INGERSOLLRAND

Doosan purchased Bobcat Company from Ingersoll-Rand Company in
2007. Any reference to Ingersoll-Rand Company or use of trademarks,
service marks, logos, or other proprietary identifying marks belonging
to Ingersoll-Rand Company in this manual is historical or nominative
in nature, and is not meant to suggest a current affiliation between
Ingersoll-Rand Company and Doosan Company or the products of
either.

FROM

TO

968000 °

SERIAL No. RANGE .967001

P-250SD

OPERATING & MAINTENANCE MANUAL
with spare parts list

MANUAL D'UTILISATION ET D'ENTRETIEN
avec catalogue de pieces detachees

BEDIENUNGS-UND WARTUNGSANLEITUNG
mit ersatzteilliste

LIBRO D'USO E MANUTENZIONE
con lista ricambi

MANUAL DE MANEJO Y MANTENIMIENTO
con Lista de Repuestos


Doosan
Disclaimer


INGERSOLLRAND

PARTS BOOK C.P.N. 92124502
ISSUE No. 12
DATE : JANUARY, 1889

P-250SD

OPERATING & MAINTENANCE MANUAL
MANUAL D'UTILISATION D'ENTHETIEN

BEDIENUNGS-UND WARTUNGSANLEITUNG

LIBRO D'US0 L VMIANUTENZOINE

PIIANU AL DS FANE JO Y MANFLNIVITE NTO

by e et 2



INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE V_-,q-éJ*
SECTION 1 SECTION 1 ABSCHNITT 1 PARTE 1 ‘SECCION 1 ¥ et
le o L]mu
GENERAL DATA CARACTERISTIQUES ALLGEMEINE DATEN gég@;;ﬁ?'ST'CHE DATOS GENERALES e
SECTION 2 ST i
SECTION 2 ; ABSCHNITT 2 PARTE 2 SECCION.2 Y ol
Operation Fonctiahnement ! . . Laszh
" . Bedienung Modo d impiego Funcignamienio .
Before Startin Avant de démarrer Al Ui
’ ling Démarrage Vor dem Stan Prima det Fawiamento Antes de la puesta en march e
Starting Unit Arrdt Anlassen Avviamento Puesta en marcha R
. —ii
S1opping s ON 3 Abstellen Verifica spra/indicatori Parada i
SECTION 3 ECTION ABSCHNITT 3 Arresto SECCION 3 vt
. Lubrification " . .. o oL
Lubrication Géndralites Schmierung PARTE 3 Lubricacion ol
General . o Allgemgines Lubrificazione General T
Compressor Oil Change :K.‘:mm ? huile compresseur Kompressordlwechse’ - Generatita Cambio de aceite compresor ikt ook
Engine Lubricating Ol uite moteur - Motordl Cambio olio compressor Aceite lubricante motor dadl by
s i Normalisation lubrifiants . Tabell . e - lubri R
Lubricant Specifications — Tableau Otvorschriften — Tabelle Olio Motore Especificaciones lubricante — el Sl
— Table SECTION 4 ABSCHNITT 4 Tabella specifiche Jubrificanti cuadro vt -
SECTION 4 Entreti Wartung PARTE 4 SEccion 4
Maintenance Gé r: Nla.né Allgemeines Manutenzione Mantenimiento t i
General Ci ZUK? :it :é érati Otriicktauf/Abscheider Generalita General el
Scavenger Li frouit de récuperation Koampressoralfilter Tuba di ri Linea de recuperacion et
avenger Line Filtre & huile compresseur N . u | ricupero Filtro aceite compresar S b
Compressor Oil Filter o Kompressordtabscheider Filtro olio compressare b
Etément séparateur d'huile element - Elemento separador aceite danall iy
Compressor Oil Separator compressaur K " Elemento filtrante del compresor cuj Lol mais
Element Hui OMpressoro serbatoio separatore - e
Com i Huile compeasseur Aeifen/Reifendricke . ? Aceite compresor —
pressor Ol — . Olio compressor L . . Lanall o}
Tyres/Tyre P Pneumatiques-pressions Radlager ) " Neumaticos/presibn neumaticos YT b ki
yres/Tyre Pressure Roulements de roues Motordlfitter Pressione pneumatici - Coijinetes ruedas AR
Wheel Bearings Filtre & huile moteur Cuscinetto ruote Sl e

Engine Oil Filter

Protective Shutdown System
Battery

Air Filter Elements

Cooling Fan Drive
Compressor Qil Coolar
Hoses

Fuel Tank

Sécurités entrainant Varrét
du groupe
Batterie
Elémants filtre 3 air
Entrainment du ventilateur de
refroidissement
Réfrigérant d'huile compresseur
Flexibles
Réservoir de gazole

Sicherheitsabschaltsystem
Batterie
Ventilatorantrieb
Kompressardikihier
Schlauche

Kraftstofftank

Filtro olio motore

Sistema d'arresto di sicurezza
Batteria

Regolatore di pressione e velocitd
Filtri aria

Ventola di raffreddamento
Radiatore vlio compressore
Tubazioni

Serbatoio nafta

Filtro aceite motor
Sisterma de parada protectora

Bateria

Filtro combustible motor
Regulador de velocidad y presién

Valvula descargadora

Impulso ventilador refrigeracion
Mangueras

Tanque combustibie

Bomblii )t e
PRI PR (P
4l

Al ol ols
S P P
Gaiall oo
e

sl

& a0
Janalty de 0 B

RIS NEY

Rl

b aad
HYH

M st ks Bl
AN 2 fadas
M ase o babe

INGERSOLLRAND




INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE )..,-J.e,.i..!i
SECTION S SECTION S ABSCHNITT 5 PARTE 5 SECCION S o L"“:'
Speed & Pressure Regulator Régulateur vitesse-pression Druck- unid Dreh zahlregler Regolatore di pressione Regulador velocidad y presion it whai 20

Adjusting Instructions

SECTION G
Trouble Shooting

" Trouble-shooting Chart
Wiring Diagram
Torque Value Chart

SECTION 7
PARTS LIST

7.1 Drivers :
Engine

E x haust
Fuel Systemn

7.2 Air End :

Air end complete

7.3 Air Intake System :
Air Filter Assy

Air Filter Mounting

7.4 Regulation :
Unfoader

Air Piping

Minimum Pressure Valve
and Discharge Piping

Air Cylinders

7.5 Cooling System :
Fan Drive

0il Cooler

Separator Tank

Qil Piping

Qil Temp Bypass Valve

7.6 Control and Monitoring
System :

Battery

Wiring Harness and Switches
Instrument Panel

Control Panel

Réglages

SECTION 6

Dépannage

Tableau de recherche des pannes
Schéma électrique

SECTION7
RECHANGES

7.1 Commandes
Moteur
Echappement
Systéme combustible

7.2 Compresseur
Compresseur complet

7.3 Systéme admission air
E nsemble filtre air
Support filtre air

7.4 Réglages

Déchargeur

Tuyauterie air

Soupape de pression minimum
ot tuyauterie déchargeur
Cylindres air

7.5 Systéme refroidissage
Transmission ventilateur
Refroidisseur huile

Réservoir séparateur

Tuyauterie huile

Soupape dérivation température
huile

7.6 Systéme de controle et de
commande

Batterie

Faisceau de cblage et panneau
contacts instruments

Panneau contrdle

Einstellung

ABSCHNITT 6
Fehlersuche

Fehlersuchetabelle
Schaitplan

ABSCHNITT 7
ERSATZTEILVERZEICHNIS

-7.1 Fahrer

Motor
Auspuff
Krattstoffsystem

7.2 Luftaustrittsende
kompl. Luftaustrittsende

7.3 Luftansaulisystern
Luftfiltersatz
Luftfilter-Befestigung

7.4 Regelung
Ausgleichsventil
Luftlgitungen
Mindestdruckventil
und Abgasrohre
Luftzylinder

1.5 Kihlanlage

Gebtaseantrieb

Olkihler

Abscheidertank

Olteitungen

Umgehungsventil /Oltemperatur

7.6 Steuerungs und Uberwachungs

Anlage

Batterie

Kabelbaum und Shalter
instrumententafel
Steuerpult

Istruzicni per la taratura

PARTE 6

Guasti

Tabetla del guasto
Schema impianto elettrico

CAPITOLO 7
ELENCO DEI COMPONENTI

7.1 Azionamenti :
Motore

Condotti di scarico
Sistema d'alimentazione

7.2 Lato Aria Compressa:
lL.ato aria compressa al completo

7.3 Sistema d'ammissione dell’aria:

Insieme filtro dell’aria
Montaggio filtro aria

7.4 Regolazione:
Scaricatore

Tubature dell*aria compressa
Valvola di pressione minima
Tubature arta di scarico
Citindri aria compressa

7.5 Sistema di raffraddamento
Azionamento del ventilatore
Radiatore olio

Serbatoio di separazione
Tubature dell'olio

Valvola di ‘bypass’ per
temperatura dell'olio

7.6 Sisterna di Controllo e di
Misura:

Batteria

Cablaggio e commutatori
Pannello di strumentazione
Panello di controllo

Instrucciones para ajustes

SECCION G

. Localizacién de averias

Cuadro de localizacidn de averids
Esquema de los cables

SECCION 7
LISTA DE PIEZAS

7.1 impulsadores, motor
Motor

Escape

Sistemma de cambustible

7.2 Compresor
Compresor completo

7.3 Sistema entrada de aire
Equipo filtro de aire
Montaje filtro de aire

74

Regulacion

Descargador

Tuberfa aire

Vatvula presién minima
y tuberla de descarga
Cilindros aire

7.5 Sisterna de engriamiento
Impulsador ventildor
Enfriador aceite

Tanque separador

Tubera aceite

Valvula de desvio temperatura
de aceite

7.6 Sistema de control

Bateria

Mazo de cables e interruptores
Tablero de instrumentas
Tablero control

PYPCNERETR Ea
8 it
saal!

aadl gt

DAl s e TV

LS e

C il e v TV
A
Ealifoatahet

PLIFLISSL P P
foaliieaait

[P Stal Y
LIV -

B gt

1

[OwLI Y

aal ot

L getala e-v

Hy
Sa it
L_.‘_‘:I BIEES

- 1

IR L L

Wit otem -V

-

Lt

LAt asties 9L
P K

PRSP

e Vi el VY

s ety

MSss mateadl! L i et
4 e - 3

it e AV

SN e Lyl

JCPUV SPRUR T ERPL

[ICHICYS S S
G et g aad

&
il Lt ey

o1

INGERSOLL-RAND




INDEX

TABLE DES MATIERES

INHALTSVERZEICHNIS

INDICE

INDICE

o gl

7.7 Sub Asgsembly

Main Components —
Enclosure — Plating and Decals
7.8 Trailer Equipmaent
Running Gear — Lights —
Bumper — Wheels and Tyres
7.9 Fasteners

7.10 RECOMMENDED SPARE
PARTS MAINTENANCE/
SERVICE KITS/
ACCESSORIES

Gasket Set

Air End Overhaul Kit
Filter Service Kit
Service Kit
Accessories

7.11 COMPONENT PART No.
INDEX

Index showing pages that parts
appear on

7.7 Sous-ensemble
Principaux composants
Compris — Plaques et auto-collants

7.8 Equipement remorque
Accessoires de marche —
Lumiéres — Amortisseur —
Roues at pneus

7.9 Fixations

710 Rechanges Recommandes
Kits/Accessoires Entratien/
Reparation

Jeu garnitures de joints

Kit révision cbté compresseur
Kit entretien filtres

Kit entretign/réparations

7.11 INDEX DES NOS' DE
PIECES

Indique les pages o figurent
les piéces

7.7 Unteraufbau
Hauptbestandteile -
Anlagen - Ausstellung der
amtlichen Bescheinigung
und Abziehbilder

7.8 Anhidnger —Ausstattung
Laufwerk - Lichter —
StoBdimpfer - Rader und Reifan

7.9 Befestigungen

710 Empfohlene Ersatztaile
Ausstattung fir Service/Martung
Zubehor
Dichtung

Dichtungssatz
Verdichterteil Wartungssatz
Fitter Wartungssatz
Wartungssatz

Zubehdr

7.11 NUMMERNVER-
ZEICHNIS BAUTEILE

Inhaltsverzeichnis mit Angabe
der Seiten, an welchen die
Teile erscheinen.

7.7 Sottagruppi

Elementi principali —
Allegati— Placcatura ed adesivi

7.8 Apparacchiatura di
Rimorchio

Trasmissione — Luci —
Paraurti — Ruote e Pneumatici

7.9 Dispositivi di Fissaggio

7 10 Ricambi, Utansili di
Corredo ed Accesori
Raccomandati

Serie guarnizioni

Utensili revisione |ato aria
Utensili revisione filtri
Utensiti di corredo
Accessori

7.11 INDICE No.
COMPONENTI

indice delie pagine riportanti
fe parti componenti

7.7 Sub-montaje
Componentes principales -
Incluso - placas y calcomanias

7.8 Equipo remotcador
Tren rodante - {uces
parachoques - ruedas y
neurn aticos

7.9 Abrazoderas

7.10Servicio de Rapuestos/
Juegos para el Mantanimiento/
Accesorics Recomendados

Juego juntas

Kit de revisibn general
Kit mantenimiento filtro
Kit de mantenimiento
Accesorios

7.1 INDICE NOS. PIEZAS
INTEGRANTES

Indice indicando las p ginas
donde aparecen las piezas.

SFTBN 3 AR N PR TR

Al NGl Sl Jdis
P FRCER RGP P
e iAW A Y 2

PR LRSI (JERYEL PSS

e

N plE ) e V1Y

Rev. 1 1/89

o2

INGERSOLL-RAND




FOREWORD

AVANT - PROPOS

VORWORT

PREFAZIONE

INTRODUCCION

In preparing this multilanguage
publication, every effort has
been made to provide sufficient
information to permit an opera-
tor to perform tus duties so asto
receive maximum performance
and trouble free service from
the compressor. All classes of
equipment, regardless of how
well built, require a cerain
amount of attention. The pur-
pose of this publication is to
acquaint an operator with the
functions, operation and servic-
ing of the various companents,
which were built with the very
best of materials and workman-
ship, to oblain maximum life
from the compressor,

Before starting the compressor,
the instructions should be care-
fuily read to obtain a thorough
knowledge of the duties 10 be
performed. Take pride in the
compressor, keep it clean, and
in good mechanical condition,
for major servicing, not covered
in this publication, consult your
nearest Ingersoll-Rand Company
Branch office, or the distributor
from whom the compressor was
purchased, Correspondence with
a branch office, or distributor,
must always specify the serial
number ot the compressor as
well as the model.

Tous nos efforts ont é1é apporiés
dansla composition de cetie
brochure en vue d'informer
Futilisateur aussi compiétement
que possible et de lui permettre
ainsi d’obenir le maximum de
rendement.

Tous les équipements sans
exception, quelle que soit leur
fabrication, exigent un minimum
d'attention.

Le but de cette brochure est de
familiariser tutilisateur avec les
fonctions, travail et lubrification
des différents camposants de la
maching, lesquels ant été
fabriqués avec des matériaux de
premier choix €t une main
d’oeuvre des plus gqualitiées, dans
le but de prolonger au maximum
la vie du compresseur.

Avant la mise en route de la
machine, il importeia de lire
attenmtivement les instructions
afin d‘avoir une connasssance
parfaite des consignes 3
respecter.

N faut que l'utilisateur soit fier
de son compresseur et qu'll e
garde dans un état impeccable de
propreté et de fonctionnement.

Pour das réparations imporiantes
non décrites dans ce manuel,
consulter fe plus proche bureau
de ta Compagnie Ingersoll-Rand
ou le Distributeur chez wui le
compresseur a 6té acheté. Dans
toute carrespondance, précisez
bien le type du compresseur e
son numéro de série.

Diese mehrsprachige Anleitung
soll dem Bedienungspersonal
alles Wissenswerte iber die
Wartung und einen stdrungs-
freien Betrigb vermitteln. Die
einselnen beschreibungen sollen
mit der Funktion, Bedienung
unr' Wartung vertraut machen,
um eine optimale Leistung und
lange Lebensdauer des Gerdtes
zu gewihrleisten.

Die Anleitung sclite vor der
Inbetriebnahme des Kompressor
sorgfiltig gelesen werden, um
die erforderliche Bedienung und
fachgerechte Wartung genau
kennenzulernen.

Vor dam Anlassen des Komp-
ressors sind die Anweisungen
sorgfaltig durchzulesen, damit
ein genauses Bild iiber die zu
leistenden Auggeben erhalten
wird. Man solite auf den Komp-
ressor stolz sein, thn sauber und
mechanisch In gutem Zustand
halten, GroRle Wartungen, die in
diesem Buch nicht behandelt
werden, bitte an der nichsten
Ingersoll-Rand Dienstello oder
beim Fachiindler, bei dem der
Komprassor bezogen wurds,
besprechen, Jogliche Korresp-
ondenz mit elner Zwaigstelle
oder dem Fachhéndler mull stets
die Serlennummer und Angaben
iiber das Modell enthaltan.

Nella stesure di gueste pub-
blicazione in pib lingue si ¢ fatto
ogni sforzo per dere all 6peratore
tutte le informazioni necessarie
per ottenere dalla macchina le
migliori  prestazioni  con it
massimo rispettodelle condizioni
d’uso e manutenzione.

Ogni macchina, per bein costruita
che sia, richiede sempre sicune
elementari operazioni di
manutenzione. Lo scopo  di
questa pubblicazione & di
farmitiarizzare )'operatore con la
manutenzione detta macchina, la
lubrificazione di tutti i suoi
compenenti costruiti con
materiati selezionati ed
assemblati de manodopera
qualificate, it tutto el line di
oftenere la messima durata del
Vostro compressore.

Prima di avviare il compressore
¢ opportuno leggere attenta-
mente le istruzioni at fine di
conoscere sufficientemente  le
reati prestazioni a caratteristiche
delta macchine, Cercate di
curare il Vostro compressore,
mantenstelo pulito e in buone
condizioni  meccaniche.  Per
ulteriori e pi precise consigh
sulla manutenzione non riportati
su questa pubblicazione, consul-
tate # rappresentante o la filiale
ingersoll-Rand pib vicina, Per
qualsiasi contatlo ¢ corrispon-
denza con e filiai o it
rappresentante tngersoli-Rand s
dovtd sempre specificare il
maodello della macchina e il suo
numaero di matricola,

Se ha preparadc este manual
con sumo cuidado con el
proposito de dar at operario toda
la wnformacién necesaria para el
rendimiento  maximo, y sin
averids, del compresor. Todo
equipo, aungue sea de la mejor
fabricacion, exige atencion. El
objete de esta publicacién es el
de hacer conocer al operario las
funciones, las operaciones y el
mantenimiento de los distintos
componentes, los cuales han
sido fabricados con elementosy
mano de obra de primera
calidad, para asi prolonger al
méximo la vida del compresor.

Antes de la puesta en marcha de
ta maquina hay que leer con
atencion las instrucciones, para
asi tener un perfecto conoci-
miento de las medidas que hay
que tomar. El operario debe
estar orgulloso de su compresar,
manteniéndolo en un estado
impecable de
funcionamiento. Cuando sea
necesario realizar un servicio de
revisidn mayor, no incluida en
esta publicacion, se debe
consultar a la Oficina de
Ingersoll-Rand mas préxima, o
at distribuidor donde se compro
el compresor. Cada vez que se
haga una consuita la corespon-
dencia debe especificar tamo el
modelo como el nimero de serie
del compresor.

limpieza y de_

Hagd 5 L e wm S AR
- s

PRI VU TV SR sy NS

s 2N e S0 Sldad

s RTINS R U e ) P

PUE ST S I P LI SRt |
. - - -

sl B8 s

R AU
EEYE I I A A e

L T

PR W P

Y0 S TR VE LT TN T
a4

~

[T ST o = 2

M aelma e RN TP

R S S e e
PO PRI FEALP I NN L

. P
b AN D

= —
N R L T
- = h
O T S
NIE P =
Al e LF PE T T T R
M ] N 'l e
- 5 ——a

INGERSOLL-RAND

«3




GENERAL DATA

CARACTERISTIQUES

TECHNISCHE DATEN

CARATTERISTICHE

DATOS GENERALES

GENERALI
- 3035 .
Y - 0
S 3 | |
w —
- I \ =2k o
| arsf 1 ©
LﬁA&m__,
|
] [ |
0 CETO-®)
dy— ]
] |
) 4490 n

INGERSOLLRBAND




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN
COMPRESSOR COMPRESSUER KOMPRESSOR
Model P250 SD Modéle P250 SD Modell P250 SD
Actual Free Air Delivery 250 cfm Débit réel d'air 250 cfm Tatsachliche 250 ¢fm

Normal Operating Pressure
Maximum Pressure
Operating Ambient Temp

Range at Sea Level
Cooling System

102 Psig 7 Bar
114 Psig 7.9 Bar
23°C — 52°C”

Oil Injection

Pression de marche normale
Maxi Pression
Temperature ambiante de

102 psig 7 Bar
114 Psig 7.9 Bar
23% — 52°%C

marche au niveau de ja mer: entre

Normaler Betriebsdruck

Max. Druck

Betrieblicher Umgebungstemp-
eraturbereich bei Seehohe

100 Psi (6.9 Bar} 102 psig 7 Bar
114 Psig 7.9 Bar
23°C —52°C

Qil Capacity 14 Ltrs. 3 Imp Ga! Systéme de refroidissement Injection d'huile Kiihianlage Oleinspritzung
Capacité huile 14 Ltrs. 3 Imp Gal Fillvermdgen 14 Ltrs. 3 Imp Gal
ENGINE MOTEUR MOTOR
Typ / Modell " Deutz FAL912
Type / Model Deutz F4L912 Type/Modéle Deutz F4L912 Ziﬂn o s
No. of Cylinders 4 Nombre de cylindres 4 - - 9.46 Ltrs. 2.08 | Gal
Qil Capacity 9.46 Lirs. 2.08 Imp Gal Capacité huile 9.46 Ltrs. 2.08 imp Gal Fllvermgen O 46 Ltrs. 2.08 Imp Ga
. . Geschwindigkeit bei 2500 Rpm
Speed at Full Load 2500 Rpm Vitesse i charge pleine 2500 Rpm Vollbelastun
Speed at ldle 1400 Rpm Vitesse au ralenti 1400 Rpm 9

Electrical System

Power Available at 2500 Rpm
Battery

Fuel Tank Capacity

12 Volt Neg Ground
74 B.H.P. 55.2 Kw

128 ah 510cc
118 Ltrs. 26 imp Gal

Systéme électrique
Puissance disponible a
2500 pmn
Batterie
Capacité réservoir combustible

12 volt a ia terre
74 B.H.P. 656.2 Kw

128 ah 510cc
118 Ltrs. 26 Iimp Gal

Geschwindiigkeit im Lzerlauf 1400 Rpm
Elektroanlage 112 volt, negative erdung
Verfugbare Leistung bei 2600 U/min 74 8.H.P. 55.2 Kw

Batterie 128 ah 510cc
Filllvermégen Brennstofftank 118 Ltrs. 26 imp Gal

WEIGHTS

Poids

GEWICHTE

Shipping Weight

Gross Weight

{Ready to Operate)

No. of Wheels / Tyre Size
Tyre Pressure

1300 kg
1400 kg

2/6.70 15 x 6PR
3.25 Bar 47.1 Psig

Poids d’expédition

Poids brut

(Prét 3 la marche)

Nombre de roues/Taille pneu
Pression pneu

1300 kg
1400 kg

2/6.7015x6
3.25 Bar 47.1 Psig

1300 kg
1400 kg

Versandgewicht

Brittogewicht

(betriebsbereit)

Anzahl der Rader/ReifengroRe
Reifendruck

2/6.70 15 x 6PR
3.25 Bar 47.1 Psig

1 .1 EEC RUNNING GEAR

INGERSOLLRAND




CARATTERISTICHE

DATOS GENERALES

GENERALI e otk
COMPRESSORE COMPRESQR dha.all
Modello P250 SD Modelo P250 SD G Y sodkavve hiagdt
Mandata Aria Effettiva 250 cfm Entrega actual de aire libre 250 cfm g - Tvo Sl el Ll Ll
Pressione Normale d'Esercizio 102 psig 7 bar Presion operaci on narmal 102 psig 7 bar GU 4 o Ra L b v Sl Latel Lns
Presion Maxima 114 Psig 7.9 Bar 114 Psig 7.9 Bar ot Yl haall
Gamma temperatura ambiente  23°C —52°C Gama de temperatura ambiente 23°C - 52°C gov /vt sl Al g b Dl s Gl

di esercizio a livello mare de operacion al nivel del mar ol i g s s
(quota zero}
Sistema di Raffreddamento Iniezione ollo Sistemna de enfriamiento Inyeccion aceite
Capacita Olio 14 Ltrs. 3 Imp Gal Capacidad de aceite 14 Ltrs. 3 Imp Gal
MOTORE MOTOR 4 =
Modello Deutz FAL912 Tipo/Modelo Deutz F4L912 Ao iy an e Al e b
Numero di Cilindri 4 No. de cilindros 4 1 ikl Sae
Capacita Ofio 9.46 Ltrs. 2.08 Imp Gal Capacidad de aceite 9.46 Ltrs. 2.08 Imp Gal A o
Giri a regime massimo 2500 Rpm Velocidad con carga completa 2500 Rpm Yoo Lt LS de L
Giri a regime minima 1400 Rpm Velocidad en vacio 1400 Rpm Veeo Ml e
Impianto Elettrico 12 volt/terra neqg. Sistema el étrioc 12 volt tierra neg. e b hals A Y S el

Potenza disponibile a 2500 rpm 74 BHP 55.2 KW

Batteria 128 ah 510cc
Capacita Serbatoio Carburbante 118 Ltrs. 26 Imp Gal

Potencia disponible a 2500 rpm 74 BHP 55.2 KW

128 ah b10cc
118 Ltrs. 26 Imp Gal

kS 00, v [ sk blasve  cdadall iy Yor ae bl i,
Bateria ke
Capacidad tanque combustible

sl 2 e

PESI PESOS a0

Peso di Spedizione 1300 kg Peso embarque 1300 kg ISy

Peso Lordo {pronto a 1400 kg Peso bruto (listo para trabajar) 1400 kg RN D LR
funzionare Nimero de ruedas/tamahode  2/6.70 15 x 6PR (ot aley

Numero di ruote/dimensione  2/6.70 15 x 6PR Neum aticos SN el 2 Yonalt s
dei pneumatici Presion neum aticos 3.25 Bar 47.1 Psig =LY fas

Pressione dei pneumatici 3.25 Bar 47.1 Psig

1 .2 INGERSOLL-RAND




GENERAL DATA

CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE DATOS GENERALES

GENERALI

Ll Dl

WARNING

CONTAINS
ASBESTOS

Breathing asbestos
dust is dangerous
to health

Follow safety
instructions

INGERSOLLRAND




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE DATOS GENERALES ot
GENERALI
SAFETY WARNING AVERTISSEMENT SECURITE ~ WARNUNG AVVERTIMENTI DI ADVERTENCIA LYol il

Components of a non-metallic
fibrous material may contain
small  quantities of white
asbestos, When handling, dis-
mantling or assembling these
components please observe the
following rules :

1. Always operate in 2 well
ventillated area.

2. Dispose of waste in a sealed
container,

3. Use water to damp down
dust.

4. Avoid
particles.

inhalation of dust

Les éléments en matigre non-
métallique peuvent contenir de
faibles quantités d’amiante
blanc. Pour le montags, le
démontage et }a manutention de
ces dléments’ observer les pré-
cautions suivantes :

1. Le travail doit toujours se
faire dans un endroit bien aéré,

2. Jeter les déchets dans un
récipient hermétique.

3. Utiliser de V’eau pour faire
déposer la poussiére d'amiante.

4. Eviter d'inhaler les parti-
cules de poussiére d’amiante.

Teile aus nichmetallischem, fas-
erigen material kdnnen kleine
mengen weillen Asbestmaterials
enthalten. Beim Berithren, Dem
ontieren oder Montieran solcher
Produkte bitte nachstehende
Anweisungen befolgen :

1. Stets in gut durchlifteten
Réumen arbeiten.

2. Die Entfernung von abfall
hat stets in einem abgesiegelten
Behilter zu erfolgen.

3. Mit Wasser
ammen.

Staub eind-

4, Einatmen wvon Staubeilen
vermeiden.

SICUREZZA

I componenti che sono prod-
otti con una sostanza fibrosa
non metallica possono cont-
enere  piccole  quantitd di
asbesto bianco. Quando si mane-
ggiane, si smontano o si rimon-
tano tali componenti si prega di
osservare le regole che seguono:
1. Lavoare sempre in una
zona ben ventilata.

2. Buttar via ogni rifiuto in
un contenitore sigillato,

3. Usare accqua per ridurre ta
polvere.

4. Evitare I'inalazione di part-
icelle di polvere,

Companentes de un material
fibroso no metélice pueden
contener pequehas cantidades
de asbesto blanco. Al manejar,
desarmar o armar estos comp-
onentes, siravse obhservar las
siguientes reglas :

1. Siempre trabajar en un area
bien ventilada.

2. Botar losdesperdiciosen un
recipiente sellado.

3. Usar agua para mojar el
polve.

4., Evitar la inhalacidon de
particulas de poivo.

A Bl CAS e s gy A
S e SN LAl | e
L W gV p e
. QLS;U PETY 915;}1 —als . \J'-L

iy I sty

gyl e O 8 e it s

o5 ey 3 Sl e alf (Y
R

\__..:17)_7) .l_:Sj_] LAt J....u;_| v

St

S A S e Bl ._....4 (t

INGERSOLLRAND




OPERATION FONCTIONNEMENT BEDIENUNG NOGRME PER L'USO FUNCIONAMIENTO Jarantht

2 0 i ‘ INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-. l"

BEFORE STARTING

1. Place the unit in a position
as level as possible. The design
of these units permitsa 15 degree
lengthwise and a 15 degree side-
ways limit on outofdevel
operation. The engine, not the
compressor, is the limiting factor
in any case, When the unit is to
be operated outoflevel it is
important to keep the engine
crankcase oil level near the high
level mark {with the unit level).
DO NOT owverfill either the
engine or the compressor with
oil.

CAUTION : If the unit is to be
connected to a common header
or togethar with any other source
of compressed air: make sure a
checkvalve is fitted to the unit.

2, QOpen blowdown valve to
ensure all pressure is relieved in
system, Then close valve.

3. Check the compressor oil
feval in sight glass with compres-
sor fevel, oil level should be
between max. & min. marks an
sight glass indicator.

4. Chack the engine lubricat-
ing oil in accordance with the
operating instructions of the
engine operator’s manual.

5. Check diesel fuel level. A
good rule is to 10p up after each
shift.

This prevents  condensation
occyrring in fuet tank.

CAUTION : Use anly a No.2.D
diese) fue! oil with 8 minimum
cotane number of 45 and sulphur
content not greater then 0.5%.

AVANT LE DEMARRAGE

t. Placer le groupe sur sof
aussi plat que possible. L'incli-
naison maximazle est fixée & 1
aussi bien dans le sens de la
longueur gue dans celui de la
largeur. Le moteur, non pas le
compresseur, constitue le facteur
limitatif. S'il  est envisagd
d'exploiter le groupe sur une
dénivelation, il est important que
I'huile moteur arrive jusqu'au
repdre maxi ou peu s'en faut
{groupe horizontal).

NE PAS TROP REMPLIRd'huile
ni ke moteur ni le compresseur,

ATTENTION : Montage obliga-
toire sur le groupe d'un clapet
de retenus en cas de branche-
ment & un collecteur de mise en
commun ou A upe sutrs source
d'sir comprimé.

2. Ouvrir 1a soupape d’éch-
appement afin d'alléger le syst-
éme de toute pression. Puis
fermer ta soupapa.

3. Contrdle du niveau d'huile
compresseur a I"aide du viseur;
compresseur de niveau, I'huile
doit arriver entre les repéres
maxi et mini du viseur.

4. Contrdle de {"huile moteur
suvant prescriptions de la doc-
umentation du constructeur.

5. Contrdle du niveau de
gazole. Il est une bonne pratique
de faire ke plein au terme de
chaque poste.

Ceci empéche la condensation
dans les résarvoirs de carburant.

VOR DEM ANLASSEN

1.  Kompressor moglichst
waagerecht  aufstellen. Seine
Konstruktion erlaubt den
Betrieh bei 15° Neigung in
Langsrichtung und 15° Neigung
in Querrichtung, einem Grenz-
wert, der Letzten Endes nicht
durch den Kompressor, sondern
durch den Motor bedingt wird.
Bei Betrieb des Kompressors auf
schragem Gelande ist darauf zu
achten, daR (bei waagerechrer
Stellung) der Olstand im Kurbel-
gehduse des Motors moglichst
nahe an die obere Markierung
herankommt.

Motor und Kompressor NICHT
mit Ol iiberfiillen.

ACHTUNG : Wenn der Kompres-
sor @an einen gemeinsamen
Druckkessel angeschiossen oder
oder mit anderen Kompressoren
rusammengeschaltet werden soll,
mull unbedingt ein Riickschlag-
ventil eingebaut wereden,

2. Zur vollstindigen Druck-
entlastung des Systems das
Entlastungsventi! offnen. Dann
wieder schiieBen.

3. Bei waggerechiem Kom-
pressor den Olstand im Schauglas
ablesen; er muRl nvischen der
Maximal- und Minimal- Markier -
ung des Schauglases liegen.

4. Motorschmierd! nach den
Anweisungen des Motorhand-
buches kontrollieren,

PRIMA DI AVVIARE LA
MACCHINA

1. Piazzare la macchina in una
posizione la piu orizzontale pos-
sible. Il massimo distivello con.
sentito dal disegno ¢ di 15° sia
net senso della larhezza che in
senso longitudinale. In ogni caso,
il fattore che limita la possibititd
di usare la macchina in dislivelio
non & il gruppo compressore, ma
il motore. Quando si debba
lavorare  in  posizione non
livellata, occorre mantenere il
livello olio nella coppa motore
{misurato con la macchina in
posizione orizzontale vicino al
segno di max.

in ogni caso, NON mettere mal,
né nel motore né nel compres-
sore, piu olio della quantitd
massima consentita.

ATTENZIONE : Sel la macchina
viene coflegata ad un collettore
comune, o viene montato in
paralleio con aitre fonti di aria
compresss, si dovrd installare
sulta macchina uns vsivola di
non ritorno.

2. Aoprire 1a valvola di scarico
in modo da scaricare tutta la
pressione presente nel sistema,
Chiudere guindi questa valvola.

3. Colcompressoreinposizione
livellata, controllare attraverso il
ventrina spia il livello clio nel
compressore. Tale liveilo deve
essere tra | contrassegni max.
min. sut vetro indicatore.

OPERACION ANTES DEL
ARRANQUE

1. Colocar la unidad en la
posicidn  la  mas horizontal
posible. Et disefio de estas
unidades permite una operacion
desnivelada con un limite de
152, tanto a lo largo como
lateralmente., E! motor ¥ ro et
compresor es el factor restrictivo

‘en cada caso. Cuando sea neces-

ario operar la unidad en una
posiciébn  desnivetada es impor-
tante que el nivel de aceite del
cdrter corresponda a la marca
superior en el indicador, verifi-
cado cuando la unidad se encuen-
tra en 1a posicidn horizontat.

NO LLENAR ni el motor ni el
compresor con un axceso de
aceite.

ADVERTENCIA : No conectar
la unidad a un colector o &
cuslquier otra fuente de aire
comprimido sin equiparls
praviaments con una vilvula de
retencion.

2. Abrir la vilvula de purga
para asequrarse gue no hay pre-
sibn en el sistema. Entonces
cerrar ta valvula.

3. Manteniendo nivelado el
compresor, verificar el nivel del
aceite. €! nivel del aceite debe
estar entre las marcas de maximo
y minimo en el indicador.

4, Verificar el aceite tubri-
cante de! motor en conformidad
con las instrucciones dadas en el
marni:al del operador.

et et )

PECECHDNE PR ST "S',- -
el A 4.._:_44 ;v_._-g; LY
Ve i ;._;'u_J__s-.:;- ol
Vo o VM ._al’_a-u\'W ST
NPT SURF U LT R S
L e kilah YL sl
,..17": ) s _lS ‘_’Lﬁ 2t
e e 4 iy
F e S B s aal
Sl e F '_".,.li e
B e W PEUL TRV
ol oy v kit LI Y

' "_-‘.L'l -
RS WU RVEE SR
FIK PR S WPy SR 2
bl il e gl
T R St
4

NG st \-.-&-g’-d.'-l'l fL....d c;i' _Y
b i": . fLE.‘.“ NG Jaa alt 3l
. rL...d..“

Soaslat Sy soas din LY

ST I .
t ohasialls Sl M LR

\ab e '1’.1-.5.! S NEF A ]
o ;.; e ead! -- s -1y - B
ol 1;....4 k)

ol

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

©

®)

HIGH DISCH
TEMPERATURE

HIGH ENGINE
TEMPERATURE

LOW ENGINE
Oli. PRESSURE

ALTERNATOR
NOT CHARGING

A

&)
©

S

®

SERVICE-AIR O

O
(@0~
O

PUSH AFTER
WARM UP

©

OFF I OVERRIDE

POVIVER (,:;)@

N /§__TART®
@

S

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Jhak 220

6. Ciose all service valves 1o
allow full air pressure which
ensures proper oil circulation,

7. Do not operate the mach-
ine with the doors open as this
may cause overheating,

NOTE : In order tc allow unit
to start at a reduced load, a
buttontype “‘start-run” “valve,
located on the control panel, is
incorporated in the regulation
control system, The wvaive auto-
matically returns to start posi-
tion when the unit is stopped
and air pressure blowndown.

8. CAUTION : If gir needs
to be blad from the fuel system,
use the banjo fitted, on the side
of the injection pump.

The inner nut {1arge) only should
be released, DO NOT RELEASE
the small outer nut,

STARTING UNIT

All normal starting functions

are incorporated in the key
operated switch {1).
A. Turn key to override

position, Al four lights A, B,
C, and D, on the circuit board
should be illuminated.

8. Continue to turn switch
to “'start” position and release
to “run” position as soon as
engine starts. The override of
the cafety shutdown devices
will | be carried out
untit engine oil pressure rises and
the system will then operate
normally,

ATTENTION : Utiliser exclusive-
ment du gazole No. 2-D, indice
de cétane 45 ninimum, tensur
maximum en soufre 0,5%.

6. Fermer toutes valves de
refoulement de sorte que la cir-
culation d’huile soit assurée par
une pression d'air maximum.

7. Ne pas faire marcher la
machine avec las portes ouver-
tes comme ceci peut entrainer
de la surchauffe.

REMARQUE : Une valve de
démarrage-marche  normale &
bouton situde sur le tableau de
commiande, montée sur le cir-
cuit de régulation, permet de
démarrer & charge réduite. A
Varrét du groupe ichute de la
pression de refoulement), la
valve revient automatiquement
en position de démarrage.

8. ATTENTION : S'il est
nécessaire de purger le systéme
d’alimentation, utiliser le banjo
prévu sur le cdté de la pompe
d'injection. SEUL ['écrou in-
térieur (le plus grosl doit &tre
desserré, NE PAS DESSERRER
le petit écrou extérieur.

ENSEMBLE DE DEMARRAGE

Toutes les fanctions de dé-
marrage normal se trouvent dans
le contact & cié {1). ’

A, Mettre la clé & la position
by-pass. Les quatre vouants A.B,
C et D sur le panneau de circuit
devraient s'allumer.

5.  Dieselstand kontrollieren.
Es impfiehlt sich, den Tank
nach  jeder Arbeitsschnicht
aufzufiillen.

Dadurch wird Kondensation im
Kraftstofftank vermieden,

ACHTUNG : Nur Dieseldl mit
einer Cetanzah von mindestens
45 und einem Schwefelgehalt
von hichstens 0.5% verwenden.

6. Zum Aufbau des
druckes im  Interesse
Olzirkulation  alle
ventile 6ffnen.

Luft-
guter
Austritis-

7. Kompressor nicht  mit
offenen Tiren betreiben, da
dies zum HeiRlauf fiihren kann.

ANMERKUNG : Um den Kom-
pressor  gegen geringme  Last
anfabhren ruv konnen, ist in das
Regelsystem ein ““Start-Betrieb™
Ventil mit  Knopf an der
Bedienungstafel eingebaut. Bei
Abstellen des Kompressors und
Abfatten des Lufidruckes kehrt
dieses Ventil automatisch in
Start-Stellung zuriick .

8. ACTUNG : Zum Entliften
der Kraftstoffanlage die
Hohlschraube an der Seite der
Einspritzpumpe verwenden. Nur
die innere (groe) Mutter l5sen.
Die kleine 3uBere Mutter DARF
NICHT geldst werden.

ANLASSEN DER EINHEIT

Der Schiiisselschalter {1) ist fir
alle normalen Startfunktionen
zustandig.

4. Controllare il livello clio'nel
motore, seguendo le istruzioni
riportate nel libretto uso a
manutenzione del motore. -

5. Controllare il livello nafta.
E’ buona normal rabboccare al
termine di ogni turno di favoro.

In tal modo si previene la form.
azione di condensa nel

ATTENZIONE : Usare esclusiva-
mente pasolio n.2-D, con numero
di cetano pari ad simeno 45 e
con contenuto di 20ifo non
superiors alle 0.5%.

6.. Chiudere tutte le valvole di
servizio, in modo da permettere
ia piena pressione d'ariz neces-
saria per far circolare bene | olio.

7. L'apparecchiatura non
deve essere messa in funzione
con porte aperte altrimenti si
potrebbe verificare det
surriscaldamento.

NOTA : Per consentire I'avvia-
mento della macchina con carico
parzializzato, nel sistema di
regolazione @ incorporate una
valvola ’avviamento-marcia’’ del
tipo a pulsante, situata sul pan-
nello di comando. Quando la
macchina si arresta e non vi @
pit pressione residua, la valvola
ritorna automaticamente in
posizione di avviamento.

8. ATTENZIONE : Se
bisogna spurgare dell’aria dal
sistema d'alimentazione del
carburante, si deve usare il
raccordo orientabile situato sul

6. Verificar el nivel del com.
bustible diesel. {.a costumbre de
lienar el tanque despuds de cada
turno de trabasjo da buenos
resultados.

Esto previene condensacion en
el tanque de combustible.

ADVERTENCIA : Usesa sola-
mente aceite diesal No. 2-D con
un numero minimo cetano de
45 y un contanido de azufre no
mayor de 0.5%.

B. Cerrar todas las valvulas de
servicio para ast permitir presion
maxima de aire, ¢l cual asegurs
la circulacion debida del aceite.

7. No hacer funcionar la

maquina con jas  puertas
esto podrid causar recatenta-
miento.

NQTA : Para permitir que la
unidad arrangue a carga
reducida, una wvalvula de

"arranquemarcha’, con su pul-
sador ubicada en la tablilla de
mando, es incarporada al sistema
de regulacidn de control,
Cuandg la unidad deja de
funcionar y la presibn baja
esta vilvula vuelve automatica-
mente ala posicibn de arranque,

B.PREVENCION : Si hay que
purgar aire del circuito de
combustible, tiene que hacerse
por el racor banjo en e} costado
de la bomba de inyeccidn.
Solamente se debe aflojar la
tuerca interior les decir fa
gronde). NO AFLOJAR la
pequeiia tuerca de mas afuera.

vl el sy e say - @
SA M uall sl aily
ek g S

QUL GRCHPRTSNPY I BT

~

sabulb 21

Spdtagis iy b bl 0
Sl sae C_'L" \_S‘LH NP r'-‘iJ
RT L BEURE PR T RPERNES )
Lo b ad oy S

N R
£t S e sl

~
‘_.-._»‘-L‘ s Ul _,c_b.i
AN IR PCCH Bt [ LW
- g djls_.—-d_-ljél ‘i.:-);u

. 5J|‘.J|.U 4—““-

E R L U LT
s

i meeen? N T P
R AL W EL
P PR "9 001 L L P
- — Pl
B la.
I WA R E P P UV W PR
o > 2y e
L O P e S N Cop L - Pty
, np A .

. " L
WA L e e

- e alaalt '.LA:

L
S el eadt B gdd A
plinial oyl Sl e el
e S e sy
Ll el s o
Vpoall ows ¥ B (5 SH)

i pealt e A

o3

INGERSOLL-RAND




QPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USb FUNCIONAMIENTO sl
CAUTION Ensurs that all B. Comtinuer & tourner la A.  Schlissel in Ubersteuer- fianco della pompa d’injezione. UNIDAD DE ARRANQUE Latadl oy iy
curcuit board lights are ex- clé jusqu’'d la position de”dé- Stellung drehen. Die vier E necessarior svitare solitanto il Se han i od das |

tinguished. If any lights re-  marrage” et la remettre & la  Lempen A, B, C, und D aufder  dado pilt grosso che & poi quello an_incorporado todas las

main illuminated, stop machine
and check sngine oil and sngine
0il pressura switch.

C. The engine will now be
running at reduced speed. Allow
unit to warm up then depress
startrun valve (2) . The engine
will immediately increase 1o
max. Speed and compressor
will soon reach normal op-
erating pressure.

Normally the unit must be
started with the service valves
closed.

CAUTION Nover allow the
systom prassurs to fall below 50
psi {3.45 Bar} to ensure adequate
il flow to the compressor at
low temperature.

If the engine does not start, refer
to the Trouble Shooting Chart
found in this publication and 1o
the separate engine operator’s
manual,

Allow the engine 1o warm up,
then push the “start+un’’ valve,
At this point in the operation of
the unit it is sale 1o apply full
load 10 the engine.

STOPPING

Close all service valves, Allow the
unit to run unloaded foar a few
minutes 1o reduce the engine
temperature. [t is important to
idle an engine 3 to 5 minutes
before shutting it down to allow

position “"marche” dés que le
moteur démarre, Le by-pass
des appareils de sécurité sera
effectué dés que la pression
d'huile dans lensemble du
moteur s'éléve, le systéme alors
marchera normalement.

ATTENTION : S'assurer que
tous les voyants du penneau
du circuit sont éteints. Si un
voyant quelconque reste allumé
arrdter Ia machina ot vérifier
Fhuile du moteur et fs contact
de pression d’huile.

C. Le moteur tournera
maintenant & une vitesse
Laisser chauffer I'ensemble puis,
appuyer sur la soupape de
démarrage (3). Le moteur tour-
nera alors rapidement & sa
vitesse maximum et le com-
presseur atteindra bientbt ss
pression d'opération normale.

En principe, le démarrage est
effectué aprés fermeiure des
valves de refoulement.

ATTENTION : La pression ne
doit jamais chuter au-dessous de
50 psi (3,45 bars), il y v du
débit d’huile vers ls compresseur
sux basses températures.

Si le moteur ne part pas, se
reporter au tableau de recherche
de pannes incorporé ala présente
documentation, et 3 la docu-
mentation séparée du con-
stucteur du moteur.

Schaltplatte miissen

B. Schalter weiter in Start-
Stallung drehen und, sobald der
Motor anspringt, in DBetriebs-
Stellung schalten lassen. Die
Sicherheits- Abstelieinrichtungen
werden iibersteuert, bis der Mot-
ordldruck ansteigt und das
System normal laufen kann,

ACHTUNG : Sicherstellen, dall
alls Lampean susgegangen sind.

Wenn noch eine Lampe
Konpressor abstallen und
Motordl und Motorél-Druck-

wilchter kontrollierne.

C. Der Motor lduft jetzt mit
geringerer Drehzahl. Warmlau-
fen lassen und Start-Berrieb-
Venti! (3) betitigen. Der Motor
lauft sofort auf wvolle Touren
und erreicht bald den norm-
alen Batriebsdruck.

Im Normalfall wird der Motor mit
geschlossenen Ventilen angelassen.

ACHTUNG Druck  niemals
unter 50 psi (3,45 Bar) sinken
lassen, damit  ausreichende
tHversorgung des Kompressors
bei  niedrigen Temperaturen
gewdhrieistet wird,

Wenn der Motor nichi anspringe,
in dev Fehiersuchetabelle dieset
Druckschrift  und  im ein
schligigen Matorhandbuch
nachschlagen.

Motor warmlaulen lassen und
“"Stary-Betrieh” Ventil hetitiyen.
Der Moror kann jetzt i Vollas)
betriehen werden.

interno, NON BISOGNA AS-
SOLUTAMENTE SVITARE il
pils piccolo dado esterno.

DISPOSITIVE
D'AVVIAMENTO

Tutte Jle normali funzioni
d’avviamento sono state

incorporate nel commutatore a
chiavetta {1).

A, Girare la chiavetta in
posizione d'intervento
esclusivo lciok di ‘override').

Tutte le quattro spie A, B, C
e D situste sulla piastra cir-
cuitele devono essere accese,

B. Si passa quindi il commu-
tatore alla posizione di “start”
ed appena il motore si gvvia 1!
commutatore va in  posizione
di “run”. | dispositivi d'arresto
automatico vengono ‘by-passati’
automaticamente fino a che la
pressione dell ‘otio del motore
comincia a salire ed il sistema
funziona normalmente.

ATTENZIONE - Verificare che
tutte le spis sud circulto risultino
spente. S8 una spin qualsiasi
rimane sccesa, bisogna fermare
subito ls macchina e comroilare
il livello d'olio net motore e
I'interruttore di pressions dell”
olio,

C. A questo punto il motore
sta funzionando a regime
ridotto. Bisogna lasciarlo
riscaldare per poi premere la
valvola di ‘startrun’ (3). A

funciones normales de arranque
en la Have interruptor,

A. Hacer girar la llave hasta
llegar & la posicibn bypass
{desvib). Las cuatro luces A, B,
C, ¥ D en el tablero de circuitos
deber&n iluminarse.

B. Continvar girando el in-
terruptor hasta llegar a la posic-
ibn  “start” (arrangque) y en
cuanto el motor camience a
funcionar cambiar la posicibn a
“run” (marcha). Los elementos
de paro por seguridad ser n des-
viados hasta que suba la presibn
del aceite del motor; de ahi’en

adelante el sistema trabajard
normalmente.
ADVERTENCIA Asegurarse

que todes las fuces del tablero
de circuitos esten apsgadas. Si
slguna do las luces sigs ancen-
dide perar |ls miguins y sxam-
jnar o aceite del motor y ol
interruptor de la presibn del
aceite del motor.

C. El motor ahora funciona
a una velocidad reducida. Per-
mitir que la unidad se caliente
entonces presionar el botbn
de la valvula “'start-run’’ lar-
ranque-marchal (3). De inme-
diato el motor acetard a su
velocidad maxima y el com-
presor luego acalzard la pres-
ibn normal de operacidn.

ADVERTENCIA:Nuncapermita
que el sistema de presion baje a
manos de 50 psi (3.45 Bar}

o et (V) ol Pl O

ol i iy
el C"’f' J'_CL":‘&_‘ st !
gV e 0,55 08 OV ey
IJIJI"JI\-}D}!"‘-‘{)YI

|
, eellas

ae bt Il s g el (o
c__..é)_u \.._...:_.-'- nbL.:Jn.:;]'i [y |
ALl s Ul e JGelYy
Ol SV s 5l e L
J-A-_-iiJw—J."‘ L‘;‘Q—g_’;]ﬂi—)cﬂﬁ)
. J—L;’u J:— rwl

) it o OF e aL il
! Bty ilidae L S0 1
Je chasty LSl LBy, sbas
ey hAe CL"“J Bl oy
ey

L Jo Ot pa OV (o
st o af i o - i
o (Y) s a ek plas Je
alait 1 S 3 dadt de
Bl e A ks
Cldt pastdll haall

Sltass idle BN LA L

Gl wad

1 by Ml b Y
Toro) i Hiw sl K 0s Oy
A B Seal 2y LA
s _fi hilal 11 Wl 4Ky

Aadsml ;/.I,J.l

4

INGERSOLUL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-. = '

lubricating oil and cooling air to
carry heat away from the com-
bustion chamber, bearings, shafts
etc. Turn the switch to the
“OFF"” position,

NOTE : As soon as the engine
stops the automatic blowdown
valve should relieve all pressure

from the receiver separstor
system,
CAUTION Never sllow the

unit to stand idle with pressure
in the receiver-separator system.

Should any of the three shut-
down failures occur, the unit
will stop,

in a shutdown situation the
function of the panel lights
is to indicate the specific fail-
ure which caused the unit to
shut down,

Laisser chautfer le maleur, puis
appuyer sur {a valve de démar-
rage-marche normale. Aucun
inconvénient dés lors & mettre
le moteur en pleine charge.

ARRET

Farmer toutes valves de refloule-
ment. Tourner & vide pendant
quelgques minutes pour réduire
la température du moteur. Il
importe qu‘un moteur tourne 3
vide pendant 3 4 5 minutes avant
f'arr8t da sorte que T'huile de
graissage et 'air de refroidis-
sement puissent assurer I'echange
de la chaleur développée par les
chambres de combustion, les
roulerments, les arbres etc Tourner

le contact &  position “arrdt”.
REMQRQUE Dés l'arrédt du
moteur, la valve automatique

videvite doit décharger com-
plitement le circuit bouteille-
séparateur.

ATTENTION : Ne jamais laisser
un groupe & I'arrét avec le cir-
cuit  bouteille-séparateur en
prassion.

Si l'un des trois
d’'urgence se déclenche,
semble s'arrdtaera.

appareils
Ven-

Dans une situation d’arrét d'urg-
ence, la fonction des voyants
du panneau est d'indiquer la
cause spécifiqgues a entrainé Var-
rit de Fensemble.

ABSTELLEN

Alle Austriltsventile Schiiellen.
Kompressor einige Minuten leer
faufen lassen, damiy der Motor
abkiihlen kann, Der Moior mul}
vor dem Abstellen unbedingt 3
his 5 Minuten leerlaufen, damit
das Schmierdl und die Kuhllufl
die  Wiarme won der Brenn.
kammer, den lagern, Wellen
abfiihren kénnen.

Schalter in Stellung OFF
{AUSI drehen.

AMME RKUNG Sobald  der
Motor zum Stillstand kommt,
baut das automatische Ent-
lastungsventil den Druck im

Druckspeicher-Abscheidersystem
wollkommen ab.

ACHTUNG : Kompressor niemals
mit unter Druck stehendem
Druckspeicher-Abscheidersystem
stehen fassen.

Falts einer der drei Zustinde
eintritt, die das Abstellen des
komprassors erforderlich
machen, stellt sich die Maschine
ab.

In dieser Situation zeigen die
Kontrollampen den Fehler an,
der den Kompressor abgestsilt
hat.

BETRIEBSSTUNDENZAHLER
N1 . GA zeigt die Betriebsstunden
des Kompiessors an.

questo punto i} motore passa
subito a massimo regime ed il
compressore  raggiunge  entro
pochi istanti la sua pressione
operativa normale.

Di norma la macchina va avviata
con i rubinetti de servizio aperti.

ATTENZIONE : Non tasciar mai
che ta pressions del sistema
scenda _al di sotto di 50 libbre/
pollice lctod 345 bar) per
assicurate al compressore una
tubrificazione adoguata malgrado
la tempearatura hassa.

Lasciar pritna al motore il tempo
di scaldarsi, e quindi premoese i
pulsante di” avvigmento-marcia’™.
A guesto punto si potrd sensza
alcun rischio metiere it matore
in regime di piento  canco.

ARRESTO

Chiudere tutti i rubinetti di
servizio. Per far scendere la tem-
peratura del motore, permettere
al compressor di girare a vuoto
per qualche minwto, E' impor-
tante far girare il motore al
minimo per 3-5 minuti prima
dell’arresto  perché I'clie lub-
rificante ¢ I'aria del sistema di
raffreddamento possanosmaltire
il calore defla camera di com-
bustione, dei cuscinetti, degli
eccetera.  Mettere il com-
mutatore in posizione di

AVVERTENZA Appena il
motore si arresta, la valvola
automatica di scatico dovrebbe
consentire ia fuoruscita della
pressione rimasta nel sistema
servatoio-separatore.

para  asegurar la  circutacion
adecuada de aceite en el com-
prasor en temporaturas hajas.

Si ¢l mator no arranca refiérese
al  Trouble Shooting Chart
[Cuadra de Awverids) gue se
encuentra en esta publicacion y
también & manual preparado
para el operador del motaor.

Permita que el motor se caliente
y acontinuacion pulsar el botdn
de la vélvula  'start-run’
farranque-marcha)l. En  este
monento se puede, sin peligro,
poner el motor en plena carga.

PARADA

Cerrar todas las wvélvulas de
servicio. Permitir que la unidad
funcione sin carga por varios
minutos para reducir la temper-
atura de! motor. Es importante
mantenser un Motcr en vacio por
3 a 5 minutos antes de pararlo
para permitir que el aceite
jubricante y el aire de entria-
miento quiten el calor de la
camara de combustion, los
cojinetes, los ejes, etc. Poner el
interruptor en posicibn “OFF™
{cerradol}.

NOTA : Al pararse el motor la
vilvula de purga automatica
debe quitar toda ia presion del
sistemna receptor-separador,

ADVERTENCIA Nunca per-
mitir presibn en el sistema
receptor-separador cuando fa
unidad se encuentra parada.

LYW B SR U PR TY
Gamdl Yot Wt g 4 hlas
S el S G e
Ll

!

e wdl i e Madl ey
. E

e
St Lh

-LL"-_.:AL s s
i Lasd
Cels L LN b

ERPSENN

i gl

Pae . el el s U
La - i
v S s Let sk sae !

2oim)

3 2t Pl A
HEPEN UL JPN PR VLY
W, Bbae Yl Liaiow

PLICUIRVR LI S VRN LR VP Ry S P
Eop N . - o

l:_.é,ll J CL‘.&.U FELUSRET ) S
] _AJ’.J *
e Al sy s A

!l sles Sanyotes o Ll
dSohaal e LSSl
Lot/ e b s .

el 2d g ido gt ] b I
plhs 3 ks agmy e Dy D2
Lot/ Lan i

Sl e g ‘:i slet Cj-' 13
CRUEN | INTE SR, W Ay |
NPT

i o il oy i Ll Al 8
Sl e dNAL e
ENEES BRI | S

Y

D

INGERSOLLRAND




OPERATION

FONCTIONNEMENT BEDIENUNG

NORME PER L'USC

FUNCIONAMIENTO

J... == '

TOTALISATEUR D'HEURES
DE FONCTIONNEMENT 4éf.
GA. 1l indique le nombre
d’heures de fonctionnement duy
groupe.

ATTENZIONE :Prima di lasciare
Ia machina a riposo, non mancare
di accertarsi che ! sistema
sarbatoio-separatore non sia pid
Lin pressione

Il dispositivo d'avviamento si
fermerd se una qualsiasi delle
tre possibilitdh di guasto viene
a verificarsi.

II CONTAORE : (n. di rif. 6A)
potta il conto delle ore di lavoro
della macchina.

Si falla una de las tres protec-
ciones de parada la unidad de-
jard de funcionar, En una
situacibn de perada las luces del
tablero de mando indicarbn el
fallo que ha causado dicha par-
ada.

CUENTAHORAS Rel; No. 6A
indica el nomero de horas de
operacidn e la unidard,

[PV -.>_.l' AN (I BT

Lol b 2 ;. s

. '
eyt

6

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

3ol

GENERAL

The compressor is initially sup-
plied with Ingersoll-Rand Com-
pressor Lubricating Oil suffic-
ient for 500 hours operation,
Always check the oil fevel
before start up of 8 new com-
pressor. H unit, for any reason,
has been drained it must be
filled with clean new oil befare
it is put in operation.

COMPRESSOR OIL CHANGE

After 500 hours operation (or
2500 hours if synthetic lubricant
used) an oil change must take
place. If compressor has been
"operated under adverse condi-
tions, or under long shutdown
periods, an earlier oil change
may be necessary as oil
deteriorates with time as weil as
by operating conditions. Regular
0il change every 300 - 500 hours
for six months, whichever comes
first) is not only desirable but a
good insurance against the accu-
mulation of dirt, sludge or
oxidized oil products.

CAUTION : Make sure that the
comprassor oil leve! is never
above the centre of sight gauge.
Add oil only if the level falls to
the bottom of the sight gauge
when wunit is not running.

Completely drain the receiver-
separator, piping and oil cooler.
After the unit has been com-
pletely drained of all oil, replace
the drain plugs, making sure they
are tight. If the oil is drained
immediately after the unit has
been run far some time, most of
the sediment will be in suspen-

GENERALITES

Dans un premier temps, le com-
presseur est fourni rempli de
lubrifiant pour compressaurs
Ingersoll-Rand en quantité suf-
fisante pour 500 heures de fon-
ctionnement. Toujours vérifier
le niveau d'huile avant de lancer
un nouveau compresseur. Si,
pour un motif quelconque,
I'huile a été vidangée, le com-
presseur doit &tre rempli d’huile
propre avant sa mise en service.

VIDANGE D'HUILE

Une vidange compléte de I'huile
est obligatoire aprés 500 h de
fonctionnement ou 2.500 h avec
les lubrificants synthégues. Si les
conditions d'utilisation du com-
presseur sont défavorables, et de
toute facon aprds prolongé, il
est parfais nécessaire de procéder
4 des vidanges plus fréguentes
car I'altération de "huile résuite
non seulernent des conditions de
fonctionnement, mais aussi du
temps’ Une vidange compléte
toutes les 300-500 h {ou 6 mois
2 défaut de ce total d'hueres de
fonctionnement} est non saule-
ment souhaitable, mais encore
elle constitue une bonne assur-
ance contre accumulation de
crasses, boues et déchets oxydés
d’hydrocarbures.

ATTENTION : Le niveau d’huile
du compresseur ne doit jamais
monter au-dessus du milieu du
viseur. Faire I'appoint exclusive-
ment si le niveau chute au bas
du  viseur moteur & larrét.

Der Kompressor wird vor Aus-
lieferung mit  Ingersoll-Rand
Compressor  Lubricating Ol
ausrgichend fur 500 Betriebs-
stunden, versehen. Vor der
Inbetriebnahme eings Grund
das Ol abgelassen wurde, muBl
der Kompressor vor Inbetsieb-
nahme mit reinem, frischen O1
gefiillt werden,

KOMPRESSORCOLWECHSEL

Nach 500 Betriebsstunden (oder
2500 Stunden bei synthetischer
Schmierung} ist ein Olwechsel
verzunehmen.ungiinstigen Einsatz-

bedingungen  oder  lingeren
Betriebsunterbrechungen kann
hiufigerer Qlwachsel erforder-

tich werden, da das Ol im Lauf
der Zeit seine Wirkung verliert.
Es wird regelmilliger Glwechset
alle 300 bis 500 Betriebsstunden
{oder mindestens alle sechs
Monate} empfohlen, da auf diese
Weise die Ablagerung von
Schmutz. Schtamm und Olaxy-
dationsprodukten ausgeschaltet
wird.

ACHTUNG : Olstand nie iiber
die Mitte des Schauglases hinaus
steigen lassen.

Druckspeicher-Abscheider, Rohr-
leitungen und Olkihler ganz
entleeren. Danach die Ablal-
schrauben wieder gut schlieflen.
Wenn das Ot sofort nach
Abstellen des Kompressors
abgelassen wird, sind die meisten

GENERALE

' compressore viene fornito
inizialmente riempito di una
quantitd di olio lubrificante
da compressori Ingersoll-Rand,
sufficiente per 500 ore di fun-
zionamento, Si raccomanda in
ogni caso di controllare il livello
dell’olioc prima di avviare un
nuovo compressore. Qualara, per
gualsiasi ragione, il compressore
tisultasse  scarico  occorrera,
prima di metterlo in funzione,
riempirlo di olio pulito e nuovo.

CAMBIO OLIO
COMPRESSORE

Cambiare Volio 500 ore d'eser-
cizio (0 2500 se si usa un lubri-
ficante sintetico). Se il

motocompressore @ stato sotto-
posto a impieghi gravosi o é
rimasto a lunge fermo, pud
essere necessario diminuire il
periodo tra | cambi olio. L'olio
infatti si altera con il tempo e in
condizioni di uso severe. | cambi
olio effettuati regolamente ogni
300 - 500 ore ({in ogni caso non
oltre 6 mesi} sono una buona

precauzione per evitare
I'accumulo di sporcizia, scaglie o
prodotti  derivanti dall’ossida-

zione dell’olio.

ATTENZIONE : i liveilo dell’
olio compressore non deve mai
supsrare il centro del vetrino
spia. Aggiungere olic se il
livello dell’'olio, a macchina
ferma, sflora il bordo inferiore
det vatrino spia.

GENERALIDADES

En primer lugar el compresor
contiene una cantidad de aceite
{Ingersoll-Rand} suliciente para
600 horas de funcionamiento.
Controlar siempre el nivel de
aceite antes de poner en marcha
un compresor nueve. Si, por
cuatquiera razdbn gque sea, la
unidad ha sido vaciada, es nece-
sario llenarla con aceite nuevo y
limpio antes de pnerla en
marcha.

CAMBIO DE ACEITE DEL
COMPRESOR

Se debe cambiar el aceite
desplues de 500 horas de
operacion {0 2500 horas si se ha
usado un lubricante sintético). Si
el trabajo del compresor ha sido
bajo condiciones desfavorables,
o si han habido largos peridos de
paradaes posible que este cambio
sea necesario antes, puesto que
el aceite se deteriora tanto por el
tiempo como por condiciones
adversas. Cambios de aceite cada
300500 horas {o seis meses
segun lo que ocurra primero}
son no s$0lo deseables pero
también un buen seguro contra
las acumulaciones de suciedad,
sedimento o productos de aceites
oxidados,

ADVERTENCIA Asegurarse
gue el nivel de aceite del com-
presor nunca esté mas arriba
que el centro del indicador. Solo
afiadir aceite cuando el nivel se
encuentra al fondo del indicador
cuando ia unidad se encuentra
parads.

Lle ba gl
S o ey ol hailall 5y
o idd LS Lty Jye SO B
Sy il |l Jos el
REUTRESR TN S PN vy ]
RN  RW E TR NN O REY
R e L U S
L—“"“"‘;-”
hital Cu) e
B
S Y Yo _.‘)_'L._._'

o @

‘th_:._‘r‘nlﬂﬂ.?‘.:v"—'_.-::-“_uh-.:uﬁ
B N 7

PN AT R " T IE o S Ry
i . L
. " L a A
A il wo Sl 0 e e
. . PO o
L o E e N
- N . -
S— - v et o ad oA —_—

Lall e w omae Jt wawan,

[ T U o W

e AN ) e 0 =T
= Lot ' . ot

Pt e (33 i s e

P R R S ¥t

y L.

.\

e s mia w eaa! b ey

LW
oy S 2 oSt et
ke S Lillae gl Y lailal!
U (R R Vi YL
I N P
P SR NN N S I PERT Y g

Sl
sl Y e o s
A S U ees o UYY AR,

LR LU UCHUN BT S TR

e <l ' -
Cge St e a8 U e !

.0

Rev.1 1/89

INGERSOLLRAND




LUBRICATION LUBRIFICAT{ON SCHMIERUNG LUBRIFICAZIONE LUBRICACION e A
sion ﬂﬂd._ therefore, will drain Vidanger  comptétement Ia Schmutzsioffe in  Suspension Svuotare  completamente il Drenar completamente el bt LAt e 1y M
more readily. bouteille séparatrice, les und laufen daher leichter ab. serbatoio-separatore, e tubazioni receptor-separador, las yuberias ol 0 e 055 o Al

. tuyauteries et le réfrigéramt ) e il radiatore dell’olio. Riavvi- y el enfriador de ‘aceite. En s -”.- ) _“f NI

CAUTION : Shorter oil change d'huile. Aprés vidange totale ACHTUNG : Bei ungiinstigen tare it tappo a serrario,  cuanto se ha vaciado completa- e e T g

intervals may be necessary if Batriebsbedingungen ist  hiuf- Eseguendo questa operazione  mente el compresor, volver a Lasi
unit is operated under adverse igerer (lwechsel erforderlich. con ['olio ancora caldo lo colocar los tapones de purga, . .

conditions. 4u groupe, remettre et bloquer hied asequrandose que estan  bien o) J,__q,yl .;,l);g_n ;,_.;.; A3 e
les bouchons de vidange. |l est R svuotamento  richiede meno X . . U e - .

WARNUNG : . X ] | : {31 v |

WARNING souhaitable de vidanger aprés G : ERST DANN die tempo ed eventuali impurita apretados. Si el vaciado se realiza i Il LA o5 3l &,y 8 <y

DO NOT, under
any circumstances, remaove any
drain pfugs, or the oil filler plug
from the compressor lubricating
and cooling system without first
making sure the air receiver sys-
tem has been completely relieved
of all air pressure.

CAUTION : Somae oil mixtures
are incompatible, and result in
the formation of varnishes, shel-
lacs or lacquers which may be
insoluble. Such deposits can
cause serious troubles including
clogging of the filtars, To avoid
such problems always specify
Ingersoll-Rand Compressor Lub-
ricating Oit (5 titra container
CPN 92735109 25 titre con-
tainer CPN 92735117,

ENGINE LUBRICATING OIL
Refer to Engine Ogperator’s
Manuaf,

COMPRESSOR LUBRICATING
AND COOLING OIL
RECOMMENDATIONS
Ingersoli-Rand Compressor
Lubricating Qil is recommen-
ded for use in |-R Portable
Compressors 5 litre container
CPN 92735109, 25 litre
container CPN 92735117,

The oil conforms to the speci-
fications found in section a} of
the following table. |f alter-
nate lubricants are used they
too should conform to these
specifications,

une période de fonctionnememt
appréciable, car le gros des
sédiments est alors en suspension
ce qui en favorise 'écoulement.

ATTENTION : Eventuellement,
raccourcir la périodicité des
vidanges dans des conditions de
fonctionnement défavorables.

DANGER : EN AUCUN CAS il
ne faut déposer un bouchon
{vidange ou remplissage} relevant
du circuit de graissage du com-
presseur ou celui de refroidisse-
ment sans s'assurer au préalable
que la bouteille d'air est totale-
ment détendue.

ATTENTION: Certains mélanges
d’huiles sont incompatibles et
risquent de former des vernis,
des shellacs ou des lagues éven-
tuellement insolubles. Ces dép ots
risquent de causer de sériouses
difficultés, y compris un colmat-
age des filtres. Pour dviter ces
problames, toujours spécifier
I'huile lubrifiante pour compres-
seurs Ingersoll-Rand (récipients
5 jitres CPN 92735109, récipi-
ents 25 litres CPN 92735117),
HUILE LUBRIFIANTE POUR
MOTEURS

Consulter le  manuel de
I"operateur du moteur,

Ablaflschrauben oder den Ein-
fiillverschiu@ wvon der Schmier-
und Kiihlanlage des Kompressors
losschrauben, wenn der Druck
im Druckspeicher volistandig
abgebaut wurde.

ACHRUNG! Gewisse Olsorten
sind inkompatibel und fiithren
zur Bildung von unldslichen
Lacken, Schellack oder Firnis-
produkten. Diese setzon sich ab
und konnen schwerwiegende
Stérungen zur Folge haben, u.a,
Verstopfung der Filter. Um
solche Probleme zu vermeiden,
sollite stets Ingersoll-Rand Com-
pressor Lubricating O1 (5 Liter
Behdlter CPN 92735109 / 25
Liter Behilter CPN 92735117}
vorgeschrieben ‘werden.
MOTOR OL

Siehe Motorfuhrungshandbuch.

EMPFOHLENES SCHMIER-
UND KUHLOL FUR DEN
KQMPRESSOR

Fur I-R Portable Compressors
{fahrbare Kompressoren} wird
der 5-Liter Behilter CPN
92735609 oder der 25-Liter
Behilter CPN 92735117 emp-
fohlen. Das Ot entspricht den
unter Abschnitt al der nach-
stehenden Tabelle aufgefihrten
Spezifikationen,

si troveranno ancora in sospen-
sione.

ATTENZIONE : Con impieghi
gravosi pud essere necessarico
cambiare I'olic compressore con
maggior fraquenza.

PRECAUZIONE : Non svitare
mai nessus tappo di svuota-
mento o di riempimentd prima
di essere sicuri che qualche
circuite non sia in pressions.

ATTENZIONE : Alcuni oli, se
miscelati, risultano incompatibili
e portano alls formazione di
vernicl, gomme lacche o lacche
che possono essare insolubili.
Tali depositi possono provocare
inconvenienti gravi, tra cui
Yintasamento dei filtri. Per
evitara problemi del genere si
raccomanda d| utilizzare sempre
l'olio lubrificante da compres-
sore Ingersoll-Rand (confezione
da 5 titri : CPN 92735109; con-
fezione da 25 Jlitri : CPN
92735117},

OLIO LUBRIFICANTE PER

IL MOTORE

Fare riferimento al Manuale
d'istruzioni relativo al motore.
OL10 PER LUBRICAZIONE E
RAFFREDDAMENTO DEL
COMPRESSORE
RACCOMANDAZION|

inmediatamente  después de
trabajo prolongado del com-
presor, la mayor parte de los
sedimentos se encontraran en
suspension y resultard mas facil
drenarlos rapidamente.

ADVERTENCIA :Los intervalos
ontre cada cambio de aceite
deberan ser mas cortas en el caso

de trabajo en condiciones
desfavorables.

ATENCION Cualquiera gque
sean las  condiciones NO

QUITAR NUNCA e! tapon de
llenado del sistema de lubri-
cacion y refrigeracion del com-
presor sin asegurarse previamente
de que no existe presion alguna
de aire en el sistemade recepcion
de aire.

ADVERTENCIA Ciertas
mezclas de aceite son incompat-
ibles y pueden rasultar forma-
ciones de barnices, lacas, stc.
que pueden ser insolubles. Tales
depbsitos pueden ocasionar
sarios dafios, tales como atascos
en los filtros. Pare ovitar tales
problemas especificar siempre
aceite lubricenta Ingarscll-Rand
para compresores (envases de
5 litros CPN 927351709 y snvases
da 25 litros CPN 92735117).
ACE|TE LUBRIFICANTE
PARA EL MOTOR

R W PRy
-J:_..::." S o r:‘-: Yo )L'Lé
_-“ . -.-—-’--3—1 e o J' -\.'"‘..
P R R
Py -l .;ai——.-‘-l-ll Ju_’._.:_- -—-ulﬁ

Ve

. ‘ld

Lo b o ) e
C 36 S oy lakal
RICUR PRI S W
EN R WOU-7R-FE S LV RER NP )
Bts L) ada Coma e 1
J e SOV LA 305 2 Lani
CPN ol o i ldhy
A ve S iyl L dvvrey -4

. 4YVre v CPN

=

Al 3

: '—","U _L,i_ij ] :—"ﬁ‘;

Sy A ) Slanas
. helal

Al e Syt Ml o
NUE PN SRS +1 J EETIE RN LY
CPN L 5 N it :L_-,.L’:l L e
Yo i oy adie L ATvYaneg
tis 3 4TV VIV CPN 2
. sAa el = KL

o1

Rev.1 1/89

INGERSOLL-RAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

3

CAUTION Care should be
taken to ensure that all down-
stroam components will be com-
oaiible with synthetic lubricants.

a) AMBIENT TEMPERATURE
125°F (51.7°C)
to
—-10°F (-23.3%)
USE LUBRICANT:
MIL-L-46152 — SAE 10w
or :
MIL-L-2104B —SAE 10W
or
DEXRON or DEXRON
11 AUTOMATIC TRANS-
MISSION FLUID

HUILE LUBRIFIANTE ET DE
REFROIDISSEMENT POGUR
COMPRESSEURS
RECOMMANDATIONS
L‘emplci de I'huile lubrifiante
ingersoll-Rand est recommandé
pour les compresseurs IR
portatifs. Récipients 5 litres
CPN 92735609, récipients 25
titres CPN 92735117,

L'huile est conforme aux spéci-
fications de la section a) du
tableau gui suit. Si l'on utilise
d'autres  Jubrifiants, ceux-ci
devraient égatement &tre con-
formes & ces speécifications.

6 mois si cette période intervient
en premier.

MOTOROL

Siehe einschlagiges Motorhand-
buch.

KOMPRESSQRSCHMIER-
UND -KUHLOL

Die Schmiermittel missen den
Angaben der Tabelle “Ofivor-
schriften”, entsprechen.

ACHTUNG : Sicherstellen, dall
sich alle nachgeschalteten
Bauteile mit kiinstlichen
Schmiermitteln vertragen.

UMGEBUNGSTEMPERATUR

51,79C bis —23,3°%C
MIL-L-46152 — SAE 10W

L'oliolubrificante Ingersoll-Rand
% raccomandato per 1'uso nei
compressori  trasportabili  I-R,
in contenitori da 5 litri (CPN
92735609) e da 26 litri {CPN
9273%117). E’' conforme alle
caratteristiche di cui alla sezione
a} della tabella seguente. Qualora
si utilizzino lubrificanti alterna-
tivi, & essenziale che siano con-
formi a gueste stesse caratteri-
stiche.

OLI0 MOTORE

Seguire  le
costruttore.

prescrizioni  del

LUBRIFICANTI
RACCOMANDATI PER IL
GRUPPO COMPRESSORE

Veasé el manual del operador
del motor,

ACEITE DE ENFRIAMIENTO
Y LUBRICACION PARA EL
COMPHRENSOR

Se recomienda el uso del aceite
de lubricacidn Ingersoil-Rand en
compresores  portatiles |-R
envase de 5 litros CPN
92735609 y envase de 25 litros
CPN 927356117. El aceite se
ajusta a las especificaciones que
figuran en la seccibn a) de la
siguiente tabla, Si se alterna el
uso otros lubricantes, éstos
deben también ajustarse a estas
especificaciones,

ACEITE DE LUBRICACION
MOTOR

_;Jy_}..q;ali';!.k}leJ,_x.Jri;,.q
a s Bl U g
CLad claanll
AP Y
PUSTIC AT WA WP IPEGTRRE 4
(4 30
J
TELr-) Sl e Sl V-
(g b 2
:_‘J)I _anaud
S b Sl dt Gy gl
e ks il LtV Y
RS W R |
o
Sl b sl dl e Gty gl

S'ilfest fait l\:;lsigle;iidﬁl;g; huile oder Obsérvense las instrucciones del g At Slisl L Tt
conforme - ou imi -
b) AMBIENT TEMPERATURE DEXRON ihuile hydraulique MIL-L-21048 — SAE 10W Nella  tabell . manual de mantenimiento. del ks N
—10°F (-23.3%) pour boites automatiques), oder elencati ai ti::i s;iguglr;o r::;g A )
‘o vidanger et faire le plein d'huile DEX RON oder DEXRON mandati per fa lubrificazione. ACEITE DE LUBRICACION ¥ &5slaipVl &40 s b b
_50°F (-45.6°C) nueve toutes les 500 h de fon- ! fir AUTOMATIK GETRIEBE REFRIGERACION COMP- Sy Sn
USE LUBRICANT cionnement ou tous les 6 mois o ’ ATTENZIONE : Tutto cid che RESOR RECOMENDACIONES LR P
si cette période intervient en viene a contatto con I'olio dave ) . R A
" TMIL-L-236998 premier. UMGEBUNGSTEMPERATUR essere  compatibile con i  Ofos lubricantes deberan ser i
P o lubrificant sintetici. conformes a las especificaciones AR o Y S e
{Synthetic Lubricant) —233°Cbis 456°C que se encuentran en el Cuadro: (L e iy
e MIL-L-46167 HUILE MOTEUR **MIL-L- 236998 ON TEMPERATURA lE_ubtit_:?ntes_ del Compresor -— - .
{Sub-zero Arctic Lubricant) Voir la documentation du con- {Synthetisches Schmiermittet) AMBIENTE DA spectlicaciones. Wz 88 %y \_-_v_.h‘_ iz B -
structeur du moteur. *TTMIL-L-46167 1259F (51.7°C) ADVERTENCIA: Tenga cuidado (%;‘“
Ascertain  that  MIL-L46152 {Arktik-Schmiermittel) ' . qua todos los componentes sean K o7 o
lubricants meet APl Class CC zﬁﬁ_oggﬁ:gg:l?g:ge 2 c.m;pfmb'“ con  lubricantes ‘ T NI
only and not CD. REFROIDISSEMENT Nur Ol  der Spezifikation —10PF (—23.3°C) sintéticos. ERTR S ;. RUFSIEN
MIL-1.-46152 nach AP|-Klasse B LTI A L
COMPRESSEUR . TEMPERATURA AMBIENTE - - -
" epIL-L-23699B Lubri CC. nicht CD' verwenden. USARE OLIO CON 1250': [51_70Ci e ‘;.'. L] _'.."__'__‘ ‘_?'.g" 0
L — Lubricants i ifi SPECIFICHE L Tee ey
L ffé . 2o 3T B W
which meet this specification are eﬁiil‘m{:::;l:b’:':n.tse::;;o;‘: **MIL-L-236998 - Derartige 10°F (323 o e i Voeul-
used in most jet aircraft engines v aux exig Schmiermittel kommen weit- MIL-L-46152 — SAE 10W N ~23.37C) (At Ja2ir e Lo e
I 9 tableau '‘Lubrifiants compres- . USE : N
and should be available world seur” gehend in  Disentriebswerken oppure SE LUBRICANTE : . "
wide. ' zur  Anwendung und sind R e L
allgemein vertighar . MIL-L-2104B — SAE 10W MIL-L-46153 — SAE 10W O T VPR
Rev. 1 1/89

.

INGERSOLLRAND




LUBRICATION LUBRIFICATION SCHMIERUNG LUBRIFICAZIONE LUBRICACION A
** *MIL-L-46167 — is i ;8 : - oppure u s Al —iat

is intended  ATTENTION : Sassurer de la  ***M|L-L-46167 — Tritt an die s - s
to supersede Federal Specifica-  compatibilité avec les lubrifiants  Stelle von Federal Specification DEXRON ¢ DEXRON 1l MIL-L-2104B — SAE 10W i Lt o 53 e il
tion APG No. 1 (Aberdeen synthétiques, de chague com- APG Nr. 1 {Aberdeen Proving PER TRASMISSIONI o - A
Proving ~ Ground  Purchase  posant situé en aval du moteur. DEXRON o DEXHON I R

Description No. 1} APG No. 1 is
the current designation for sub-
zero arctic lubricants.

For temperatures abowve 125 F
51.79C) or below —50°F
{—45.6°C}, piease consuh I-R
Customer Service Department,

DEXRON — Reg. T.M. of
General Motars Corp.

TEMPERATURE AMBIANTE
1259F (51,7°C)
a
—10°F {-23,3°%C)
UTILISER UN LUBRIFIANT:
MIL-L-46152 — SAE 10W
ou

MIL-L-2104B — SAE 10W

ou
HUILE HYDRAULIQUE POUR
TRANSMISSIONS AUTO-
MATIQUES DEXRON ou
DEXRON I

TEMPERATURE AMBIANTE
—10°F {-23,3°C)
a
—50°%F (-45,6°C)
UTILISER UN LUBRIFIANT :
** MIL-L-236998
(Lubrifiant de synthése}
Y MIL-L-46167
{Lubrifiant pour climats
articques, gel permantent!}
Lubrifiants MIL-L-46152 obliga-

toirement conformes AP classe
CC 3 I'exclusion de la classe CD.

Ground Purchase Description
Nr. 1}, gegenwirtige Spezifika-
tion fir Arktik-Schmiermittel.

Bei Umgebungstemperaluren
iber 51,7°C oder unter 45 6°C
lassen Sie sich von Ingersoll-Rand
beraten.

DEXRON | —
Schutzmarke von
Motors Corp.

Eingetragene
Genaral

AUTOMATICHE
CON TEMPERATURE
AMBIENTI DA
—10°PF {-23.39C)

a
—509F (—45.6°C)
USARE OLO CON
SPECIFICHE
* *MIL-L-236998
appure
T MIL-L-46167

Verificare c¢he 1'olic MIL-L-
46152 corrisponda alla classe
CC e non CD delle specifiche
APL

Gli olii con specifica ** MIL.
L-23699B vengono usati per |
moton cdegli aviogetti. Sono
percid disponibii i tuno i

“¥¢ MIL-L-46167 — E’ la speci-

fica sositutiva defla specifica
federale APG No. 1, che indica

normalmente i lubrificanti da
utilizzarsi con  temperature
artiche.

Per temperature superiori a
126%F (51.79°C) o inferiori a
—509F {—4569C), consultare
I'assistenza  tecnica  Ingersoll-
Rand pili vicina.

DEXRON - Marchio Deposi-
tato della General Motors Co.

FLUIDO DE TRANSMISSION
AUTOMATICO
TEMPERATLURA AMBIENTE
—10°F {-23.3°C}

a
—50°F (—45.6°C)

USE LUBRICANTE
YYMIL-L-23699B
{Lubricante sintdtico)
*Y'MIL-L-46167

{Lubricante para temperaturas
glaciales de menos de cero}

Asegurese que lubricantes Mil-L-
46152 conforman con Clase CC
del APly no CD.

*** Mil-L-23699B — Lubricantes
conformes a esta especificacion
se usan en la mayorid de aviones
jet y se podran comprar en todas
aprtes del mundo,

"** Mil-L-46167 estd previsto
para sustuir a las especificaciones
APG No. 1 (Aberdeen Proving
Ground Purchase Description
No. 1}. APG No. t es la desig-
nacian corriente paralubricantes
aptas para condiciones glaciales
menos de cero.

Para remperaturas mas altas que
125° F 51.7 C) 0 menares que
—50°F [—456°C) sirvase con-
sultar el Departmento |I-R
Servicio para Clientes.

DEXRON - Marca Registrada
de la General Motors Corp.

St 5

.".a.. LA——A ..:._:-‘,_,._:. x.:-L

SV .Jf ._,-:JJ&LLL:»
o

e ohoon! oLl Wl O
> - E
Lo A - \.-" 2 > ] Tos! I

NPT IR A% p R LV

:l,»i' ol aastdlcg et
~ ..s‘... J_,U‘ skl 4-5,1'
islhwY oAl

ot e e oA
H LM.-.-.—. J Yra44 ,JI_ L,

e

Ll __.E.A-v JOvP

cou s R O T s

-

seals VSV JIL L L.J.U""
-»‘_. .»... PRl - u- o _,' e
e -'...- ity ) -‘ o

- t\ [EEa

e A Y L3

PRSP .;.'x_-;--: -L......... .4
w0 VY oy g a s VTR

B L R LI e R U A )

3

N L SR LR T
L L i B TES
. .Ll;-_'._.,_(.

PP R U M .,) b3
oAb ,_“_.‘f- L\—__I e
Rev. 1 1/89

INGERSOLL-RAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

3

“** MIL-L-23699B — Lubrifi-
ants utilisés dans la plupart des
moteurs d'avions a réaction, en
principe disponibles dans e
monde entier.

4% MIL-L-46167 - Lubrifi-
ants desinés & remplacer la
spécification fédérale APG No.1
{Aberdeen Proving Ground Pur-
chase Description No. t} APG
No. 1 est actuellement la
désignation des lubrifiants pour
climats artiques (gel permanent}.

En ce qui concerne les tempéra-
tures supérieures & 1250F
(51,7°C)  ou inférieures &
~509F {—45,6°C), s'adresser au
service aprés vente Ingersoll-
Rand.

DEXRON — marque déposée
General Motors Com.

4

Rev.1 1/89

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

MANTENIMIENTO

WARTUNG MANUTENZIONE Ul.:.d-"
GENERAL GENERALITES ALLGEMEINES GENERALITA’ GENERALIDADES aale blz
The service/maintenance chart Le tableau d'entretien présenté in diesem Abschnitt werden die Nella tabella manutenzione/ El cuadro de mantenimiento Qo Anatf st ahad oy

shown in this section indicates
the various components descrip-
tion and the intervals when
maintenance has 1o take place.
Qil capacities, etc., can be found
in the general data. Any specifi-
cation or specific requirement
an preventive maintenance for
engine refer 10 Engine
Instruction Manual,

SCAVENGER LINE

The scavenge tine runs from the
drop tube in the centre of the
separator tank cover to the
orifice elbow fitting located in
the air end rear bearing housing.
Check orifice and hoses at every
service as a biockage will cause
ail carryover.

COMPRESSOR OfL
FILTER

Change the compressor ol filters
at 50 hours, 150 hours and
thereafter every b0O0D hours or
every six months whichever
comes first.

To service the oil filter it is
necessary to shut the unit down,
Wipe off any externa} dirt and
oil from the exterior of the
filter to minimise any contami-
nation entering the lubrication
system,

Turn  the spinon filter
element counter-clockwise to
remawve it from the filter housing,

dans cette section indique les
différents composants et les
intervalles auxquels ils doivent
é1re entretenus. Les capacités
d’'huile, etc. . ., se troubent dans
fes caractéristiques pénérales.
Pour les caractéristiques et
V'entretien du moteur, sereporter
au manue! d'instructions du
maoteur.

CIRCUIT DE
RECUPERATION

La ligne de récupération va du
wbe viseur au centre du cou-
vercle du réservoir séparateur, &
lorifice du montage en coude
situé au boiltier de roulement
arrigre  d'échappement  d'air.
Vérifier lorifice et les canali-
sations souples Achaque ent-
retien comme un bouchage
entrainera un  débordement
d’huile.

FILTRE A HUILE
COMPRESSEUR

Changer les filtres a huile du

aprés 50 heures, 150 heures et
toutes les 500 heures ou tous les
6 mois dépendant lequel des
deux arrive d’abord.

Pour entretenir le filtre & huile,
it est nécessaire d'arriter
I'ensemble. Essuyer de Fextér-
jeur du filtre toute saleté
extérieure et toute trace d'huile
afin de minimiser toute con-
tamination qui pourrait péné-
trer le systéme de lubrification.

verschiedenen  Intervalle zur
Wartung beschrieben. Die
Wartung des Motors sollte nach
Angabe des Harstellers erfolgen.

OLRUCKLAUF/
ABSCHEIDER

Die Spiilleitung verlduft direkt
vom Tropfréhrchen im Deckel
des Abschaidekessels zum
Kniestick-Fitting im luftseitigen
Lagergehduse Mundstiicke und
Schlduche bei jedem Service
untersuchen, da Verstopfungen
zu Qliibertrag fiihren,

KOMPRESSOROLFILTER

Die Olfilter des kompressors
nach 50 Studen, 150 Studen
und danach alle S00 Studen
oder maximal sechs Monate.

Zur Wartung des Olfilters mull
die Maschine abgestellt werden,
Zum Schutz gegen die Kontam-
ination der  Schmieranlage
Schrutz und Of von der AuBen-
seite des Filters abwischen,

Filterelement nack links
drehen und aus dem Gehduse
nebmen.

ACHTUNG : Cucxartige Rick-
stinde am Filterelement deuten
auf eine unrichtige Olspezifika-
tion hin. OF sofort wechseln.
Siehe Abschnitt 3 der Betriebs-
anleitung,

riparazione sono descritti i vari
gruppi componenti det moto-
compressore e la frequenza con
cui si devono effettuare le
operazioni-di manutenzione. Per
specifiche o dati caratteristici

relativi al motore riferirsi abl
manuale di istruzione del
motore,

TUBO DI RECUPERO

I} tubo di ricupero collega il
tubo di scarico situato nel
centro della  cisterna  di
separazione con {l raccordo a

gomito  situato  sull"alloggio
posteriore dei cuscinetti del
aruppo compressore. ]
raccordi ed i tubi flessibili
vanno sempre controllati

durante la fase di manutenzione,
in quanto un blocco gualsiasi
verrebbe a causare uno scarico
d’otio,

FILTRO OLIO
COMPRESSORE

Sostituire 1 filtri dell.ohio del
ogni 50 ore, ogni 150 ore e
quindi ogni 500 ore oppure
sei mesi, secondo  guale
intervallo viene a scadere prima.

Per effettuare 1a mantenzione
defla cartuccia de! ‘olio &
necessario fermare il motorve.
E necessario inoltre pulire
dali‘esterno  della  cartuccia
qualsiasi  eccesso  d'olic o
frammenti di sporcizia, in modo
da minimizzare il pericolo di
contaminazione del sistema
lubrificante,

presentado enestaseccion indica
los diferentes componentes v los
intervalos en los cuales deben ser
mantenidos. 1.as capacidades del
aceite, etc. se encontraran en los
Datos  Generales, Cualquier
especificacion © requerimientos
especificos para el manteni-
miento preventivo del motor
sirvase consultar el manual de
instrucciones del motaor,

CIRCUITO DE
RECUPERACION

El circuito de recuperacibn
va desde el tubo de caifia en el
centro de’ la tapa del tanque
separador hasta el conectador
acodado  del orificio que se
encuentra en el carter del coji-
nete posterior del compresor.
Haga un chequeo dei orificio y
las mangueras durante cada
servicio de revision una ob-
struccidn causard un arrastre
de aceite,

FILTRO DE ACEITE DEL
COMPRESOR

Cambie los filtros de oaceite del
a las 50 horas, 150 horas y des-
pués cada 500 horas o cada seis
meses seg(n lo que suceda pri-
MEero.

Durante el servicio de man-
tenimienio del filtro de aceite
es necesario parar la maquina.
Limpiar todas las acumulaciones
de suciedad o aceite del exterior
del fittro con el fin de reducir
cualguiera impurificacibn que
pueda entrar al sistema de lubri-
cacibn,

LR B S SPUL B K W )
~ v

i oty W8

. -
e S

A Al

BEVIC RTINS | R S
- . Ny 2

Soodas gt wrewase s
L U I B
| . - N -
RO N L S
. P el

S s
N

oVl e 5 S Ll
ot s h_‘: J 5:’.'_’011' .."L.'“
et Al 68 L5 0 B Lol
ST AN R J_L,.w <A g
IS ke a0 il e ie
D Sl g1 I Bl Abes
i

RGO B INET B

B

Pl A A

daus agbe VO s Ll @ U

[P I B 1

NS

.0

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

CAUTION : If there is any indi-
cation of formation of varnishes,
shellacs or lacquers on tha oil
filter cloment, it isa warning that
the compressor lubricating and
cooling oil has improper charac-
teristics and should immediatealy
be changed. Refar to Section 3,
Lubrication in the Operator’s
Manual.

Clean filter gasket contact
area,

Install new filter by turning
element clockwise until gasket
makes initial contact. Tighten
an additional % to % turns.

Start engine and check for
leaks before placing unit back
into service.

COMPRESSOR OIL
SEPARATOR ELEMENT

Normally the separator element
will not require periodic replace-
ment provided the air and oil
filters are properly maintained.

COMPRESSOR OIL

Any oil change must take place
every 500 operating hours or
every six months, whichever
oomes first.

Add oil only if level falls to the
bottom of the sight gauge when
compressor is shut down.

TYRES/TYREPRESSURE
Data

See Section General

Tourner la cartouche con-
somnable dans le sons contraire
des aiguilles d'une montre pour
la déposer de la téte de filtre.

ATTENTION : En présence de
dépdts de vernis, de gommes ou
de laques sur I'élément fittrant,
procéder immédiatemant & la
vidange de [I'huile car ces
matidres constituent asutant de
signas que I'huile de graissage-
refroidissement du compresseur
est non conforme. Se reporter
4 s section 3 Graissage du
présont manyel.

Nettoyer la surface de con-
tact du joint du filtre.

Poser un filtre neuf en
tournant la cartouche dans le
sens des aiguilles d'une montre
jusqu'a ce que le joint fasse
comact, Serrer ptus loin de 1/2
ou 3/4 tour.

Faire démarrer le moteur
el contrdler 1'étanchéité avant
de remettre le groupe en service.

ELEMENT SEPARATEUR
D'HUILE COMPRESSEUR

En principe I'éiément séparateur
na nécessite aucun rempalce-
ment périodique pour autant
que I'entretien des filtres A air et
A huile soit correct.

HUILE COMPRESSEUR

Vidange d'huile toutes tes 500 h
de fonctionnement ou tous les 6
mois si cetie période intervient
an premier.

Kontaktflachen der Filter-
dichtung reinigen.

Neuen Einsatz nach rechts
drehen, bis die Dichtung anliegt.
Dann  1/2- his 3/4-Drehung
weiter festdrehen.

Motor anlassen und vor
Weiderinbetriebnahme des Kom-
pressors  auf Undichtigkeit
prifen.

KOMPRESSOR-
OLABSCHEIDER-
ELEMENT

Solange Luft- und Otfilter ord-
nungsgemai instandgehalten
werden, erfordert diese Einheit
im allgemeinenkeine regelmiige
Erneuerung.

KOMPRESSOROL

1 alle 500 Siunden oder
mindestens alle sechs Monate
wechseln.

ACHTUNG : ) niemals iiber
die Mitte des Schauglass hinaus
ansteigen {assen. Nur dann nach-
filen, wenn das Ol bei Abstellen
des Kompressors bis auf den
Boden des Schauglases sinkt.

REIFEN/
REIFENDRUCKE

Siehe : Allgemeine Daten

Smontare il filtro, svitan-
dolo in senso antiorario.

ATTENZIONE : Se si verifica
nel filtro laformazione di vernici,
morchie o lacche, I'olio ha subito
alterazioni significative e deve
immadiatamenteesserecambiato.

Pulire la superficier di con-
tatto della guarnizione det filtro.

Montare un filtro nuovo,
avvitandolo in sensa orario fino
ache laguarnizione sia acontatto
con la sua sede. Serrare poi a
mano per 1/2 o 3/4 di giro.

Mettere in matoe verificare
che non vi siano perdite.

ELEMENTO FILTRANTE
DEL SERVATOIO
SEPARATORE

MNormalmente il filtro separatore
nan richiede sOstuzioni
periodiche, se i filtri dell’ aria
e dell’ olio sono stati oggetto di
una buona manutenzione.

OLiO COMPRESSORE

Deve essere sostituito ogni 500
ore oppure ogni 6 mesi,

ATTENZIONE : Il livello non
deve mai superare il centro del
vetrino spia. Aggiungera olio solo
so, a macchina ferma il livello
4 moito basso rispetto al centro
del vetrino.

Girar el elemento del filtro
en el sentido contrario a las
agejas del retoj con el fin de
sacarlo del carter del filtro,

Verificar que las juntas del
filtro esten libres de suciedades
y dafios. Limpiar o reparar si €3
necesario.

ADVERTENCIA : Si hay cual-
quier indicacion de la formacion
do barnices o de lacas en el
elemento del filtro de aceite asto
sefial de alarma indicando que el
aceite lubricanta y refrigerante
dal compresor contiene caracter-
isticas indebidas y que es
preciso cambiarla de inmediato.
Vea Seccibn 3, Lubwicacion, an
el manual del operador.

Limpie el area de contacto
de la junta del liltro.

Instalar un filtro nuevo,
girando el elemento en el sentido
de las agujas de! reloj, hasta que
la junta haga contacto inicial.
Apretarlo con un giro adicional
de 1/2 a 3/4 vuelta.

Poner en marcha el motor
y comprobar que no hay fugas
antes de wolver a poner la
unidad en servicio.

ELEMENTO SEPARADOR
ACEITE COMPRESOR

Normalmente el elemento sep-
arador no necesitard reemplazo
periddico con tal que los filtros
de aire y aceite tienen manteni-
miento adecuado.

ACEITE DEL COMPRESOR

Cambios de aceite son necesarios
cada 500 horas de trabajo o cada

sl hilall Wy gy o)
S8 R oy LW
w3 AT A
Lkl

(RIS VRN LR > S |

(YT S R $7 .
. d NPl -

T

FRRT-F PR R ST T Y

et atl T

ey B W e en aY

| da

hitall ooy laad e

L

Pl mOA . 3

- - . ‘
L "Iy Sl
[ S A R R
e T

g .
bl o) i
I A o A pocae 3
T T . S YU

~ .

VoA

ROV TR CIEPR SV (] B L
B e — L A

gl AR S e

- 5 sl U...i.".:'d' 130 Jadi gy 2L
P RIPA PP [ - U P
Lis o0 dailall

Z1BY bas LY e

Wi Ceiadd ] geat!! at

o1

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Ul._.dJ‘
RUNNING GEAR ATTENTION : L’'huile ne doit RADLAGER DES PRESSIONE seis meses segun 1o que ocurra Lol ~35 4
WHEEL BEARINGS jamais monter au-dessus du LAUFWERKS PNEUMATICY primero. i “ ~ il
h milieu du viseur. Faire 'appoint Pt
Should be packed every tweiwe exclusivement si le niveau chute Alle 12 Monate mit Lagerfett Verdi : Caratteristiche generall.  ADVERTENCIA : Es impres-  w-owes < VY F alls s

months  using wheel bearing
grease {conforming to specifica-
tion MIL-G-10924).

ENGINE FILTERS/OIL
FILTER/FUEL FILTER

All must be serviced in accord-
ance with the instructions and
as scheduled in the engine opera-
tion and maintenance manual,

PROTECTIVE SHUT-
DOWN SYSTEM

Constists of:

A Air discharge temperature
switch. Oil pressure switch belt
break switch,

Check switches ewery three
months for correct operation.

Once a year, the temperature
actuated switch should be tested
by removing it from the unit and
placing it in a bath of heated oil.

The oil pressure switch should
operate a 1 bar, the compressor
temperature  switch should
operaie at 120°C.

BATTERY

Keep the battery terminals and
cable clamps clean and lightly
greased to prevent the build-up
of corrosion. Keep correct elec-
frolyte level within the cells.

au bas du viseur, compresseur 4
I"arrét.,

PNEUMATIQUES-
PRESSION

Voir la section Caractéristigues
générales.

ROULEMENTS DES
PIGNONS MOTEURS

Garnir t1ous les 12 mois en utili-
sant une graisse pour roulements
de roues conforme MIL-G-
10924.

FILTRES DU MOTEUR/
FILTRES A HUILE/
FILTRE A
COMBUSTIBLE

Tous doivent étre entretenus
selon les instructions et comme
prévu dans le manuel d'opéracion
du moteur et d'entretien.

SECURITES ENTRAIN-
ANT L'ARRET DU
GROUPE

Ce sont :

A, Contact de température
de décharge d'air. Comact de
pression d’huile, contact de rup-
ture de courroie.

Vérifier tous les 3 mois le fon-
ctionnement de ces sécurités.

Une fois par an, controler le

thermocomntact dans un bain
d’huile chauffée aprés ['avair
déposé.

nach MIL-G-10924 stopfen.

MOTORFILTER/
AOLFILTER/
KRAFSTOFFILTER

Die Wartung derselben ist It
Anweisung und Angaben im
Motorhandbuch und Wariungs-
buch zu erfolgen.

SICHERHEITS-
ABSCHALTSYSTEM

Bestehend aus:

A. Luftaustritts-Temperatur-
wichter. Oldruckwichter. Rie-
menbruchwichter.

Funktion der Temperatur- und

Druckwdchter alle drei Monate
kontrotlieren.

Der Oldruck wachter mu® 1 bar,

der Kompressortemperatur-
wiichter bei 120°C ansprechen.

BATTERIE

Batterie- und Kabelkiemmen
sauberhalten und zum Schuiz
gegen Korrosion leicht einfetten.
Fir den richtigen Elektrolyt-
stand n den Batteriezellen
sorgen. Die Halterung muB fest
genug sitzen, um Verschieben
der Batterie zu verhindern.

ACHTUNG : Vorallen Wartungs-
oder Reparaturarbeiten  die
Batterieckabel abtrennen.

CUSCINETTI RUOTE

Ingrassare ogni 12 mesi con
grassn per cuscinetti corrispon-
dente alle specifiche MIL-G-
10924,

FILTRI MOTORE/
FILTR! DELL'OLIO/
FILTRO CARBURANTE

Tutti questi filtri vanno esaminati
e sostituiti secondo le istruzioni
e gli intervalli di tempo elencat:
nel manuale di manutenzione e
funzionamento del motore.

DISPOSITIVI
D'ARRESTO DI
SICUREZZA

Si distinguono in :

A, Termosato per scarico
aria. Pressostato olio. Inter-
ruttore di rottura cinghia.

Controllare i dispositivi  di
sicurezza almento ogni 3 mesi.

Linterruttore per la temperatura
dell’olio dev' essere in grado
d'entrare in funzione alla pres-
sione di 1 bar.

La pressione del’clio dev'essere
di 1 bar; il termostato del
compressore  deve entrare in
funzione a 120°C.

cindible que el nivel del aceite
nunca se encuentre mas arriba
del centro del indicador. Afiade
aceite sdlo cuando el nivel so
ancuantre aen ol fondo del
indicador cuando el compresor
asta parado.

NEUMATICOS/PRESION
BE NEUMATICOS

Véase Seccion : Datos Generales

COJINETES DE LAS
RUEDAS DEL TREN
RODANTE

Deberan ser empaquetados cada
doce meses usando grasa lubri-
cante para cojinetes de ruedas
que conforma a la especificacifn
Mil-G-10924 .

FILTROS DEL MOTOR/
FILTRO OEL ACEITE/
FILTRO DEL
COMBLUISTIBLE

Todos los filtros deben tener
servicios de revision conforme
a las instrucciones y segun lo
programado en el manual de
opearacion y mantenimiento det
MGor,

SISTEMA DE PARADA
PROTECTIVA
Consiste en :

A. Interruptor de tempera-
tura de descarga de aire.

cer ity SV b sl

AR A ¥ S PRI

Al IR ey
sl pt ol

TR ULV ST S LN

EURNEER IRV

ey

EAC? PRSP P A S -L;_i,.(i
el E Salihs o

-
. 1 R e ‘J'\" .
- ~— A b

. - n

F = T SN

e ~SF -
B © L L S0
Py A N -

2 - sl “
. B T R )

—_—— ERer B SCR R S

e

o2

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Llat

The holddown clamp should
be kept tight enough to prevent
the battery from maoving.

CAUTION : Always disconnect
the battery cables before perfor-
ming any meintunanca or service.

AIR FILTER ELEMENTS

The air filter elements should
be inspected daily. The restric-
tion indicator will show green to
indicate a serviceable filter. When
indicator shows red the element
must be changed.

When changing elements, clean
inside canisters to maintain per-
fect seafing.

inspect all hoses and clamps on
“Clean Air"" side. Any defects
should be corrected immediately
as negtect in this area will result
in early engine or air end failure.

In the event that a filrer element
must be reused immediately,
maintenance of the element
should be performed as follows:

Direct compressed air through
the element in the direction
opposite to the normal air flow
through the element. Move the
nozzle up and down while rotat-
ing the element. Be sure 10 keep
the nozzle at least one inch
{26.4 mm} from the pleated
paper.

CAUTION : To prevent damage
to the filter element, never
exceed & maximum sir pressure

Le contact de pression d,huile
devrait s’actionner & 1 bar, le
contact de température du
compresseur devrait s,actionner
a120°C.

BATTERIE

Pour empécher’ la corrosion, les
bornes et les tétes de cables de
la batterie doivent étre 3 tout
moment propres et  graissées,
Rétrablir systématiquement ‘e
niveau d'dlectrolyte de chague
élément. Le serrage des ferrures
de retenue doit suffire A
immaobiliser 1a batterie.

ATTENTION : Débranchement
obligatoira des cdbles de batterie
avant toute intervention
d’antratien.

FILTRES A AIR {Eléments)

Les &léments du filtre & air font
V'object d’'un controle quotidien.,
L’indicateur de calmatage restera
vert tant que le filtre est bon &
fusage. Quand  [l'indicateur
deviendra rouge I'élément devra
étre changé.

Quand on change les éléments,
nettoyer  l'intérieur des car:
touches afin d'obtenir un joint
parfait.

inspecter toutes les durits et les
brides du cdte “‘air propre”.
Toutes anomalies devraient étre
immediatement rectifides
comme toute négligence dans
cette partie entrainerait une

LUFTFILTERELEMENTE

Luftfilterelemente taglich kon-
trollieren und immer darauf
achten, dald sie in Ordnung sind.
Wenn der Kompressor und der
Motor gegen Schmutz und
Staub geschinzt werden sotlen,
missen die Luftfitterelement
regelmaBig erneuert /gewartet
werden.

Bei Modellen mit Verschmut-
zungsanzeiger steht die Anzeige
normal im grinen Feld und zeigt
die  Betriebsbereitschaft  des
Filters an. Wenn die Anzeige im
roten Feld steht und der Kom-
pressor unter Vollast arbeitet,
das Filterelement wie folgt
reinigen oder wechseln:

Wenn ein Filterelement sofort
wiederverwendet werden muli,
wig folgt vorgehen:

Element gegen die normale
Stromungsrichtung  mit  Luft
durchblasen. Dise auf- und
abwartsbewegen, wihrend das
Element gedreht wird Dise

‘nicht naher als 254 mm an das

Element heranbringen.

ACHTUNG : Damit das Filter-
element nicht beschidigt wird,
mit hdchstens 6,9 Bar arbeiten.
Diese Art der Reinigung wird
dann empfohlen, wenn das Ele-
ment sofort wiederverwendet
werden soll. Gewaschene
Elemente vor dem Wiedereinbau
griindlich trocknen.

BATTERIA

Mantenere i contatti e i morsetti
puliti e leggermente ingrassati
per evitare corrosione. Mantenere
il corretto livello dell’ elettrolite.
Le regette di fissaggio devono
essere sufficientemente strette
per evitare spostamenti della
batteria.

ATTENZIONE : Staccare sempre
i cavi prime di procedere a
qualsiasi manutenzions o
riparazione.

FILTRI ARIA

Fli elementi filtranti devono
assere controllati giornaimente.

L'indicatare d'ingoigo indica un
filtroin buone condizioni tramite
il color verde. Se i medesimo
indicatore presenta il color rosso
vuol dire che l'elemento dev’
essere sostituito.

Quando si  scambiano gl
elementi, & necessario oulire
Iinterno della scatola filtro per
continuare ad avere una tenuta

" perfetta.

Tutti i tubi flessibili e fascette
stringitubo dalla parte “aria
pulita’ vanno esaminate attenta-
mente rettificando subito un
qualsiasi difetto. Se non si seque

quest’ avvertenza si corre il
rischio d.avere dei guasti
prematuri sul motore o nel

sistema ad aria compressa.

Para asegurarse que los inter-
ruptores estén funcionando bien
controlelos cada tres meses.

Una vez 3l aiio se debe controlar
el funcionamiento del interrup-
torftemperatura, Saquelo de la
unidad vy péngalo en un bafo
de aceite calicrite.

El interruptor de presibn de
aceite deberia funcionar a 1 bar,
el interruptor de temperatura
de! compresor deberia funcionar
a 120°C.

BATERIA

Mantenga los terminales vy las
pinzas de los cables limpios y
ligeramente cubiertos de gras
para asi prevenir 13 formacion
de corrosion, Mantenga el nivel
camecto  electrdlito  en  los
elementos. Las grampas deben
estar bien apretados para evitar
el movimiento de la bateria

ADVERTENCIA : Siempre hay
que desconectar los cables de la
bateria antes de hacer cualquier
trabajo de servicio o manteni-
miento.

ELEMENTOS DEL
FILTRO DE AIRE

Se debe examinar los elementos
del filtro de aire todos los dias.

Si ta sefal del indicador de
restriccion es wverde el filtro es
servible. Cuando la sefial es roja
se debe cambiar el elemento,

-~ w....t...' i _r;- -S\:—u ;'”}‘.,"
h ) LTS

LSt &l DS Lad
foas b Bl Jlesl gL gL

- . o
tladl ol pobe A
PR R T P YL A T R 5
. EENC o ia i I —t
[T R T L Tt A
— [ - B
[ e TN R - L E S VY

R i

[ENTVIL T T S O e
P R e EcE e

Lo~ S [ -yt V]
L e My e L eea

. . - o
R, e D el

R O ST L

sy o (e YO L) Bl

ORI S

B et dias Gllas gl
G ol g dig Ve WU
—hdy e L VAN

o3

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

of 100 psig (6.9 Barl. Com-
pressed air cleaning is recom-
mended whenever an slement
must be reused immediately.

COOLING FAN DRIVE

Periodically check that the fan
mounting bolt in the fan hub
has not loosened. If, for any
reason it becomes necessary to
remove the fan or to retighten
the fan mounting bolt, apply a
good grade of commercially
available thread-locking com-
pound to the bolt threads
and torque the boit to 18 ibs.,
ft. (24Nm}. Fan belt should be
checked regularly for wear.

COMPRESSOR OIL
COOLER

When grease, oil and dirt accu-
mulate on the exterior surfaces
af the oil cooler, its efficiency is
impaired. Each month it is
recommended that the oil cooler
be cleaned by directing com-
pressed air carrying, if possible,
a non-flammable safety solvent
through the core of the oil
cooler. This should remowve the
accumulation of grease, oil and
dirt from the exterior of the oil
cooler core so that the entire
cooling area can transmit the
heat of the lubricating and cool-
ing oil 1o the air stream.

13 HOSES

Every 500 hours of operation it
is necessary to inspect all of the

défaillance prématurée du
moteur ou une défaillance du
terminal d'air.

S'assurer que toutes les brides et
jointt sont bien serrés et qu'it n'y
a pas de fuite dans le conduit.
Dans le cas ol un élément de
filtre devrait étre  réutilisé
immédiatement, son entretien
devrait étre exécuté de la fagon
suivant :

Diriger I'air comprimé 3 travers
I'élément dans la
opposée 3 calle que suit norma-
lement le circuit d'air 3 travers
I'élément. Bouger la tuyére de
haut en bas, iout en faisant
tourner  Fétément. Tenir la
tuydre 3 environ 254 mm.

ATTENTION Afin d'aviter
d'endommager I'élément, Ila
pression d'air ne doit jamis
excéder 6,9 bars (100 psig).

Le nettoyaga A I'air comprimé
ast recommondéd dans tous les
cas o0 un élément doit étre
réutilisé  immediatement. Un
immédiatement. Un élément lavé
doit étre séché soigneusement
avant son emploi.

COMMANDE DU
VENTILATEUR DE
REFROIDISSEMENT

Vérifier pérnodiquement que
le boulon de motage du ventil-
ateur dans le moyeu du ventil-
ateur ne s'est pas désserrd, Si,
pour quelque raison que ce soit,
il s’awvére nécessaire d'oter [e
ventilateur ou de resserrer le

direction

ANMERKUNG : Es wird
sofortiger Einbau eines neven
Etements empfohlen, damit der
Kompressor  maoglichst  bald
wieder in Betrieb gehen kann. In
der Zwischenzeit das alte
Element reinigen, trocknen und
fir spéter aufbewahren.

Verschmutzungsanzeiger,  falls
vorhanden, weider auf Grun ein-
stellen. Zu diesem Zweck auf
den Anzeiger oder Ausliger
driicken.

VENTILATORANTRIEB

RegelmiaBig nachpriifen, ob sich
die  Ventilator befestigungs-
schraube in der Nabe gelockert
hat. Wenn aus irgendeinem
Grund der Ausbau des Venti-
lators oder das Nachstellen der
Befestigungsschraube erforder-
lich wird, Gewinde mit einem
guten handelsiiblichen Gewind-
earretiermittel behandeln und
die Schraube auf 18 Ibs ft {24
Nm} anziehen. Ventilatorriemen

regelmallig  auf Verschieil
untersuchen.
KOMPRESSQROL-

KUHLER

Ansammlungen von Feu, Ol
oder Schmutz an den Aullen-
tlachen des Gikiihlers
beeintréchtigen seine Leistung.
Jeden Monat mit Druckiuft und,
wenn  moglich, einem nicht-
teuergefahrlichen Ldsungsmittel
durcnblasen.

Dadurch werden Fett-, Ol- und
Schmutzansammlungen von der
Aullenseite des Ohlkihlers ent-

Se é possibile riutillizare 1o stesso
elemento filtrante procedere
come segue: soffiare il filtro con
aria compressa dirigendo it getto
in sems0 opposto at normale
senso di aspirazione con movi-
mento rotarorio, avendo cura di
lasciare  almeno un  pollice
(254 mm) tra l'ugello e ta carta
del fiitro.

ATTENZIONE : Per evitare
danni al filtri non superare nal
una pressione di mandata di 100
psi {7,03 kglcmzl. Le pulizia del
filtro con aria compressa & con-
sigliabile solo quando deve essere
immediatamenta rimesso in
servizio. Un elemento lavato
deve essere lasciato asclugare
opportunamente prima di essere
riutilizzato.

Se il motocompressore deve
esser subito rimesso in servizio,
si raccomanda di usare un filtro
nuovo. Si pud cosi soffiare e
lavare if vecchio immagazzinan-
daolo per essere usato di nuovo
come ricambio.

Se esiste, ripristinare anche
I'indicatore di efficienza
premendo  sui fondo  finché
rigppare il verde.

VENTOLA DI
RAFFREDDAMENTQ

E necessario controllare periodi-

camente che it bullone di
montaggio della centola non si
sia svitato, Se per qualsiasi
motivo  bisogna smontate la
ventola oppure stringere di
nuovo |'apposito  bullane di

Al momento de cambiar el
elemento limpie el interior del
filtro para asi conservar un sello
perfecto.

Revise todas las rnangueras y

qgrampas en el lado del "aire
limpig'. Corrija cualquier
defecto de inmediato : en ésta

area el descuido resultara en una
averid prematura del motor o
del compresor.

£n caso de que un elemento del
filtro tuviera que volver a usarse
de inmediato, el mantenimiento
del elemento serd como sigure :

Pase aire cormprimido por el
elemento en el sentido contrario
al del flujo normal. Mover la
boquilla de ariba a abajo,
haciendo girar el elemento al
mismo tiempo. Asegurese que la
boquilla no llegue a menos de
una pulgada (254 mm} de!
papel plegado.

ADVERTENCIA Para evitar
dafios al elemento del filtro,
nunca llegue a una presion mas
alta de 100 psi (6.9 Bar). Se
recomienda 1a limpieza con aire
comprimido cuando es nacesario
el reuso inmediato de un
slemento. lavado tiene que estar
completamente saco antes del
re-uso.

NOTA : Se recomienda encare-
cidamente que un elemento
nuevo sea empleado tan pronto
sea posible para asegurar el fun-
cionamiento  continuo de la
unidad. De esta manera el

e S baall dlydl dasly
P PR RS R Y
o abhils 5 o gl patadl Licid

el el S

~

.L:/._.’J‘ ;;—_’;J J_u\-‘-‘ 'y

e _‘.2:-;1.‘ PRI s_'J'J-'-i Jﬂ —a S
L gl g Ll e
AR PR S0 G R
S AN IS e 5N
Ciea Al Ll s by plS
LS S B st e Ly i
Lol L el et e
LN LR CH g PN (AT
YA jdd Jladt L oee Sl
NPT TR S
NSRRI S (W PR

AL

el Ly

T e o el bk
- b e

D e S e oe a8
e B g
F T UL U ST e

T S Tt ol SR Sy L S}
R . 0 :
R R O R
R r TSIV S04, T |
e N - T

4

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN |

WARTUNG

MANUTENZIONE

MANTENIMIENTO

intake lines to and trom the air
cleaners, and all of the flexible
hases used for air lines, oil lines
and fuel lines,

ANl components of the engine
cooling air intake system should
be checked periodically to keep
the engine at peak efficiency.

FUEL TANK

The fuel tank should be filled
daily or every eight hours. To
prevent condensation in the fuel
tank it is advisable to top up
after compressor is shutdown or
at the end of each working day.
Every six months the drain plug
should be removed from the
tank draining any sediment or
accumulated condensate.

boulon de montage du ventil-
ateur, endurire d'un produit de
verrouitlage de pas de bonne
qualité, les filets du boulon et
appliquer un couple de torsion
de 18 livres pied (24Nm). Lo
courrcie du ventilateur devrait
#tre inspectée régulitement afin
de contr oler son usure.

REFRIGERANT D'HUILE DU
COMPRESSEUR

Lorsque les corps gras et
polluants colmatent les surfaces
externes du réfrigérant d'huile,
le rendement de ce dernier est
réduit. Il est recommandé de
procéder tous les mois au
nettoyage du réfrigérant d'huile,
pour cela on utilise un jet dair
comprimé véhiculamt, si possible,
un solvant de sécurité ininflam-
mable, par Je radiateuwr du
réfrigérant d'huile. De cette
mani¢ie, on nettoie les corps
gras et polluants de I'extérieur
du radiateur de sorte que
T'entidre surface d'échange soit
en mesure de dissiper au flux
I‘air 1a chaleur véhiculée par
I'huile de graissage-refroidisse-
ment.

FLEXIBLES

Toutes les 500 h de fonctionne-
ment il est nécessaire de con-
troler chaque conduit d’arrivée
et de sortie dair des filtres, at
tous les raccords souples d'air,
d,huile et de gazole.

Tous les composants du disposi-
tif d’admission d’air de refroidis-
sement du moteur doivent faire
V'objet d'un contrble périodique

fernt, so dafl die gesamte Kihl-
flaiche zur (bertragung der
Warme des Schmier- und Kihldls
auf den Luftstrom vertigbar ist,

im Fall von die Kihlleistung
begintrachtigenden  Schlamm-
oder Lackansammiungen im
Oikiihler tritt die Luft mit hoher
Temperatur aus, wodurch der
Kompressor automatisch ab-
gestellt  wird. Zur Behebung
dieses Fehlers muB der Otkihler
ausgebaut und mit einem vom
Hersteller empfohlenen Mittel
gereinigt  werden. Nur gute,
zuverlassige Reinigungsmitte}
wrwenden, da Konzentration
und chermische Zusammenset-
zung oft sehr verschieden sind.
Nach der Reinigung mufi der
Olkiihter vor dem Wiedereinbau
durchgespiilt werden.

SCHLAUCHE

Alle 500 Betriebssiunden mijssen
alle Luftfilterleitungen und alle
in den Luft-, O1- und Kraftsiofi-
leitungen um Einsatz
kommenden Schliuche iiberprift
werden.

Da Kompressor und  Moitor
elastisch gelagert, die Luftfilter
jedoch starr befestigt sind, sind
flexible Verbindungen eine
unes15Bliche Varaussetzung.

Zurn Schutz gegen Luftaustritt
miissen alle Gummiverbindungen
und die Schraubschellen der
Schlduche absoiut fest sitzen.
RegelmaRige Untersuchung
dieser Verbindungen auf WVer-
schleil ist dabher unerlaBlich,

montaggio, si consiglia d'apphi-
care sul filetto del bullone uno
dei normali composti blocca-
vite prima d'applicare at bullone
una coppia di 24 Nm, La cinghia
della ventola di raffreddamento
dev'essere esaminata ad inter-
valli regolari per rilevarne
I'eventuale usura.

RADIATORE OLIO
COMPRESSORE

Se sulle superfici radianti esterne
del radiatore si accumula grasso,
olio o polvere, la sua efficacia
diminuisca. Ogni mese, quindi,
la superficie radiante deve essere
pulita con aria compressa
mescolata se possibile, ad un
sulvente  non  inflammabile,
spruzzati attraverso le -alette di
raffreddamento. Rimuovendo,
cosi, il grasso, I'olio la polvere,
I"area della superficie radiante
aumenta, aumentando con-
temporaneamente la capacitd di
ratfreddamento.

TUBAZION!

Qgni 500 ore di lunzionamento
& necessario  cantrollare e
tubazioni aria che arrivano 2
partono dai filtri, le tubazioni
flessibili dell’ aria, dell’ olic e
detla nafta.

Tutti i componenti del sistema
di filtraggio e di raffreddamento
devono essere cantrollati
periodicamente per mantenere il
muotore in perfetta efficienza.

elemento primero se puede lavar
u guardar como reemplazo en el
futuro.

Si existe, vuela a poner el
indicador de limpieza en ia
posicion verde. Para hacer esto
apriete la parte superior del
indicador,

MOTOR DEL VENTILADOR

Verificar periodicamente gue ef
perno de fijacion del cubo det
ventilador no se haya soltado.
Si, por cualguira razbn sea nec-
esario sacar el ventilador o re-
afetar el perno de fijacién,
aplicar una grasa de calidad
comercial para sellado de ros-
cas a los pasos de la rosca vy
apretar el perno a un par torsor
de 18 libras/pie (24Nm}. Se
debe examinar la correa de!l
ventilador con regularidad para
ver si muestra seiios de deter-
ioro.

REFRIGERADOR DEL
ACEITE DEL COMPRESOR

La eficacia del refrigeragor de
aceite baja cuando grasa, aceite
y suciedad se acumulan en la
superficie exterior. Se
recomienda que cada mes el
refrigerador sea limpiado por
aire comprimido que lleva, si es
posible, un solvente ininflam-
able por el centro dei
refrigerador.

MANGUERAS

Cada 500 horas de trabajo es

dal liae .

— ...,.."-

NIV R e e
. :._;.."_- —— ‘.H’- . x‘_..iu'

2t oald el S LRE P
o NTT IRV L E T
. N

. 3 Vi . .
B i o u‘"‘""‘“'

sl
S B LT L

LT O

<8 .;,J—...J'w
PR Ny .

RU TR LT R LT LA W st
5 g - >

[ B SR FYO EU P P

- N . mad A
o b 2

— 3 dara' e le d w3kt

3 e S 230w el e

S

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

pour permettre au molteur de
fonctionner a rendement
maximum.

RESERVOIR DE GAZOLE

Le plein se fait tous les jours ou
toutes les 8 h. Pour éviter toute
présence d'eaux de condensation
dans le réservoir de gazole, il
est conseillé de faire le plein
aussitdt aprés|'arrét du compres-
seur ou A la fin de chague
journée de travail. Tous les &
mpis, déposer le bouchon de
vidange du réservoir en wue
d’evacuer les sédiments et eaux
de condensation.

wenn sich die regelmaRige War-
tung der Luftfilter auch lohnen
soll. Das Eindringen staubiger
Luft in die Brennkammer des
Motors oder in den Kompressor
fiihet zu unvermeidlichem friih-
2eitigem Motor- und
Kompressor -Varschiei.

Alle Kihlluftansaugkanale regel-
mallig  kontrollieren, um die
Spitzenleistung  des  Motors
sicherzustellen.

KRAFTSTOFFTANK

Jeden tag oder alle acht Stunden
auftanken. Um Kondensation
im Tank 2u vermeiden,
empfiehlt sich das Auffilien
nach Abstellen des Kompiessors
oder am Ende des Arbeitstages.
Alles sechs Monate die Ablafl-
schraube abnehmen und
Ablagerungen uder Kondensatan-
sammlungen ablaufen lassen.

ACHTUNG : Der Kraftstoftiank
solite nie ganz leer gefahren
werden, da sonst Einspritz-
pumpe, Leitungen und Filter
entliiftet werden miissen.
Entliiftungsanweisungen  nach
Angabe des Motorherstellers der
Motorbetreibsanleitung entneh.
men.

Nach  Wartungsarbeiten, in
welchen die Kraftstoffleitung
zerlegt wird, muBl die Anlage
ebenfalls vor Anlassen des
Mators entliftet werden.

SERBATOIO NAFTA

Il serbatoio deve essere riempito
tutti i giomi o ogni B ore. Per
evitare fenomeni di condensa é
preferibile procedere al riforni-
menta a traddo o alla fine della
giornata lavorativa. Ogni 6 mesi,
svitare il tappo di spurgo per il
drenagge di sedimenti o di
condensa che .potrebbe essersi
accumulata,

ATTENZIONE : Il serbatoio
non deve rimanere vuoto,
altrimenti, si dovrd proceders
allo spurgo dell” aria aspirata. Le
istruzioni per eseguire questa
operazione sono spiogate
dettaglistamente nel manuale di
uso e manutenziong del motore
fornito con la macchina. Bisogna
ricordarsi di spurgara il circuito
anche se sil sostituiscono le
tubazioni della nafta o dopo il
dranaggio de! serbatoio.

necesario  examinar  todos los
tubos de admision gue entran a
y salen de los limpiadores de
aire, y también todas las
mangueras flexibles usadas para
aire, aceite y combustible.

El disefio de estas unidades
requiere que el motor y el com-
presor sean montados elastica-
mente, en combinacién con
filtros de aire rigidos, vy
conexicnes flexibles entre las
partes sOon absolutamente
imprescindibles.

Es tambign necesario qua no
haiga escape de aire alguno y para
este fin asegurese que todas las
juntas de caucho y las grampas
tipo tornillo de las mangueras
estan firmemente apretadas. Una
inspeccidon  regular  de  estas
CONExXiONEs ©5 NEecesario para
evitar desgastes o roturas ademas
de un mantenimiento continuo
de los filtros de aire. La intro-
duccion de aire cargado de
polvo 0 una mala filtracion en
la entrada pueden originar sin
duda alguna el  desgaste
prematuro del motor y del
compresor,

Todos los componentes del
sisterna de entrada de aire de
refrigeraciéon del motor deberan
ser verificados periodicamente
con el fin de mantener en el
motor su maximo rendimiento.

TANQUE DE COMBUSTIBLE
Se debe llenar el tanque de

combustible todos los dias o
cada ocho horas. Para evitar que

.6

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

se formen condensaciones esto
se debe hacer despues de Ia
parada del compresor o al final
de la jornada de trabajo. Habra
que quitar, cada seis meses, el
tapGn de drenaje del tangue para
limpiarlo de todo sedimento vy
de los sedimentos o conden-
saciones acumuiados.

ADVERTENCIA : Se debe tener
un cuidado absoluto con el
objeto de evitar que el tangue
de combustible se saque. Pero
en caso cONntrario sera necesario
purgar el aire de Is bomba de
inyeccion, al filtro del com-
bustible vy las tuberias de
inyeccion. Instrucciones para
purgar el aire se encuentran en
al Manual de Instruccion del
Motor. También, cualquier man-
tenimiento que necesita la des-
conexion de tubarias de com-
bustible o drenaje de tanques
requiere la purga del aire del
sistema antes de poner eén
marcha el motor.

o/

INGERSOLL-RAND




SPEED AND PRESSURE REGLAGE DU REGULATEUR DRUCK— UND DREHZAHL- ISTRUZIONI PER LA REGULACION DEL .
REGULATOR ADJUSTING DE VITESSE ET DE PRESSION REGLER TARATURE E DEL REGULADOR DE PRESION Y
INSTRUCTIONS REGOLATORE DE PRESSIONE  DE VELOCIDAD

E DI VELOCITA'

e bsdns Slcdad
& oty oot

(5

ki

5.0

INGERSOLLRAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK - UND DREHZAHL —
REGLER

ISTRUZIONI PER LA
TARATURE E DEL

REGOLATORE DE PRESSIONE

E DI VELOCITA'

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

phiis bratas Dlodes
i_L_,.,.Jlgh.L..c':-”

Normally regulation regures no
adjusting, but if proper adjust-
ment is lost, proceed as follows:

Betore Starting Engine

" 1. Inspect throttle arm A on
engine governor to see that it is
resting against full speed stop B.

2.  Loosen locknut D and turn
screw E anti-clockwise until no
tension is felt on screw. Now
turn clockwrise.

After Starting Engine

3. Allow unit 1o warm up
then press start-run valve ‘17,

4. QOpen and adjust service
valve on outside of machine to
maintain 100 psi {69 bar) on
discharge pressure gauge.

5. Ensuring that pressure is
maintained at 100 psi (6.9 bar)
adjust regulator screw E until
throttle arm A just lifts off
stop 8. Retighten locknut D.

NOTE Adjusting regulator
screw  clockwise will raise full
speed pressure.

6. Close service valve (engine)
will slow to idle speed),

Normalement la régulation ne
demande aucun téglage mais 5
ceala est nécessaire, procéder
comme suit.

Avant de Démarrer

" 1. Sassurer que le levier des

gaz A du régulateur du rmoteur
repose bien contre la buté de
vitesse maximale B.

2. Desserrer e contre-trou D
et faire tourner la vis E dans le
sens contraire des aiguilles d'une
mantre jusqu. 3 ce qu'on ne
ressebte aucune tension dans
la vis. Tourner ensuite en sens
horaire.

3 Laisser chauffer le groupe
puis appuyer sur la valve de
démarrage-marche normale ** 1.

4. Ouvrir et régler la valve
de refoulement  située 3
{'extérieur du groupe de sorte
que le manometre de refoule—
ment indigue 100 psi (6,9 bars).

5. En veillant & ce que la
pression demure & 100 psi
(6.9 bars), agir sur la vis de
régulation E jusqu'a ce que
le levier des gaz A se souldve
tout juste de la butke B. Rass-
errer le contre-&crou D,

REMARQUE : En vissant la vis
du régulateur on augmente |a
pression de refoulemem au
régime maxi.

Einstellung : Normalerweise ist
der Regler wartungsfrei. Falls
jedock eine Nachstellung erfor-
derlich wird, wie folgt vorgehen:

Vor dem Anlassen des iMators

1. Machpriifen, ob Reglerges-
tange ‘A" am Anschlag 'B’
anl-eigt.

2.  Kopfmutter 'D’ lésen und
Einstellschraube ‘E’ nach links
drehen, bis kein Wilderstand
mehr zu fithlen ist. Dann nach
rechts drehen.

3. Kompressor o wamlaufen
lassen und  “Srart-Beineb'
Ventil 17 betatigen.

4. Luftaustritisventile aullen
an der Maschine ottnen und auf
e.nen Manometerwert von 100
p.i (6,9 Bar} einstellen

5. Darauf achten, daR der
notwendige Druck von 100 psi
6.9 bar) beibehalten wird, indermn
Einstellschraube "E’ justiert wird,
bis Reglergestinge ‘A" Anschlag
‘B' knapp anhebt. Kopfmutter
‘D’ wieder anziehen.

ANMERKUNG : Be:r Bechis-
drehung werden Druck  und
Drehzah! erthoht.

6. Lufrausirittventil  schlie-

Ren (der Motor
Leerlaufdrehzahl).

schaltet auf

Normalmente il regolatore non
richiede interventi. Se lataratura

originale risultasse alterata
procedere come segue .
Prima di mettere in moto

1. Verificar que la palanca A
del regulador del motor esté
apoyada en el soporte B de plena
velicidad,

2. Aflojar Ja contratuercaD y
girar el tornillo E en sentido
contrario a las agujas del reloj
hasta que quede sin tensibn,
Girar de nuervo en sentido de
las agujas del reloj.

Con Macchina in moto

3. Farla niscaldare e premerel
pulsante del'a valvola d due
vie “1",

4. Apnre parzialmenie i
rulwnetts di servizio pes stabuliz-
zare la pressione di mandada su
100 psi (6,9 bar b

5. Asegurarse que la presion
se mantiene a 100 psi (6.9 bar)
y ajustar el tornillo regulador £

hasta que la palanca A del
regulador se despliegue liger-
amente del soporte B. Rea-

justar la contratuerca D,

NOTA Avvitando la wvite in
SENSO Orario sioraggiunoe 1 pien
giri e la massima pressione.

Normalmente |a regulacion no
necista ajustes, pero s esto luera
necesario proceda segunse indica
a continuacion .

ANTES DE ARRANCAR EL
MOTOR

1. Ispezionare braccio accel-
ratore A sul regolatore del
motore per verificare che sia

posizionato stazionariamente
contro l'arresto di piena vel-
ocita B,

2. Allentare il controdado D e
girare la vite E in senso sin-
istroso fino a quando non si
sente  piu  tensione sulta. A
questo punto girare in senso
orario.

DESPUES DE ARRANCAR
ELMOTOR

3. Permutir gque la unidad se
caliente, después pulsar el botdn
de la valvula de dos wvias 1",
4.  Alpa y ajuste la valvula de
servicio en la parte exterior de

la maguina hasta mantener 100
psi (€.9 Bar} en el mandmetro
de descarga presion.

NOTA : S not se puede
mantener una presion de 100 psi
(6.9 Bar) con el motor a mAxima
velocidad, es decir con la palanca

del acelerador A" contra el
soporte "B, ajuste el tomillo
regulador 'E” en sentido de las

agujas del reloj hasta que la
palanca A’ apenas se separa
del soporte "B”

S iieb aamaa e )

Jaia g A BRI gl et )
dai e Sl et se a5k s
. B allsH 2 .t

53D E Fpas Sl X
S 4l el e ol S E
c oV Ot e Sl Ja

Celh o e il ):u

0 LA siers Wb ecoantt DV X
-t - [y

I S B U S
- . - 4"

.o PR
Jc-.." e o om o WSS e
S T -

-

el L B LSE 4

2 e

" SO s 4

. *.‘;"? R ..,L i~
oS ioots ot sl s N
4 (¥ LS S RN ‘f‘.‘—'_‘. e 2N s
o A s

[OE UL

Lo~
PCT N, P e
b S
e ——— e - LR At

G gt o Jan Al L e Unsle T
e e Gl 1.4y Psiove
R 3 i 01 B E
b del Baikill oS b

. D ‘_'u_‘." :\.l}.g...’ ‘&ls;a-|

et b oartoe a2 abeYu
P ST S DU TOR SO
[ S L S
S T 2 = e
= —
—_—— Lt Gt — VST P
L e W
_— R - - N

o1

INGERSOLL-RAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK - UND DREHZAHL -
REGLER

ISTRUZIONI PER LA

" TARATURE E DEL

REGOLATORE DE PRESSIONE
E 01 VELOCITA'

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

e bsuas Dlehas
& dty daial

6. La soupape de service
fermée {moteur) ralentira
jusqu'a sa vitesse de ralenti.

6. Chiudeare la valvola di
manutenzione {il motore
rallenta e si mette a regime
nimo }.

5, Assicurandosi che la pre-
sione venga mantenuta a 100 psi
(6.9 bar} aggiustare la vite del
regolatore E fino a quando il
braccio defl’ acceleratore A
si solleva appena dall’ arresto
B. Stringere di nuoveo it cont-
rodado D,

NOTA Girando el tornillo
regulados en el sentido de las
agujas del reloj elevard la presidon
a tmaxima velocidad.

6. Cerrar 1a valcidad a mar-

cha en vacid).

Lo o b s o
Lo a's B~ L WEU L e

T4y de A el WL Ve e
o aian! Jhl'r_._ .:-3—-.-1‘— PN [

PR EREIE R S LS
= - - =

e A Al

PR - [P T R W T B §

) e Do e

o2

INGERSOLL-RAND




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
-'t,l.a?ﬂ -U')-Jrﬂd‘ )L_.ﬁ.“ tlai hags r.l.’i-.‘.'...-!



TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE Yoty bl 5 £
AVERIAS
FAULT CAUSE REMEDY FAULT CAUSE REMEDY

AR DISCHARGE
CAPACITY TOO LOW

Engine Speed Too Slow

Blocked Air Cleaner

High Pressure Air Escaping

E xcessive Clearances in Air End

Check Air Cylinder
Check Engine Filters

Check Restriction Indicators
Replace Elements if Necessary

Check for Leaks

ENGINE SPEED
TOO LOW

Incorrect Setting to Throttle Arm

Blocked Fuel Filters

Blocked Air Filters

Faulty Reguiator Valve

Check Setting of Throttie

Check Fuel Filter if Engine
Smokes

Check Air Filters

Check Regulation System

OIL BLOWS BACK
INTO AIR FILTER

Faulty Unloader Valve

Check Free Operation of
Unioader Valves

OIL SEAL LEAKS

Improperty Fitted Seal

Replace Qil Seat

SAFETY VALVE BLOWS

Operating Pressure Too High
Reguiator out of Adjustment

Faulty Flegulator

Checlt Serting & Operation
of Requlator Valve Piping

CARRIED OVER TO
DISCHARGE AIR

Punctured Separatar Element

Pressure in System Too Low

COMPRESSOR Low Qil Level Top up Oil Level
OVERHEATS Check tor Leaks
Dirty or Blocked Oil Cocler Clean Qil Cooler Fins
Wrong Grade of Qil Seek Advice of Oil Supplier
on Qil Grade
Defective Bypass Valve Check Operation of Efement.
Replace if Necessary
Recirculation of Cooling Air Move Machine to a Position
to Avaid Recirculation
Faulty Temp. Shutdown Check Operation of Switch.
Replace if Necessary
EXCESSIVE OIL Blocked Scavenge Line Check Scavenger Line, Drop

Tube & Crifice, Clean &
Replace

Replace Separator Element
Check Min. Press. Valve or

Sonic Orifice. Recheck Min.
Press.

UNIT PREMATURELY
SHUTS DOWN

Fuel Starvation

Low Engine O#l Pressure

High Comp, Oil Temp.

Switch Failure

Clectrical Faukt

Check Fuel Level & System

Check Engine O Level &
Fitters

Check Comp. Oil Level &
Bypass Valve, Check Fan
Drive

Test Switches

Test Electrical Circuits

EXCESSIVE
VIBRATION

Engine Speed Too Low

Check Throttle Operation.
Check Engine Filters,
Recheck Engine Full Speed
and Idle Speed

.0

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACICN DE
AVERIAS

o Voly J-L“J;":

FAUTE

CAUSE

REMEDE

FAUTE

CAUSE

REMEDE

DECHARGE D'AIR
CAPACITE TROP

Viesse Moteur Trep Basse

Veritier Cylindre D' Air
Verifier Filtres du Moteur

VITESSE MOTEUR
TROP BASSE

Mauvais Regliye Bras Acceieratbion
Filtres Combustible Bouches

Filtres a Aa Bouches

Vilve Requlieur Deleciususe

Veriter Reglaoe Accateranon
Veritier Fritra Combustible

S Moteur Fume Varihar
Filtre a Ax

Verilier Systeme de
Reyulation

Aefroidisseur D' Huile Bouche

Huile de Mauvais Grade

Valve de Derivation Defeciueuse

Recirculation tie L Aur an Train
de Reloxdr

Cantrole de Fermeture de
Temperature Delectueux

BASSE
Filtre Air Bouche Verifier Indicaleur de
Restriction
Remplacer Elements au
Besoin
Fuite O’ Aar a Haute Pression Rechercher des Fuites
Jeu Excessil au Terminal D'Air
COMPRESSEUR Niveau D'Hugile Trap Bas Ajouter Huite
SURCHAUFFE S Assurer Qu'il N'y o Pas da

Fuire

Nettoyer Atiette du
Aefyoidisseur D Huile

Rechercher L'Opinion du
Fournisseur D' Huile cur
te Grade de L'Huile

Verifier Fonctionnement de
IL'Elgment &1 Remplave
au Besown

Placer Machene dans une
Position gqui Empeche
Recirculation

Veritier Fonctionnement du
Controde, Remplacer st
Necessaie

HUILE RETOURNE DANS
FILTRE A AIR

Valye ¢ Dechargemant Defeciveuse

S Assurer que Vilva e
Derchargement Matche
Libiremenm

JOINT D'HUILE FUtT

Jon Mal Monts

Remphacer Jamnt

VALVE DE SECURITE
EST ACTIVEE

Prossion D'Untihsation Toop Hagte

Hequtanear Mai Regle

Valve Uy Requiatemn Delectueus

Ventier Reglage et Bonne
Marche de 1o Valve du
Raquiateur et de {a
Tuyautern

EXCES D'HUILE VERS
DECHARGE D'AIR

Circuit de Récupération

Elernent Separateur Creve

Pression du Sysieme Trap Basse

Le Circuit de Récuperation,
Tubwe Viseur et Oriice,
Nettoyer el Replacer

Remplacer Element
SeputaleLr

Verifier Valve Pression Min.
ou Oritice Sonaue
Reverilier Pression
Minimum

VIBRATIONS
EXCESSIVES

Vitesse Mateur Trop Basse

Veritier Operation
D' Acceleration, Venlier
Filtres Machine. Reveritier
Vitesse Maximurm Machine
et Ralenti

ENSEMBLE SE FERME
PREMATUREMENT

Mantue de Fuel

Pressuon Hunde Moneus Basse

Temperature Hude Convpressewr Haute

Detnilanee Elecigue

Verifwe Nivesu du Fuel et
Systrme

Venter Nowveau O'Huile Dans
Iz Moteur a1 Filtres

Verilier Niveau D'Huile
Comp E1 Valve de
Dervanon Verifiet Marche
Ventlateur

Tesion los Contacts

o1

INGERSOLLRAND




INDEN LUFTFILTER

des Uberdruckablasswentils
uberprifen

OLDICHTUNG UNDICHT

Dichiung falsch angebracht

Oldichtung austauschen

TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE > Noly ! j;‘_
AVERIAS
FEHLER URSACHE BESEITIGUNG FEHLER URSACHE BESEITIGUNG
LUFTAUSTRITTS Zu gering Motorgeschwindigkeit Luftzylinder uberprifen SICHERHEITSVENTIL Zu hoher Betriebsdruck Einstellung und Arbeitsvweise
KAPAZITAT ZU BRENNT DURCH des Reflerventils sowie
GERING Filter des Motors uberprifen Reglereinstetiung funktioniert Leitungen uberprifen
nicht
Luftreiniger verstopft Beschrankungsen zeiger
iberpriten Fehlgrhaftes Reglerventil
Hochdrucklutt entwaicht Gegebenentalls Elemente OLUBERTRAG ZUR Spiilleitung verstopft Spalleitung prifen, Rohre
austauschen LUFTABGABE ZU und Austrittsdffnung
HOCH senken, sdubern und wider
Aul Undichtheit prisfen ainserzen
Toleranzen am Luftaustrittsende Abscheiderelement durchlochert Abscheiderelement ersetzen
zi grol}
Diuck der Anlage zu niedrig Unterdruckventil der Anlage
KOMPRESSOR Niedriger Olstand O nachfullen, auf uberprifen oder Schal-
UBERHEIZT Undichtheit priifen laustrittsdffnung. Mindest-
druck nochmals prifen.
Olkiihler schmutzig oder verstopft Kuhlrippen saubern
UBERMASSIGE Metorgeschwindigkeit zu gering Drosselarbaitsweise nach-
Falsche Olqualitit Vom {itieferanten baraten VIBRIERUNG prufen, Motortilter nach-
lassen sehen. Motor nochmals bei
. vollern Laul und Leertauf
Umieitventil defekt Element Uberprufen gegf. nachprufen.
austauschen
ANLAGE SCHALTET Kraftstoffmangel Kraftstoftstand und Anlage
Wiederumlauf der kuhleriuft Maschine umstetlen um ZU FROH AB uberprifen
Wiederumlauf zu
vermeiden Niedriger Motortldruck Matorolstand & Filter
uberpriifen
Temp, Abschalter fehlerhaft Schalter prufen, notf.
erseizen Hohe Kompr, Oltemperatur Kompr. (stand & Umleit-
ventit prufen, Geblasean-
MOTORGE: Einstellung am Gasausleger Gaseinstellung iberprufen trieb uberprufen
SCHWINDIGKEIT
ZU NIEDRIG Benzinfilier verstopft Benzinfilter nachsehen Schaltausfall Schalter nachsehen
Luftfilter verstopft Wenn der Motor raucht, Elektrischer Fehler Elektrische Leitungen
Luftfilter nachsehen nachisehen
Kontrollventil fehlerhaft Einstellsystem uberprufen
OLDRUCKSCHLAG Uberdruckventil fehlerhaft Ungehinderte Arbeitsweise

o2

INGERSOLL-RAND




TROQUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE aNaoly M) 5,{
AVERIAS
GUASTO CAUSA PROBABILE RIMEDIO GUASTO CAUSA PROBABILE RIMEDIO

VIBARAZIONI ECCESSIVE

Motore a regime troppo ridotto

Esaminare it funzionamento
deita farfalla. Esaminare i
filtri del motore.
Controllare di nuovo it
MAtore a regime massimo €
minimo.

MOTORE A REGIME
TROPPO AIDODTTO

L'OLIO TORNA
INDIETRO NEL FILTRO
DELL'ARIA

Impostazione tbagliata della
levetta del gas

Filtri del carburante bloccati
Filtri dell’aria hloccati

Valvola di regolazione guasta

Valvola di scarico guasta

Verificare 1a messa a punto
della farfalla

Esaminare il filtro del
carburante, Se il motore fa
del fumo, venficare il filio
del"aria,

Controllare il sistema di
reqolazione

Verilicare e stabilire il
{unzionamento corretto
valvola di scarico

CAPACITE DV SPURGO
RtA TROPPO RIDOTTA

Giri del Motore Troppo ridoth
Filtro dell"a'ia bloccato
Fuga d’'asria ad alta pressione

Tolleranze eccessive sul lato
"aria

Esaminare 1l cilindro deli’aria
compressa. Controlare i
filtri del motare

Esaminare gl+ indicatori
di blocceo. Sostituire il
filtro secondo le necessitd

Esarninare la possibilita di
perdite d'aria

LA TENUTA DELL'OLIO
PERDE

Tenuata montata in modo
sbagliato

Sostituire 1a tenuis dell’olio

LA VALVOLA DI
SICUREZZA S) SCARICA

Pressione di regime troppo
alevata

Regolatre fuori tolleranza

Valvola di regolazione guasta

Verificare 'impostazione ed
it funzionamento della
valvola di regolarzione e
tubature attinenti

L'APPARECCHIATURA
51 SPEGNE
PREMATURAMENTE

Mancanza di carburante

Pressione dell’olio troppo bassa

Temperatura olio del compressore
elevata

Guasto di un commutatore

Guasto di carattere elettrico

Esaminare it livello ed i
sisterna distribaizione del
carburante

Esaminare 1l livelio dell’olio
nel matore e gli appositi
filtri

Esaminare il livelio olio del
compressore e |a valvola di
by-pass. Venlicare
I'azionamento delia
ventola

Collaudare i vari commuta-
tori

Collaudare i vart circuiti
elattrici

SURRISCALDAMENTO
DEl. COMPRESSORE

Livetto del'olio troppo basso

Hactiatore dell'olio sporce o
hloccate

Ono di viscosita shagliata

Valvota ch by-pass difertosa

Curcolazione continua dellaria
di raffreddamento

Commutatore di disinserimento
termporaneo guasto

Rabbaccare il tivello dell*olio
Veder se ci sona delle
perdite

Pulire le alette del radiatore

Consultare il tornitore per
stabilire il tipo d'oho giusto

Yerificarne il funziona-
mente e sostituirla se
risulta difettosa

Spostare |'appatecchiptura in
una positione che
impedisco una circotazione
continua defl'aria

Veriticarne it funzionamento
e sostituirlo se risulta
difettoso

QUANTITA O¥OLIO
ECCESSIVE PRESENTL
NELL'ARIA D1 SPURGO

Tubo i ricugrero bloccato

Elemento separatore foratg

Pressione troppo bossa

Esaminare if tubo di ricupero,
quelto di sgancio puiire
I’ ugellc e rimettere a
posto it tutto,

Sostituire l'etemento
separatore

Esamtnare la valvola di
pressigne minima oppure
I'arifizio acustico,
Centrollare di nuove la
pressione minima

o3

INGERSOLLRAND




MOTOR MUY BAJA

Filtras del combustible blogueados

Filtros de aire bloqueados

Valvula reguladora defectuosa

Revisar ajuste del regulador

Rewisar filtros del motor si
boton humo

Revisar filtros de aire

Revisar sistema de regulacion

RETROCESO DE
ACEITE AL FILTRO
DE AIRE

Vidlvula de descarga defectuosa

Revisar funcionamiento libre
de la viivula de descarga

ESCAPE DE ACEITE
POR SEL SELLO

Selle mal puestp

Reemplazar sello de aceite

Fallo del inyerruptor

Fatlo eléctrico

Favisar sterruptores

Revisar circuitos eléctricos

TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE AxYeoty Jt g £
AVERIAS .
PROBLEMA CAUSA REMEDIO PROBLEMA CAUSA REMEDIO
CAFACIDAD DE Velocidad del motor my baja Revisar cilindro de aire VALVULA DE Presion de funcionamiento Revisar ajuste y funciong
DESCARGA DE AIRE Revisar filtros del moter SEGURIDAD SE muay alto miento de viluli
MUY BAJA DESCARGA tequlndora y tubw
Hegulador juera de ajuste
Limpiador de aire bloqueado Revisar indicador de
restriccion Walvula reguiadora defectuasa
Escape de aire a presidn alta Buscar escapes EXCESIVD ARRASTRE Linea de recuperacion obsiruida Rewisar e de recuperacon,
DE ACEITE AL AIRE tubo goters v onheio,
Demasiado aire se queda en el DE DESCARGA linwpige v reemplazor
compresor )
Elemento del separador roto Reemplazer ciemento ded
RECALIENTAMENTO Nivel de aceite bajo Afiadir aceite separador
DEL COMPRESOR Buscar escapes
Presion en el sisterma muy baya Revisar valvula presion
Enfriador de aceite sucioc o Limpiar aletas del enfriador minima o erificio sOnico.
hioqueado Re-revisar presion mininia
Grado de aceite equivocado Pedir cansejos del VIBRACION Velocidad det motor muy baja Revisar luncionamiento
suministrador sobre grado EXCESIVA regulador,
de aceite Revisar filtros del motor
Re.revisar motor a toda
Valvula bypass defectiva Rewisar funcionamiento de velocidad v a marcha lenta
elemento; cambiar si es
necesario CIERRE PREMATURD Falta de combustible Revisar sistema de nivel de
OE LA UNIDAD nivel de cornbustible
Recirculacién de aire Mover la maquina a una
refrigerante posicidn que no permite Presion baja aceite del motor Revisar nivel aceste del
Tecirculacion motor y filtros
Interruptor de temperatura Revisar funcionamiento de Temperatura alta aceite comp, Revisar nivel acevte comp. y
defactuoso interruptor. Cambiar si es valvula bypass. Revisar
necesario imputsador del ventlador
VELOCIDAD DEL Regulador mal ajustado

4

INGERSOLLRAND




TROUBLE SHOOTING

. DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

Gty P g £

ol

et

J.h..jl

fbend

~—

Lhaadt

[

[ BRI PR S
Bl ol ‘

e

;;-,:-‘.a J-.@ ;i._u‘.ha

[SPRrvi ENar A v )
A —
T e

‘.._.h;:ﬂ r'n..d J_ﬁ’- h...o H.Ah.i'
P

L Je Jateh i
byde b ol
Pl plae 3 fhae

Slales lmait
MR

3l saey 350 assl
RPN P N RGN Y- PR
hilah o) (g pms amil

Al Azl 15 el
iy 1 a0 Aot

,C__;ull e

Gl S Sl e

J,..;JJ" iV
Bt o) aiis s
e Lhilall ol i) o g

ol e s
S Jae

FIESRI T
NI

olyd i_‘.l}l._..| !

Gdl 2ot asit

el Dt S asat

Gl oAl W3 anall

I |

[T ﬂ(.,ull A n
o) yal J,., J 3l ait

J hana iy g om

PV (R P ST P N E

clpbt by —ab jlaas
ldor  admis

S S faS!

e o !

el aile )

o e e g S

Z:.__-.,_d_“ 4__4_1'_‘!

13 dzaly anall e il

i;g‘...?a.“ azi!

ol O G

fdt e dals!

L PR SNCION I U1 § B TR Ry |
sl s

LY -11 -]

dbr Lo S e

Sadess o0 oA i 3

e e Mg Cda alusind
Loldt il S sleall 3 s

b el e bl

LAY ~lie § i las
At -

Sy haitall

2 28

NN TN U N
icills Bl

[l A I

i ¢ oY1 Ll ps asal

o halt s e

L Lpalt

C"‘Q' b & st

Ladt 2 4

‘.L"_-‘. ;_l ..L._,i"..“

JENgT- MUy

oelal
._!’..Au L o]

amdt | L L el
Bl St
2ol -\....nﬂ.,.—'_1 f"} HALe

.'\_;l____Ll Ay

o daisva Mol b

Mt hs andl
sl Dl . el

TR TR JES TR L

IR . -
e P L [C " V)
-~ - _""

EINTURACVIN IR
§

-k
e [t PRt I

adacll shaa, 'Uu—

Lasice ol i o

fas

pL..p _'u-"} ;5’.:- ;4_’.?- __..A.-J'

\.g‘..-'t:..“
~

-L_’.L'Jl ‘-L‘.: ‘; _Lh&

Uiy

cghl ad

«D

INGERSOLL-RAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI " LOCALIZACION DE Goly Jki 5 £
AVERIAS
i |4 " 1
3]
YEL
WHT _RED
RED
T e BLY
14
BLYU  WHT
GRN
I t
h 2
A
A s
STy 5
By ot =
T
8
pue g
10
1 1
WHT, =
3
Rev. 1 1/89
6 6 INGERSOLL-RAND
®




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

Gty HEI g £

—_

b wn

LU ~ND

"
12
13
14
15
16
17

Electronic Controt Circuit

J. I. {Connector]
Hourmeter
Cable to Block

Alternator

Start Switch
Starter

Belt Break Switch

Relay

Solenoid

Qil Pressure Switch
Hot Air Discharge
Fuse 16A

Battery 12V

Earth Strap to Frame
High Temp Switch

COLOUH CODE

BRN
GRA
WHT
BLK

PUR

RED
YEL
GRN
BLU
PNK

ORN

BROWN
GRAY
WHITE
BLACK
PURPLE
RED
YELLOW
GREEN
BLUE
PINK
ORANGE

Wouomow W omomoH K oW

Circuit de Contr. Electr. -

Connecteur
Compteur d'Heures

_Cable/bloc

Alternateur

Securite de Demarrage
Demarreur

Voyant Rupture Courroie

Relais

Relais Magn.

Securite Press. Huile
Temp, Air

Fusible 16A

Batterie 12V

Earth Strap to Frame
Interr temperature elevee

CODE DES COULEURS

BRN = MARRONE
GRA = GRIS
WHI = BLANC
BLK = NOIR
PUR = VIOLET
RED = ROUGE
YEL = JAUNE
GRN = VERT
gLy = BLEU
PN = ROSE
ORN = ORANGE

Circuito de Control
Electric

Conector

Cuentahoras

Kabel zum Block -

Alternator

Inierruptor de Arranque
Motor de Arranque
Interr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Alta Temp. Aire Compr,
Fusible 16A

Bateria 12V

Erdriemen zum Gestell

FARBMARKIERUNG

BLK = SCHWARZ
BLU = BLAU
BRN = BRAUN
GRA = GRAU
GRN = GRUN
OAN = ORANGE
PNK = ROSA
PUR = PURPUR
RED : ROT
WHT = WEISS
YEL = GELB

Circuito Electr, Conttl.

Raccordo
Contaore
Cavo al blocco

Alternatore

Interrutt, Avviamento

Motorino Avviamento

Sicur. Rottura Cingh.
Ventola

Retais R

Interrutt a Solenocide

Pressost. Olio Motore

Termost A.T. AriaCompr

Fusibile 16 A

Batteria 12V

Nastro massa al telaio

Termoin terruttore di alta

LEGENDA COLORI

BAN = MARRONE
GRA = GRIGIO
WHT = BIANCO
BLK = NERO
PUR = PORPORA
RED = ROS50
YEL = GIALLO
GRN -~ VERDE
BLU = BLU

PNK = ROSA

ORN = ARANCIONE

Circuito de Control
Elecuic

Conectol

Cuentahotas

Cable_ al bioque

Alternator

Intenruptor de Arranque
Motor de Arranque
Interr. Rotura de Correa

Relg

Solenoide

inter. Presion e Aceite
Alta Temp. Ane Compr.
Fusible 16 A

Bateria 12V

Banda de mesa al marco

Interruptor alta temperatura

ey ANDADE COLUORLS

aiN MARRBRON
GRA GHIS
WHT BLANCI)
BLK NEGRO

PUR VIOLETA
RED ROJG

¥YElL AMARILL ()
GRN VEROE
BiU ALUL

PNK ROSADCG

OHN NARANIO

Ly SOV Sl i

u-&, 2
el s 3
wlias s oy 4

oAl Ay 6
}..A.._J_' ) Cl:b 7
J._Ju_'..; ld_\lf 8
A= LM' CL.A‘ 9
10

o M s pliie 12

b Ay s i
a4

RU VYLl 15

S Lah by 2 v 16

.~ BAN
s¥e. GRA
L WHT
st - BLK
Sus PURA

. RED
awt YEL
i GRAN
s;0 BLY
i PNK
iw. ORN

Rev, 1 1/89

o/

INGERSCOLLRAND




TORQUE VALUE CHART

TABLEAU DES VALEURS DU COUPLE

DREHMOMENT WERTETABELLE

FASTENING Ib ft Nm FERMOIRS BEFESTIGUNGEN

Drive Pins to Flywheel 140 190 Broche de commande du volant d’entrainement 140 190 Triebel fir Schwungrad 140 190
Element to A/E Hub 140 190 Elément du moyeu d’échappement d'air 140 190 Element Nabe/Luftaustrittseite 140 190
A/End to Engine 35 47 Echappement d’air du moteur 35 47 Luftaustrittseite/Motor 35 47
Mtq. Bracket to A/End 140 190 Support de montage de I'échappement d'air 140 190 Befestigungsbigel/Luftaustrittseite 140 190
Resilient Mounts to Frame 140 190 Montures élastiques du bati 140 190 Elastische Befestiging/Rahmen 140 190
Cylinder Brkt. to Engine 63 85 Support du cylindre du moteur 63 85 Zylinderbiigel/Motor 63 85
Starter Motor Terminals 20 27 Bornes du démarreur 20 27 AnlaBmator/AnschiuRklemmen 20 27
Engine Exh. Manifold Corn. 63 . 85 Raccord du collecteur de 1"échappement du moteur 63 85 Auspuffkriimmer-Anschiuf 63 85
Autella Clamps 8 11 Brides Autella 8 11 Autella-Klemmen 8 11
Unloader Valve to A/E 63 85 Soupape de decharge de I'echap air 63 85 Druckregler/t uftaustrittseite 63 85
Lift Bail to T/Frame 80 108 Anse de levage du bati 80 108 Hebegritf fir Lkw-Rahmen 80 108
Cover to Sep. Tank 140 190 Couvercle du réservoir de séparation 140 190 Deckel fiir Abschediertank 140 190
Sep. Tank to T/Frame 35 47 Réservoir séparation du bati 35 47 Abscheidertank/Lkw-Rahmen 35 47
Wheel Nuts 63 85 Ecrous de roue 63 85 Radmuttern 63 85
Fan to Fan Hub 35 47 Ventilateur du moyeu du ventilateur 35 a7 Liifter/Lufternabe 35 47
Nut on Fan Shaft 260 3562 Ecrou sur arbre du ventilateur 260 352 Mutter an der Lifterwelle 260 352
6 8 INGERSOLLRAND

L




TABELLA DEI VALORI DI COPPIA
GISPOSITIVY

CUADRO VALOR DE TORSION

D1 CHIUSURA FIIADORES po p AL BN
Perni di guida a Volano 140 180 Dedos de arrastre al volante 140 190 LK 14 UL 1wl sl
Elemento a Mozzo di Gruppo Compressore 140 190 Elemento al cubo compresor 140 190 4. Vg Wl /o dalt \,.;'LJ‘! i
Gruppo Compressare a Motore a5 47 Compresor al motor 35 47 gv re Salt A aifos kbl
Supporto di Montaggio a Gruppo Compressore 140 190 Soporte montaje al compresor 140 190 Ve g Badi G L sl
Castelli Motore Resilienti a Telaio 140 190 Montajes flexibles al armazon 140 190 L EEER T SAL g e L
Sostegno Cilindrico a Motore 63 85 Soporte cilindro al motor 63 85 Ae Ay St 4 ket 2is
Terminali del Motorino d*Avviamento 20 27 Terminales motor de arranque 20 27 TV Y Lzl vy e o
Collegamento a Collettore di Scarico del Motore 63 85 Conexion distrubuidor escape motor 63 85 Ao 1r :J’.:..U slall e Loy
Chiusure di tipo 'Autetla’ 8 11 Abrasaderas Autella 8 11 14 A Wiyt Al
Valvota di Scarico a Gruppo Compressore 63 85 V alvula descargadora al compresor 63 85 Ao atd ol 4 s
Anello di Sostegno a Telaio 80 108 Gancho alzar al armazon T 80 108 VoA A il s NS
Coperura a Cisterna di Separazione 140 190 Tapa al tanque sep 140 190 Ly vE- IRt 4 elhae
Cisterna di Separazione a Telaio 35 47 Tanque sep. al armazon' T 35 47 1V o J,’_‘lui._.,‘al A _'w| ohs
Dadi per le Ruote 63 85 Tuercas de ruedas 63 85 A® 5r P R
Ventola a Mozza di Ventola 35 47 Ventilador al cubo del ventilador 35 47 v ) ekl g o i
Dado su Albero della Ventola 260 352 Tuerca en eje del ventilador 260 352 Yoy Y. SENPY ;;w;f ;,..'; N d.u
6 . 9 INGERSOLL-RAND




19INVIIY Y1SIT

S0183nd3ayd 34 v1sSIt

ILSIT7131Z21vSHT

$33HOVL3A S3D3d ANDOTIVIVD

15171 S1HVYd IHVYdS

as osed




QY WL SIS

ACCIONAMIENTO

GRUPPO MOTORE

ANTRIEB

INGERSOLLRAND

7.1.0




Itam C.P.N. Qry DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO HYLN el
1 bbbttt 1 Engine Moteur Motor Motore Motor o !
2 36708048 1 Bracket Support Triager Staffa Soporte s 2
3 35272483 1 Mount Monture Montageteil Suuporto Armadura Jol 3
4 92321702 1 Clip Collier Kiemme Fermaglio Abrasadera et 4
5 92149574 1 Pipe Tuyau Rohr Tubo Tubo e 5
6 92112556 1 Guard Protectuer Schutzveorrichtung Riparo Guarda Fas 6
7 35326461 1 Belt Courrgie Rieman Cinghia Correa ¥l 7
8 92105063 1 Belt Courroie Riemen Cinghia Correa ﬂ 8
9 35273937 1 Washer Rondelle Dichtungsring Rondelle Arandela 9

-+ ARAREE AR FH+++++4 HHtHi 4 A +HH+ 44

Itemns supplied by engine manufacturer.

Artictes founis par te
fabricant du moteur

Vom Motorhersteller
geliefert

Elementi forniti dalla
Fabbrica dei Motori

Piazas suministrabas por
fabricante de motores

it S S s Sl
- S ;

7.1.1

INGERSOLLRAND




DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO YR} JFEY

Rev.1 5/88

7. 1.2 INGERSOLL-RAND




Item C.P.N. Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO Y ) 5,'-4-?‘
1 92757178 1 Sitencer Silencieux Gerduschdampfer Marmitta Silenciador opeall M 1
2 35293760 1 Gasket Joint Dichtung Guarnizione Junta . A 2
3 92064120 t Tailpipe Collier Auspuffrobr Tubo di scarico Tubo de exhaustracion iy yle 3
4 922563079 1 Clip Tuyau d'embout Kilemme Ferrmaglio Abrasadera . "'L—' 4
5 92059062 1 Qutlet Plate Plaque de sortie Abzug Platte Piastra esterna Placa salida ch‘ e 5
Rev. 1 5/88
; 1.3




DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO Y WEllp 3oy

7.1 4 ‘ INGERSOLL-RAND




Itemy C.P.N. Oty AlR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Dl g fy ol b o
COMPRESSORE
1 92492800 1 Connector Connecteur AnschluBstiick Raccordo Conector ey 1
2 92090810 1 Hose Canalisation souple Schlauch . Tubo Flessibile Manguera Sl sl pab 2
3 35284082 1 Connector Connectuer AnsschluBstiick Raccordo Conector HIPR 3
4 92065358 1 Barbed Fitting Mantage barbelé AnschluBstiick mit Artacco con reticolato Accesorio arpenado Bl o5 4
Widerhaken ’

5 35282292 1.2M  Tube Tube Rohr Tubo Tubo e 5
6 92098680 1 Tank Aéservoir Behalter Serbatoio Tanque sl P
7 92257401 1 Plug Bouchon Stopfen Tappo Tapon "e 7
8 92120013 1 Cap Chapeau Kappe Tappo Tapa sl e e 8

o . gl Sl i f11°rs
* 92253202 2 Clip Collier Klemma Fermaglio Abrasadera . e v

* Not illustrated Non iltustré *Nicht abgebildet * Nop itlustrato Sin grabado
INGERSOLLRAND
; o1e5




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Delghl fy pdi b b
COMPRESSORE

Rev. 1 5/88

7. 2.0 INGERSOLL-RAND




Item C.P.N, Qty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR telgdl as did e
COMPRESSORE
1 92117480 2 Cover Couvercle Deckle Coperchio Cubierta Ui 1
2 35843275 1 Shaft Arbre Welle Albero Eje Y s par 2
3 95223772 1 Retaining Ring Bague de Retenue Sicherungsring Aneillo Elastico Anillo de Retencion Slaisnt dils- 3
4 35286004 1 Bearing Roulement Lager Cuscinetto Caojinete ) Lot 4
5 36726644 1 Gear Case Boitier ['engrenages Getriebegehause Scatola ingrannaggi Caje de engranajes w3 yas 5
6 35592799 1 Piate Flasque Platte Piastra Placa i 6
7 35287598 1 Spacer Entretaise Distanzstuck Distanzistore Espaciador iela 7
8 35593490 1 Seal Joint Dichtung Tenuta Sello RS 8
9 95358024 t O-Ring Joint Torique O-Ring O-Ring Junta Torica Gl 9
10 35328475 1 Caver Couvercle Deckle Coperchio Cubierta ellai 10
11 35849066 1 Gasket Joint Flachdichtunyg Guarnizione Junta . Ll 1
(12.18) 92089317 1 Coupling Assy Ensemble coupleur Kupplungssatz Gruppo d’accoppiamento Montaje acoplamiento cabge gy, (12416)
{12-13) 92073626 1 Hub Assy Moyeu Nabe Mozzo Cubo e ae {12-13)
12 92089325 1 Hub Moyeu Nabe Mozzo Cubo - 12
13 92089258 1 Circlip Circlip Sicherungssatz Anello elastico Grapa circuiar Bile Gl 13
(14-16) 92073634 1 Element Assy Element Einsatz Elemento Elemento il i g (14-18)
14 92089333 1 Element Efement Einsatz Elemento Elemento as 14
15 92089507 1 Setscrew Vis Kopeschraube Vite Di Fermo Tornille Y PRI 15
16 92089341 1 Bolt Boulon Bolzen Builone Perno s 16
17 35321421 1 Key Clavette Keil Chiave Chaveta e 17
18 36317361 1 Key Clavette Kail Chiave Chaveta Jlie 18
19 30346662 4 Washer Rondelle Dichtungsring Rondelta Arandela : 19
Rev. 1 5/88
INGERSOLLRAND
; 2.1




el gy

COMPRESOR

GRUPPO
COMPRESSORE

VERDICHTERTEIL

COMPRESSEUR

AIR END

INGERSOLLRAND

1.2.2




Item C.P.i\l.

Oty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Delgdl gy ds b o
COMPRESSORE
1 36717882 1 Housing Boitier 'Gehiduse Alloggio Carter H 1
2 36719268 1 Bracket Support Trager Staffa Soporte g 2
3 35272483 2 Mount Monture Montageteil Supporto Armadura Lt 3
4 35273937 2 Washer Rondelie Dichtungsring Rondella Arandela Fan 4
5 35068154 1 Rotor Set Jeu rotor Verteilerl dufar Insieme spazzola rotante  Juego rotor S puaalt pile 5
6 35313627 1 Bearing Aoulement Lager Cuscinetto Cojinete L 8
7 96223772 1 Retaining Ring Bague de retenue Haltering Anello di trattenuta Anillo de ratencibn Homezml diln 7
8 95223087 1 Circlip Circlip Sichrungsring Anelle d'arresto Crapa circular B I YORC P 8
9 35316819 1 Spacer Entratoise Dichtanzstiick Distanziatore Espaciador iasla 9
10 35325679 1 Key Clavette PaBstiick Chiavetta Liave e 10
n 35289180 1 Bearing Roulement Lagar Cuscinetto Cajinete L 11
12 35287614 1 Spacer Entretoise Distanzstick Distanziatore Espaciador el 12
13 35317387 1 Gear Set Jeu roulement Getrieba Insieme ingranaggi Juego engranajes pop A il 13
14 35317395 1 Bearing Roulement Lager Cuscinetto Cojinete s 14
15 35316801 L Spacer Entretoisa Distanzstiick Distanziatore Espaciador kel 15
16 35317155 1 Plate Plaque Platte Piastra Place rvie 16
17 35317379 1 Key Clavette PaBstiick Chiavetta Llave rleia 17

f.2.3

INGERSOLLRAND




AlR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Deladl f A o
COMPRESSORE

7 2.4 | INGERSOLLRAND




item C.P.N, hy AlIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR HEITY IV A
COMPRESSORE

1 36717890 1 Housing Boitier Gehiuse Alloggio Cérter e 1
2 35849058 1 Gasket Joint Dichtung Guarnizione Junta = 2
3 35588185 1 Piston Piston Kolban Pistone Piston S 3
4 35323617 2 Pin Broche Stift Perno Clavija 294 s 4
5 35317353 1 Shim Cales Beilegscheibe Spessore Plancha de relleno “S'L' 5
6 92068212 1 Shim Cales Beilegschaiba Spessore Plancha de refleno o 6
7 35323708 3 Shim Cales Beilegscheibe Spessore Plancha de reileno “ﬁ’ 7
8 92068204 1 Shim Cales Beilegscheibe Spessore Plancha de rellenc &b 8
9 92068196 1 Shim Cales Beilegscheibe Spessore Plancha de relleno “ﬂ' 9
10 35317643 3 Shim Cales Beilegschaibe Spessore Plancha de relleno ‘S'L' 10
4] 35317635 6 Shim Cales Beilegscheibe Spessore Plancha de relleno oL 1
12 95358032 2 Seal Joint Dichtung Tenuta Retenedor (sl “J” 12
13 35593482 1 Seal Joint Dichtung Tenuta Retenedor 'Lg"'} > 13
14 35323112 2 Lacknut Vis de serrage Arretiermutter Dado di blocco Contratuerca i e 4
15 39124391 4 Bearing Roulement Lager Cuscinetto Cojinete J“_ 15
16 92106269 1 Hub Moyeu Nabe Mozzo Cubo L 16
17 92101286 1 Fan Ventilateur Geblise Ventola Ventilador hathe 17
18 35592740 1 Cover Couvercla Abdeckung Coperchio Tapa ol 18
19 35588672 1 Cover Couvercle Abdeckung Coperchio Tapa ot 19
20 92123264 1 Washer Rondelle Dichtungsring Rondetla Arandela s 20
INGERSOLL-RAND

f.2.5




AIR INTAKE SYSTEM ADMISSION D"AIR LUFTEINLASSSYSTEM  SISTEMA DI SISTEMA DE ADMISION D elgdl s Jlgr
AMMISSIONE DE AIRE

Rev.1 5/88

7. 3.0 INGEHSOLL-HAND.




Item C.P.N, Qty AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION HEITV AR ST E )
AMMISSIONE DE AIRE
(14) 92117415 2 Air Filter Assy Ensemble filtre A air Luftfiltermontage Complesso Filtro Aria Montaje filtro aire slabl gk de gt (i-4)
1 92117423 1 Body Corps Aufbau Carpo Cuerpo ] 1
2 92117431 1 Element Elément Element Filtro Elemento = 2
3 92117449 1 Nut Ecrou Mutter Dado Tuerca Nt 3
4 92117456 1 Cover Couvercle Abdeckung Coperchio Tapa . ol 4
5 92252008 4 Mounting Band Bande de montage Befestigungsband Fascia di montaggio Banda de montajes U h"’ 5
6 92061803 1 Bracket Support Trager Staffa Soporte ol 6
7 92058007 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera ""—‘ 7
8 92172600 1 Clamp Bride Klammer Reggeta Abrasadera e 8
9 35295799 ! Clamp Bride Klammer Aegetta Abrasadera tot 9
10 35588524 1 Elbow Caoude Kniestiick Gomito Codo : £ 10
1 35300615 1 Indicator Voyant Anzeiger Indicatore Indicador e n
12 35314939 1 indicator Voyant Anzeiger Indicatore Indicador . e 12
13 92098698 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera 15k 13
14 92088706 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera sk 14
15 92098722 3 Clamp Bride Klammer Reggetta Abrasadera Adaals 15
16 92098334 3 Clamp Bride Kiammer Reggetta Abrasadera . 16
17 92253160 2 Clip Collier Klemme Fermaglio Grapa U 17
18 92172600 2 Clamp Bride Klammer Reggeta Abrasadera K 18
INGERSOLLRAND
; 3.1




REGULATION

REGULATION

REGELUNG

REGOLAZIONE

REGULACION

Al

INGERSOLLRAND




Hem C.P.N, Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION D ket g
(1—-18) 35060631 1 Unloader Valve Soupape de décharge Druckregler Valvola di Scarico Valvula descargadora P L (1-18)
1 36718427 1 Body Corps Karper Scocca Cuerpo NEY 1
2 35833227 1 Housing Cater Gehduse Alloggio Envoliura et 2
3 35317197 1 Diaphragm Diaphragme Membran Diaframma Diatragma & 3
4 35836949 1 Cover Couvercle Deckel Coperchio Cubierta s 4
5 35317239 1 Washer Rondelle Beilegscheibe Rondelia Arandela et 5
6 35588193 1 Piston Piston Kolbhen Pistone Piston ks 6
7 35318005 2 Bushing Patier lisse Buchse Boccole Casquillo e 7
8 35317205 1 Washer Rondelle Beilegscheibe Rondella Arandela H<H 8
9 35591122 1 Plate Plaque . Platte Piastra Placa -y 9
10 35318013 1 Bushing Palier lisse Buchse Boceola Casquillo i 10
1 35688300 1 Gasket Joint Flachdichtung Guarniziona Junta H. 1
12 35322767 1 Spring Ressort Feder Moila Resorte e 12
13 35321603 1 Spring Ressort Feder Molla Resorte ol 13
14 35278555 1 Plug Bouchon Stopfer Spina Tapon I 14
15 35318914 1 Spring Ressort Feder Molia Resorte A 15
16 35317213 1 Pin Brouche Stift Perno Pasadaor jraamt 16
17 92497700 1 Plug Bouchon Stopfen Spina Tapon Dbk 17
18 35278589 1 Seal Joint Dichtung Tenuta Retenedor O e il 18
19 35588318 1 Gasket Joint Flachdichtung Guarnizione Junta HE 19
20 35323542 t Barbed Fitting Montage barbelé AnschluBstick mit Attacco con reticolato Accesorio arponadao NIV 20
Widerhaken
21 35316587 1 Barbed Fitting Montage barbelé Anschlufistick mit Attacco con reticolato Accesorio arponado RSN 21
Widerhaken
22 35282292 IM  Tubing Tubage Rohr Tubatura Tubos N 22
23 35588532 1 Flange Conduite Rinne Condutto Conducto dak 23
24 92040294 4 Stud Goujon Stift Perno Vastago ke 24
25 35589589 1 Gasket Joint Flachdichtung Guarnizione Junta PeE 25
26 95250692 1 Drain Cock Purgeur AblaRhahn Rubinetto di scarico Llave de drenaje i i 26
Rev.1 5/88

INGERSOLL-RAND

f.4.4




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION ¢ el Slge

7. 4 o2 INGERSOLLRAND




item C.P.N, Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION gpe S

1 35322379 1 Valve Soupape Ventil Valvola Valvula plae 1
2 95242905 1 Nipple Graisseur Nippel Cappuccio per valvola Boqguilla Zrd el L da dlay 2
3 35302314 1 Adaptor Adapteur Adapter Adattatare Adaptador lgs sy 3
4 92549377 1 SilencerfOritice Orifice d’ajusternent Abaoffnungsmontage Accessori per orifizio Montaje orificio Ly wilS 4
5 35283472 2 Connector Connecteur AnschluBstick Raccordo Conector y Y 5
] 92104132 1 Adaptor Adapteur Adapter Adattatore Adaptador lpe dhay 6
7 92076207 1 Hose Tuyau flexible Schiauch Tubo flessibile Manguera g > 7
8 92478387 1 Connector Connecteur Anschluistiick Raccordo Conector _}..; 34 8
9 35279850 2 Tee Té T—Stiick Raccordoa T Te O\ sy 9
10 92098250 1 Tube Tube Rohr Tubo Tubo sl 10
1" 35355106 1 Valve Soupape Ventil Valvola Valvula lae 1
12 35306075 1 Tee Té T—Stick Raccordoa T Te LU iy 12
13 92008235 1 Connector Connecteur AnschluBstick Raccordo Conector _LL - 13
14 92098268 1 Tube Tube Rohr Tubo Tubo sl 14
15 92649211 1 Silencer/Orifice Orifice d'ajustement Abaloffnungsmontage Accessori per orifizio Montaje orificio (R RO g 16
16 92394295 1 Reducer Réducteur Redizaoerstiick Riduttore Reductor s 16
17 92394352 1 Nut Ecrou Mutter Dado Tuerca Yy 17
18 92098276 1 Tube Tube Rohr Tubo Tubo N 18
19 92098292 1 Tee Té T—Stiick Raccordoa T Te HTHH 19
260 92098284 1 Tube Tube Rohr Tubo Tubo st 20
21 92395433 3 Elbow Coude Kniestiick Gomito Codo £5 21
22 92109875 1 Tea Té T—Stick Raccordoa T Te Lb Ly 22
23 92071315 1 Hose Tuyau flexible Scauch Tubo ftessibile Manguera pik o~ 23
24 92079649 1 Hose Tuyau flexible Schlauch Tubo flessibile Manguera pab S 24
25 92713361 1 Hose Tuyau flexible Schlauch Tubo flessibile Manguera o5 25
26 92725571 1 Solengid Solénoide Magnet Solenoide Solenoide yao 26

Rev.1 5/88
; . 4 . 3 INGERSOLLRAND




Rev. 1 1/89

7. 4.4 INGERSOLL-RAND




Item C.P.N. Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION ¢ pakds)) g
1 92123231 Elbow Coude Kneistiick Gomito Codo ¢S 1
2 35279785 Adaptor Adapteur Adapter Adattatore Adaptador e Doy 2
3 92762822 Pipe Tuyau Rohr Tubo Tuberia bl 3
{4-9) 36588847 1 Min Pressure Valve Assy Montage soupape de Minderdruckventil- Complesso valvola di Ensamblado de ta valvula s Gl s is purt {4-9)
pression minimum Baugruppe pressione min. de presion minima
4 35811843 1 Body Corps Gehause Scocca Cuerpo e 4
5 35579762 1 Piston Piston Kolten Pistone Pistan -~ 5
6 95086559 2 Seal Joint Dichtung Tenuta Retenedor "0 O il 6
7 35318161 1 Spring Ressort Feder Molla Resorte Ak 7
8 35299759 1 Spacer Entretoise Distanzstiick Distanziatore Espaciador a8 8
9 35288729 1 Cover Couvercle Deckel Coperchio Cubierta <k 9
10 35294628 1 Gasket Joint Flachdichtung Guarnizione Junta - 10
11 36710036 t Manifold Collecteur Verteiler Collettore Distribuidor B n
12 92076447 3 Space Nipple Espace de graisseur Abstandsnippel Cappuccio per valvola Boquilla bagiee bl e Loy 12
13 92294461 3 Valve Soupape Ventil Valvola Valvula oo 13
14 92076454 1 Space Nipple Espace de graisseur Abstandsnippe) Cappuccio per valvola Boquilla e b b e sy 14
15 92111228 1 Valve Soupape Ventil Valvola Vilvula e 15
16 92178524 3 Coupling D Accouplement Kupplung D Accopiamento Conexiones 16
Rev.1 1/89

f.a.5

INGERSOLLRAND




7. 4.6 | INGERSOLL-RAND




Item C.,P.N,

Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION s A g
1 92071299 1 Air Cylinder Cylindre a air Druckluftzylinder Cilindro, aria compressa Cilindro de aire comprimido e Gy i
2 92071364 1 Bracket Suynort Hatterung Supporto Ménsula s 2
3 92169630 1 8all Jaint Joint 2 buile Kugelgelenk Giunto sferico Junta esférica s S Ay 3
(4-5) 92768415 1 Air Cylinder Assy Cylindre a air Druckluftzylinder Cilindro Citindro de aire comprimido HPEAN A (4.5)

5 92036532 1 Clevis Goupitle Gabelkopfbulzen Permo Horguilla e s 5

92075043 1 Cylinder Bracket Supponvde cylindre Zylinderhalterung Supporto per cilindro Ménsula del cilindra G 1ass 6
7 22049261 1 Spacer Entretoise Distanzstuck Distanziale Espaciador asls S0 7
8 92549278 1 Muftler 8
» 92651827 1 Rep Kit (for item 1) Patte de silencieux Auspuffaufgiangung Snodo Cotgador silenciador de

Rev.1 1/89

f.4.7

INGERSOLLRAND




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE e eI TPPY
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

INGERSOLL-RAND




Item C.P.N. Oty CCOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Ty gdt g
.REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92114941 1 Cooler Refroidisseur Kiihler Refrigerante Enfriador o 1
2 92065341 1 Cowl Capote Wwindlauf Cuffia Capota il 2
3 92098920 1 Guard Protecteur Schutzabdeckung Riparo Guarda Raoe 3
4 92098657 1 Plate Plaque Platte Piastra Placa hacaeed 4
5 92497700 2 Plug Bouchon Stecker Tappo Tapon e 5
8 92098839 1 Baffle Wall Chicane Drosselstiick Schermatura Deflectora Lt 6
7 92098888 1 Support Support Stiitze « Supporto Soporte e 7
8 92008896 1 Support Support Stiitze Supporto Soporte i B
9 92098870 1 Cover Couvercle Abdeckung Coperchio Tapa ol 9
INGERSOLL-RAND

1.54




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE ok ) Sl
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

N. 5.2 INGERSOLL-RAND




Item C.P.N. Qty  COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Vgl PP
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
{1-2} 92092303 1 Tank Assy Ens' réservoir Tankmontage Insieme Serbatoio Montsje tanque Gt ie s -2
1 92081645 1 Tank Réservoir Tank Serbatoio Tanque ot 1
2 92081652 1 Cover Couvercle Abdeckung Coperchio Tapa sl 2
3 92077601 1 Element/inc Gaskets Catouche/Joint Element/Dichtung Cartuccia/Guarnizione ElementofJunta g 3
4 92078054 1 Valve Soupape Ventil Valvola Valvula ploer 4
5 92038694 1 Plug Bouchon Stecker Tappo Tapon il 5
6 35579630 1 Plug Bouchon Stecker Tappo Tapon bl 6
7 35279942 1 Seal Joint Dichtung Tenuta Retenenedor Ul 7
8 92043017 1 Valve Soupape Ventil Valvola Valvula flr 8
g 92293661 1 Seal Joint Dichtung Tenuta Retenedor il 9
10 30334882 4 Shim Cale Beilegscheibe Spessore Plancha de relieno s 10
1 92290162 1 Seal Joint Dichtung Tenuta Retenedor b - "
{1221} 92095363 1 Gauge Assy Jaugeur MeRgerit Indicatore Manometra Pl {(12-21)
12 92095371 1 Tube Tube Schlauch Tubo Tubo ! 12
13 92095389 1 Guard Protecteur Schutzvorrichtung Riparo Guarda - 13
14 92095397 2 Nut Ecrou Mutter Dado Tuerca Uy 14
15 92095405 4 Ferrule Ferrule Zwinge Bussola . Ferula . “Lb 16
16 92005413 2 Seal Joint Dichtung Tenuta Retenedor dis aale 16
t7 9209%421 2 Seal Joint Dichtung Tenuta Retenedor e “L’ 17
18 92095439 2 Collar Collier Ansatz Collare Cuello sl 18
19 92095447 2 Nipple Graisseur Nippel Nipplo Racor il 19
20 92293661 4 Seal Joint Dichtung Tenuta Retenedor 20
21 92094894 1 Level Indicator Indicateur de niveau Stanfanzeiger Indicatore di livello Indicador nevil 21
22 92651157 2 Gasket Joint Dichtung Guarnizione Junta 22
INGERSOLLRAND

1.5.3




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE e pendl Gy
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.4 INGERSOLL-RAND




Item C.PN. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE VNG R TPPY
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 ‘92123215 2 Connector Connecteur Varbindungsstiick Raccordo Conectador S 1
2 35204750 2 Etbow Coude Kniestiick Gomito Codo &S 2
3 92077882 1 Pipe Tuyau Rohr Tubo Tubo ippale 3
4 92079326 [ Adaptar Adapteur Adapter Adattatore Adaptador g 4
5 92094530 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera pab 5
6 95303392 1 Adaptor Adapteur Adapter Adattatore Adaptador e &
7 35218872 1 Efbow Coude Kniestiick Gomito Codo &) 7
8 92080720 1 Tube Tube Rohre Tubo Tubo o 8
a 92338946 1 Seal Joint Dichtung Tenuta Retenedor ‘fb" als 9
10 92293661 1 Seal Joint Dichtung Tenuta Retenedor U dal- 10
1 92101054 1 Valve Soupape Valve Valvola V alvula ploe 1
12 92104132 1 Adaptor Adapteur Adapter Adattatore Adapter s 12
13 92094416 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera g 13
14 35270876 2 Elbow Couds Kniestiick Gomito Codo & 14
15 95365094 2 Etbow Coude Kniestiick Gomito Codo ¢S 15
16 35589795 1 Tube Tube Réhre Tubo Tubo ! 16
17 35589803 1 Tube Tube Réhre Tubo Tubo il 17
18 92114537 1 Gasket Joint Dichtung Guarnizione Junta e 18
19 92039122 1 Plate Plaque Platte Piastra Placa onds 19
20 92087832 1 Adaptor Adapieur Adaptar Adattatore Adaptador sl 20
21 92766369 1 Hose Canalisation souple Schiauch Tuue flessibile Manguera ok 21
22 92087840 1 Adaptor Adeapteur Adapter Adattatore Adaptador sl 22
(23-24)+ 92079755 1 Qil Filter Assy Eng filtre b huile Otfiltersatz insieme Filtro Olio Montaja filtro aceite o gt de gt {23 - 24)
23 92077577 1 Head Tete Kopf Testata Cabezal o~ 23
29 92118678 1 Element Elément Element Filtro Elementa iE 24
Rev.1 1/89
INGERSOLLRAND
; eD5




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE D it Sl
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

Rev.1 5/88

7. 5.6 INGERSOLL-RAND




1temn C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Do pendl g
- REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

{1-9) 35811520 1 Qil Temp. Bypass Valve Val. Bt-pass Temp. Clumleitungsventil Valv. By-pass Olio Valvula de derivacione, i g fyd ple {1-9)

D’huile Compr, Termperature aceite )
1 35583863 1 Cover Couvercle Ventildeckel Coperchio Cubierta i !
2 35318708 1 Element Cartouche Thermostat Termostato Elemento e 2
3 35816826 1 Body, Outer Carrosserie ecterieure Gehause, aussen Semicorpa, Esterno Cuerpo exterior T 3
4 365816834 1 Body, Inner Carrosserie interieure Gehause, innen Semicorpa, Interno Cuerpo interior S 4
5 35584242 1 Gasket Joint Dichtung Guarnizione Junta s g e 5
6 35288414 1 Gasket Jeint Dichtung Guarnizione Junta ol o duts &
7 92497700 1 Plug Bouchon Stopfen Tappo Tapon LYW 7
8 35289040 1 Spring Ressort Feder Molla Resorte il 8
9 35288448 1 Ball Bille Kugel Sfara " Bola 3 9
10 35579598 1 Gasket Joint Dichtung Guarnizione Junta gl o it 10

INGERSOLLRAND

7 5.7




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE pdaddl Sl
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL A Ay
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION :

7. 6.0 INGERSOLL-RAND




ftem C.PN. Qty CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE pid! Sl
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL : LB Ay
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92086677 1 Battery Batterie Batterie Batteria Bateria L AR 1
2 92271139 1 Hood Protege Cosse Schutzklemme Cappuccio Prot. Term. Capucha de terminal b i 2
3 35579150 1 Cable Positive Cable Barne Positive Pluskabel Cavo, Positivo Cable positivo g 3
4 35506419 1 Cable Negative Cable Borne Negative Minuskable Cavo, Negativo Cable negativo N 4
5 92293901 1 Frame Cedre Batterie-Rahmen Telaio di Fissaggio Marco g 5
6 92395359 2 stud .. Goujon_ Stift vite Esparrago oW el ip 6
7 365815752 1 Bracket R.H. Support G. Konsole R, Supporto DX Soparte mano der, AV e s 7
8 35815760 1 Bracket L.H. Support D. Kansole L. Supporto §X Sop_qrt}; mano izq. I TN T R P HE 8
9 92067412 1 Tray _Coffre Batterietrog Cassetta . Bandeja - Lol i . 9
INGERSOLLBRAND

1.6.1




Item C.P.N. Qty CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE Ll jl4n
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL - 11 Aty
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION t

13

A J

Rev.2 1/89

INGERSOLLRAND




Item C.P.N. Qty CONTROL AND COMI\{IANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE piod) Sy
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL : B Aty
SYSTEM CONTROLE SYSTEM E CONTROLLO ¥ SUPERVISION
1 92762905 1 Wiring Harness Harnais de cablage Kabelbaum Complesso conduttori Mazo de calbes L pryes 1
2 92086156 1 High Temp Switch Commutateur de haute Hochtemperatureschalter Interruttore per alte Interruptor temp. alta TRV ESERp gt i 2
temp. temperature
3 35278589 1 '0"~Ring Joint torique O-Ring Anello di tenuta ad 'O" Junta torica 0 R TR 3
4 92752161 1 Oil Pressure Switch Commutateur de pression Oldruckschalter Interruttore per pressione Interruptor presion,aceite N W :L'-iu 4
d’huile olio
5 92281427 4 Tye Rap Gaine de serrage Type Rap [Kabelband) Attacchi Ostaga g s 5
6 92253350° 8 Clip Clip Klemme Fermaglio Abrasadera U 6
7 92306901 1 Hourmeter Compteur d’heure Betriebsstundenzéhler Contaore Cuentahoras el e 7
8 92086719 1 Start Switch Commutateur de mise en AnlaBschalter Commutatore Interruptor poner en Jortillen -l 8
marche d‘avviamento marcha
9 92058320 1 Circuit Board Panneau de circuit Leiterplatte Piastra circuitale Cuadro de circuito [ENURTA] 9
10 +HH 1 Alternator Alternateur Lechtmaschine Alternatore Alternador Ny 10
n 92083427 2 Seal Joint Dichtung Tenuta Retanedor NUJSREL CPp 2 1
12 +HHEHH 1 Starter Entretoise Starter Motorino d'Avviamento ~ Boton de arrangue -}.....J Sde 12
13 92095132 1 Belt Break Switch Rupteur pour courroie Keilriement/unter- Commutiatore di Rottura Interruptor rotura de el C’" s 13
brechungsschalter Cinghia correa g
14 92076173 1 Shutdown Relay Relais de fermeture Abschattrelais Relé di Arresto Rele de parada SWY e 14
15 92076173 1 Start/Override Relay Reiais démarrage/ Start/Uberlagerungsrelais Reld d'Avviamento Rete de arranque/ SN Lty L 15
neutralisation sobrecontrol
16 92762756 1 High Temp Switch Commutateur de haute Hochtemperatureschatter Interruttore per alte Interruptor temp alta 16
temp. temperature
Articles founis par le Vom Motorhersteller Elementi forniti dalla Piezas suministrabas por
++++++++ [tems supplied by Engine Manufacturer fabricam du moteur geliefert Fabbrica dei Motori fabricante de motores Bkl 2138 2 e g s
Rev.2 1/89

1.6.3

INGERSOLL-RAND




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE S g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL - LAt ks
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

1. 6.4 INGERSOLL-RAND




Item C.P.N. Qty CONTROL AND COMI\:IANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE S S
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL ;i Ay
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

1 92698372 1 Enclosure Périmétre Einfassung Alloggio Cerramiento iy 1
2 35842194 1 Decal Autocollant Abziehbild Adesivo Calcomanid NS 2
3 92306901 1 Hour Counter Compteur horaire Stundenmesser Contaore Cuentahoras et s 3
4 92698364 1 Pressure Gauge Jauge de pression Druckmesser Manoretro Manémetro de presién haal i 4
5 92058320 1 Circuit Board Panneau circuit Schaltbrett Piastra circuitale Cuadro de cireuitos P Sl ey 5
6 36723989 1 Window Fendtre Fenster Finestrina Ventana (FHH 6
7 92078088 1 Gasket Joint Dichtung Guamnizione Junta HCo 7
8 35327907 1 Lamp Lampe l.ampe Lampada Lampara rhear 8
9 92652593 1 Base Base Fundament Base Base Gl 9
10 9265260 1 Seal Joint Abdichtung Tanuta Retenedor el il i 10
INGERSOLLRAND

7.6.5



CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE A Sl
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL ¥ TN
SYSTEM CONTROLE SYSTEM £ CONTROLLO Y SUPERVISION

7.6 6 INGERSOLL-RAND




item C.PN. Qty CONTROL AND COMN_IANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE st Gl
MONITORING SYSTEME DE UBERWACHUNGS- COMANDOD CONTROL o [T
SYSTEM CONTROLE SYSTEM E CONTROLLO ¥ SUPERVISION
1 92633662 1 Box Boite Box Armadietto Caja rdies 1
2 92086719 1 Switch Interrupteur Schalter Commutatore - Interruptor i p
3 95213427 1 Shakeproof Washer Rondelle indessérable Erscjiitterungsfeste Rondella antivibrazioni Arandela antibibratoria A il S0 3
Gummidichtung

4 92075530 1 Key Clavette Schliissel Chiave Lisve i 4
5 35583210 1 Valve Soupape Ventil Vaivola Vélvula T 5
6 92076173 2 Relay Relais Relais Rel# Relé A g
7 92184878 1 Door Porte Tiire Sportelio Puerta L 7
8 355682220 1 Hinge Charniére Scharnier Cerniera Bisagra il 8
INGERSOLLRAND

1.6.7




SUB ASSEMBLY S0OUS ENSEMBLE SEKUNDARE SOTTOGRUPPI . SUBCONJUNTOS Dir alt A gl
UNTERGRUPPEN

INGERSOLLRAND




Item CP.N. Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS s e it do gaad}
UNTERGRUPPEN

1 92075100 1 Chassis Chassis Chassis Ch assis Chasis i «.6_"-" 1

2 92098375 1 Lifting Bail Anse de |evage Gancio di soltevamento  Anse de levage Gancho de alzar A 2

3 92098813 1 Undertray Sous - plateau Bacinella inferiore Sous - plateau Bandeja inferior ""C "““’ 3

4 92098805 1 Undertray Sous - plateau Bacinetla inferiore Sous - plateau Bandeja inferior ] A ""‘ ‘""‘“’

5 92075118 1 Tootbox Inner Boite a outils intérieure Interno cassetta Bofite a autils intérieure Cajaherramientas intetior Sy g 1212 5

portautensili

4] 35256452 3 Clip Collier Fermaglio Collier Grapa e 6

7 352965608 1 Cover Couvercle Coparchio Couvercle Tapa ehi 7

8 35256429 2 Studs Goujons Perno Goujons Husillos ANiae gy 8

9 35256445 2 Retainer Arretoir Fermo Arratoir Retenedor Szt #1o! 9
10 92086711 1 Shim Cale Spessore Cale Plancha de relleno A5 0
11 35578194 1 Ground Strap Barrette, mise ala terre Masseband Piattina de massa Conexion del acum al chasis

f.74

INGERSOLL-RAND




SUB ASSEMEBLY SOUS ENSEMBLE SEXUNDARE SOTTOGRUPPI SUBCONJUNTOS Dk ad) Lz gandt
UNTERGRUPPEN

INGERSOLLRAND




SUB ASSEMBLY

SOUS ENSEMBLE

SEKUNDARE
UNTERGRUPPEN

SOTTOGRUPPI

SUBCONJUNTOS

Ziﬁﬂ‘i&ﬁll

Item C.P.N. Oty
1 36706778 1
2 92098313 1
3 92098797 1
4, 92136753 “q
5 36708824 2

Cover Front
Cover Rear _
Toolbox L.H.

Toalbox R.H.

Fender

Couvercle de devant
Couvercle de dérriére
Boite & outils gauche
Boite & outils droite

Protecteur

Vordera Abdeckung
hintere Abdeckung _
Werk zeugkasten rechts
Werkzeugkastan Links

Kotfliigel

Coperchio anteriora

Coperchio posteriore

Cassetta portautensili di
sinistra

Caja de herramientas
M. Der.

Parachoque

Tapa delantera

Tapa trasera

Caja de herramientas
M. 1zq.

Cassetta portautensili di
destra

Parafango

RIS PRV 1

Al 3 2

3

Y oY Gyl 4
dois 5

f.7.3

INGERSOLLRAND




L ‘-:-SJ.‘U‘L&,.‘QJ.’!

SUBCONJUNTOS

SOTTOGRUPA

RGRUPPEN

SEKUNDARE

UNTE

SOUS ENSEMELE

SUB ASSEMBLY

INGERSOLL-RAND

f.7.4




tem C.P.N, Oty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS D des Lafl ds gaink!
UNTERGRUPPEN

1 92098821 1 Roof Toit Dach Tettoia Tacho i 1
2 35821826 1 Door Stap R.H Butée porte droite Turriegel rechts Fermaporta di destra Tope de puerta M. Der. WA Las 2
3 35821818 1 Door Stop L.H Butée porte gauche Turriegel links Fermaporta di sinistra Tope de puerta M. lzq. WU s 3
4 92764190 2 Door’ Porte Tur Porta Puerta -4 4
5 36708378 2 Hinge Charniére . Angel Cerniera Bisagra i 5
6 36712230 1 Panet L.H Panneau gauche Pannet links Pannello di sinistra Panel M. 1zq. & s By 6
7 36712222 1 Panel R.H Panneau droit Pannel rechts Pannello di destra Panel M. Der, oty 7
8 92118645 2 Filler Piece Garniture Fullung Pezzo di riporto Relleno o fPRY: 8

Rev.1 1/89
; oeled




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS PR FYVEN §
UNTERGRUPPEN

Rev.1 1/89

INGERSOLL-RAND




ltom C.P.N. Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS D de all de gandl
UNTERGRUPPEN
1 35584903 4 Gas Spring Reassort gaz Gasfeder Molla a gas Resorte gas e “""F' 1
2 92101880 2 Cover Couvercle Abdeckung Coperchio Tapa -d;t 2
3 92757079 2 Latch Verrou Rieqel Serratura a scatto Pestillo 3
4 92766690 8 Rivet Rivet Rivet Rivetto Remache froidl, 4
5 36707073 1 Bumper Pare-choc StoRfanger Paraurti Parachogque - 5
6 92721331 2 Reflector Réflecteur " Reflektor Riflettore Reflector S 6
7 92280866 2 Bracket Support Trager Staffa Soporte ﬁ 7
8 92094358 2 Key (EM 502) Cle (EM 502} PaBstiick {(EM 502) Chiavetta (EM 502} Ltave (EM 502} < 8
8 92730183 2 Key (LF 92301} Cle {LF 92301} PaBstuck {LF 92301) Chiavetta {LF 92301) Liave (LF 92301} 8
9 92757087 AR Tape 26mm Joint 2bmm Dichtung 25mm Tenuta 25mm Cinta 25mm g
Rev. 2 1/89
INGERSOLLRAND

1.7.7




item C.P.N, Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS e il is pand
UNTERGRUPPEN
{(1-9) 92656800 1 Common Internal Decats.  Jeu comp. auto-collant Rildbeschreibung innen, Corredo adesivi interni Juego calcomanias kil S s SIS0 il © (1-9)
Complate

{1-5) 92630302 1 Common Deca! Set Jeu comp. auto-collant Bildbeschreibung innen, Corredo adesivi interni Juego calcomanias o S et 6 b (1-5)
1 1 Prev.Maintainance Entretian de prévention Varbeugende Wartung Manutenzione Preventiva Mantenimiento N - | . 1
2 1 Caution Information Information de prudence  Warnungen Avvertenze preventivo Wle iz 'Z’L_ﬁjg 2
3 1 Air Discharge Evacuation air Luftablass Scarico aria Aire de descarga e ‘ 3
4 1 Filler Plug Bouchon remplissage Einfullverschluss Tappo Tapon de rellenc fe A 1yn 4
5 1 Model Plate Plague Platte Piastra Placa EEw 5
6 1 General Data Données génerales Allgemeine Daten Dati Generali Datos Generales e UL 4]
7 1 Control Panel Tableau de commande Instrumentenbret Pannello strurmenti Panel de instrumentos im0 ey 7
8 2. Operating 1nstructions Opérations de marche Bedienungsanleitung Istruzioni per il Instrucciones sobre LREE R 8

Funzionamento

operacidn

f.7.8

INGERSOLL-RAND




Item C.P.N. Qty SuUB ASSEMBLY SQUS ENSEMBLE SEKUNDARE SCTTOGGRUPPI SUBCONJUNTOS Lt jall Le gaad]
UNTERGRUPPEN )
{16) 926517192 1 External Decal Set Jeu auto-collantsextérieur Symbole auBien Insieme Adesivi Esternt Jeugo calacomanias I I ke {1-6)
exterior )

1 2 IR Logo Sigle I-R IR Firmenzeichen Logo IR Logo IR By J g 1
2 2 IR Logo Sigle I-R IR Firmenziechen Logo IR Logo IR L) g 2t 5 2
3 1 Stripe Bande Streifen Striscia Liston ) 3
4 1 Stripe Bande Streifen Striscia Liston 2 4
5 2 Madel No. Numéro modéle Modell Nr. Sigla del Modello Modelo No. AL 5
<] 2 Sound Power Pussance da son Stromanschiu Ton Potenza acustica Poder del sonido 4l

f{.7.9




Iltem C.P.N. Gty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR  EQUIPAGGIAMENTO EQUIPO DE REMOLQUE
REMORQUE DI TRAINO

th_“_-;l.l.n.‘

Ln

fl

(Rt (1)

Rev. 1 1/89

INGERSOLL-RAND




itam C.P.N.,

Qty

TRAILER EQUIPMENT

EQUIPEMENT
REMORQUE

FAHRWERK-ZUBEHOR

EQUIPAGGIAMENTO
DI TRAINO

EQUIPO DE REMOLQUE

{(187) 92055276
1 92052679
2 95252524
3 920222763
4 92055383
5 92022763

(6-45) 92052687
6 92101583
7 92102680
8 92102508
9 95076790

10 92102672

1" 92102664

12 92102508

13 95076790

14 9210257

15 92102565

16 92102557

17 95076774

18 92687482

19 92304518

20 92055433

21 92055441

(2243} 92686781
(22-23) 92686815
(22A.43) 92686773
{22A-23A) 92686799

24 92052851
25 921026156
26 92102540
27 92687433
28" 92680594

= NN Lo

S L AL W= NNNANNN =

—h -

- AN NN

Running Gear Assy.

Towbar Tube
Setscrew

Nut

Bolt

Nut

Axie Tube Assy.

Axle Tube
Torsion Bar
Setscrew
MNut

Bush
Spacer
Setscrew
Locknut
Yoke

Pin

Clip

Nut

Rod

Nut

Plate

T’ Piece

Swinging Arm Assy R.H.

Arm/Backplate R.H.
Swinging Arm Assy L.H.
Arm/Backptate L.H,

Hub
Bearing
Bearing
Catle
Lever

Montage de commande

Barre de remorquage
Vis

Ecrou

Boulon

Ecrou

Montage Tube d’axe

Tube d’axe
Barre de torsion
Vis

Ecrou

Bague
Entretoise

Vis
Contre-écrou
Accouplement
Goupille

Clip

Ecrou

Tige

Ecrou

Flasque
Piéceen T

Montage bras de
balancement droit
Flasque arriére droit

Montage bras de

Flasque arriére gauche

Moyeu
Roulement

Roulement
Cable

Levier

Laufwerkmontage

Schleppstangenrohr
Anschlagschraube
Mutter

Schraube

Mutter
Axialstickmontage

Axialstiuck
Tarsionswelle
Anschlagschraube
Mutter

Buchse
Abstandstick
Anschlagschraube
Kreuzlocjschraube
Joch, Gabelstuck
Stife

Schelle

Muttet

Stange

Mutter

Platte

‘T' -Stick

Kalel

" Schwingarm Montage

Hinterwand, rechts
Schwingarm Montage
Hinterwand, links

MNabe

L_ager
Lager
Kabel
Hebel

Insieme organi di

mavimento
Barra di rimorctuo

Vite di fermo

Dado

Bullone

Dado

Complesso assale
tubolare

Assale tubolare

Barra di torsiore

Vite di furmo

Dado

Boccola

Distanziatore

Vite di fermo

Controdado

Forcella

Perno

Fermaglio

Dado

Tirante

Dado

Piastra

Eternentoa T

Insieme braccio osciliante
di destra

Piastra posteriore didestra

Insieme braccio oscillante

Piastra posteriore di
sinistra

Mozzo

Cuscinetto

Cuscinetto
Cavo
Levetta

Montaje tren rodante

Tubo barra de remolque
Tornillo de ajuste
Tuerca

Perno

Tuerca

Montaje tubo del eje

Tubo del eje
Barra de torisén

‘Tornillo de ajuste

Tuerca

Buje
Espaciador
Tornilto de ajuste
Contratuerca
Horqueta
Clavija
Abrasadera
Tuerca
Varitla
Tuerca

Placa

Pieza T’

Montaje brazo oscilante
M. Der.

Placa trasera M. Der.

Montaje brazo oscilante

Placa trasera M. 1zq.

Cubo
Cojinete
Cojinete
Cable
Palanca

)hi.ll o s
FFURNIPS P (187
Al 1’
i e s 2
HIV 3
e 4
oo 5
Spmt el A e {6-45)
f;”";‘ ""‘: 6
) J_C.' e 7
——— s 8
4.{“ 9
s 10
HET ] 11
PRI L P 12
F 13
. e 14
e 16
N 16
Cees 17
mab 18
b 19
R 20
D adad 21
I s (2243)
e (22-23)
—h e e S 22A.434)
G A 22A23A0
— 24
e 25
o 26
X 27
O 28
Rev.1 1/89

~ 7.8.

M+E T BAR EEC

INGERSOLLRAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Al Dt
REMORQUE DI TRAINO

75 74

71 65 62 63

Rev. 1 1/89

INGERSOLL-RAND




Item C.P.N, Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPD DE REMOLQUE Aadll Dl
REMORQUE DI TRAINO
29 92102623 2 Seal' Joint d'étancheité Dichtung Tenuta Retenedol B d 29
30 92102581 2 Washer Rondelle Kissen Rondella Arandela Het 10
K} 95391348 2 Nut Ecrou Mutter Dado Tuerca Mg 31
32 92334291 2 Pin Goupille Stift Perno Clavija . a2
33 92102631 2 Cap Bouchon Aufsatz Cappello Tapa ¢as 33
34 92102607 10 Stud Goujon Zapfen Perno Husillo [ 34
35 92102599 10 Nut Ecrou Mutter Dado Tuerca Ly 35
36 92055680 2 Plug Bouchon Propfen Tappo Tap6n e 36
37 92052752 2 Boilt Boulon Schraube Bullone Perno s e 37
38 92052760 4 Adjusting Piece Pigce d'ajustement Einstellstiick Efemento di messa a Pieza de ajuste s b 38
punto
39 92052778 2 MNut Ecrou Mutter Dado Tuerca Lo 19
40 92053768 2 Expander Entretoise Expander, Stiitzfederring Espansore Expansor tod 40
a1 92052786 2 Carrier Porteur Trager Piastra portante Conductor o 41
42 92052794 2 Shoe Sabol Schuh Ganascia Zapato - 42
43 92052802 2 Shoe Sabot Schuh Ganascia Zapato - 43
44 92052810 2 Spring Ressort Feder Molla Resorte . 44
45 92053818 2 Saddle Reposoir Sattel Sella Sifla T a5
46 92053826 4 Spring Ressort Feder Molla Resorte . 46
a7 92052828 2 Spring Ressort Feder Molla Resorte h..a. . 47
48 92052836 2 Spring Ressort Feder Molla Resorte Ta. 48
{49-77) 93586765 1 Overun Coupling Assy Montage de dépassement  Freilaufkupplung Accoppiamento treng ad  Montaje acoplamniento e o E e (49-77}
inerzia arrastrado
49 92044205 1 Eve Qeil Ose Occhiello Gijo - 49
50 92053867 2 Bolt Boulon Schraube Bullone Perno et e 50
51 92022763 4 Lacknut Contre-ecrou Anschlagschraube Controdado Contratuerca L e 51
52 95220901 2 Clip Ctip Schelle Feimaglio Abrasadera O 52
53 92055490 1 Boot Cofire Schuh Parapolverc Zapata - 53
54 92687441 1 Shaft Arbre Welle Pistoncino Eje 2L Yeus 54
55 92053628 2 Bush Bague Buchse _Boceola Buije ‘ :).L- -
56 92687458 1 Collar Collier Ansatz Collare Cuello 56
57 92302058 2 Nipple Graisseur Nippel Nipplo Racor Sl 57
b8 92680701 1 Bracket Equerre Bigel Staffa Soporte A= 59
59 92272343 1 Screw Vis . Anschlagschraube Vite di fermo Tornilio de ajuste AU 59
60 95081857 2 Spring Washer Rondelle étastique Federdichtung Rondetla elastica Arandela de resorte [ 80
61 95077442 1 Nut Ecrou Mutter Dado Tuerca S 61
62 92053669 1 Damper Amartisseur Dampfer Armmaortizzatore Amortiguador Hos 62
63 92053883 1 Bolt Bouton Schraube Bullone Perno Hw 63
64 95094314 1 Washer Rondelle Abdichtring Rondella Arandela s 64
Rev.1 10/89
?. 8.3 M+E T BAR EEC INGERSOLLRAND




Item C.P.N. Gty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaadt Sl dna
REMORQUE DI TRAINO
65 92687474 1 Body Bati Aufbau Corpo - Cuerpo A 65
66 92680636 1 Lever Levier Hebal Levetta Palanca o 66
67 92055581 1 Bush Bague Buchse Boccola Buje - 67
68 92064697 1 Washer Rondelle Abdichtring Rondella Arandela e 68
69 95466397 1 Screw Vis Anschiagschraube Vite di fermo Tornilto de sjuste e 69
70 95466330 1 Screw Vis Anschlagschraube Vite di fermo Tomillo de ajuste et 70
n 92022540 2 Nut Ecrou Mutter Dado Tuerca - |
72 92055623 1 Spring Ressort Feder Meolla Resorte heid 72
73 92055631 1 Cable Cable Kabel Cavo Cable ~ s 73
74 92055649 1 Ring Segment Ring Anello Anillo e 74
75 92055656 1 Sheckle Maillon Lasche Biscottino Grillete ot 75
7% 92680693 1 Handbrake Frein & main Handbramse Freno a mano Freno de mano i 76
77 92687466 1 Ferrule Segment Ring Anello Anitlo Fa 77
{78-79) 92173525 2 Wheel & Tyre Assy Montage roue et pneu Rad-un Reifen Montage Insieme ruote e Montaje rueda vy TR e (78-79}
pneumatici neum itico =
78 92754316 2 Wheel Roue Rad Ruota Rueda o 78
79 92454883 2 Tyre Pneu Reifen Pneumatico Neum itico o, 79
80 92280940 4 Setscrew Vis Anschlagschraube Vite di fermo Tornillo de ajuste T e 80
81 92311695 4 Nut Ecrou Mutter Dado Tuerca Lo 81
82 90103185 2 Setscrew Vis Anschlagschraube Vite di fermo Tornillo de ajuste et I s 82
83 92304575 2 Nut Ecrou Mutter Dado Tuerca Cews 83
84 92329341 2 Washer Rondelle Abdichtring Rondelta Arandela Sh 84
85 92762962 1 Clamp Collier Schlauchschelle Fascetta Grampa dals B5
88 92763002 1 Clamp Collier Schlauchschelte Fascetta * Grampa HWH BG
(87-90) 92762996 1 Prop Stand Assy Montage de béquille Anhebevorrichtung Insieme gamba di sostegno | Montaje cabellete Lr e et (87-90)
87 92763002 1 Prop Stand Béqguille Heber Gamba di sostegno Caballete ks 87
83 92762996 1 Bracket Equerre Biigel Braccio di sostegno Soporte e 88
8% 92762970 1 Pad Coussinet Konsale Tampone Cojih i 89
90 92762988 1 Handle Poignde Griff Maniglia Mango aia 20
91 901031856 2 Setscrew Vis Anschlagschraube Vita di fermo Torillo de ajuste - 91
a2* 92033570 1 Warning Decal - ; g7+
Rev.2 1/89
INGERSOLLRAND

[.8.4




USE ONLY GENUINE INGERSOLt-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
oYt ) - J g il LA S b ptsui!



TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE © aadl D e
REMORQUE DI TRAINO

70 8.6 (M & E T-BAR) INGERSO;.L-HAND




Itom C.P.N. Oty TRALILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Al Stdas
REMORQUE DI TRAINO ’
{1-79) 92092162 1 ARunning Gear Comp Composants ensemble de  Fahrgestell Kompl, Complesso Parti Mobili Tren rodante comp. Sl gy 5ol © (179}
(1-85) 92104140 1 Running Gear Assy marche Fahrgestell Montage Insieme Parti Mobili Montaje tren rodante Jott ey e gas {1-68)
1 92092154 1 Towbar Tube Ensemble de marche Zugstange Rohr Tubo per barra di Tubo varilla AV oyl 1
Tube de remorquage rimorchio ) )
2-51) 92092170 1 Axle Tube Assy Ensemble tube axe Achse Rohrmontage Insieme tubo d'assale Montagje tubo eje spdipdl 48 gak (2-51)
2 92101583 1 Axle Tube Tube axe Achse Aohr Tubo per assale Tubo eje syl oyt 2
3 92102680 2 Torsion Bar Barre de torsion Trosionsstange Barra di torsione Barra de torsion Hhnai 3
4 92102508 2 Setscrew Vis Stallschraube Vite di fermo Tornillo de ajuste e el s 4
5 95076790 2 Nut Ecrou Mutter Dado Tuerca Ypar 5
(6-268) 92102490 1 Swinging Arm Assy R.H Bras de balayage droit Schwenkarm Montage Insieme Braccio Oscillante  Montaje brazo oscilante AW C"J‘“ plodlidspus (6 -26)
rechts di destra M. Der. . )
6 92101609 1 Swinging Arm R.H Bras de balayage droit Schwemkerm rechts Braccio Osciflante di Brazo oscilante M. Der, 2N e A f."'m &
destra
{6A -26) 92102748 1 Swinging Arm Assy L.H Bras de balayage gauche  Schwenkerm Montage Inseime Braccio Oscillante  Montaie brazo oscilante Y e Al il eyt (6A - 26!
links di sinistra M. 1zq. ‘
6A 92101591 1 Swinging Arm L.H Bras de balayage gauche  Schwenkerm links Braccio Oscillante di Brazo oscilante M. lzq. Y AN 6A
. sinistra -
7 92102615 1 Bearing Roulement Lager Cuscinetto Cojinete Sl 7
8 92102540 1 Bearing Roulement Lager Cuscinatto Cajinete " ‘_L..; 8
9 92102623 .1 Ses Joint Dichtung Tenuta Retenedor “e “&‘; 9
10 92102581 1 Washer Rondells Dichtungsring Rondella Arandela 4 10
1 95391348 1 Nut Ecrou Mutter Dado Tuerca o "
12 92334291 1 Pin Broche Stift Perno Clavija J’:ﬂfl‘; 12
13 92102631 1 Hub Cap Couvercle moyeu Nabenkappa Coperimozzo Tapa cubo e 13
14 92102532 1 Hub / Drum Moyeu/tambour Nabe Trommel Mozzo/Tamburo Cubo/Tambor 5 o Jt{:: 14
15 92102607 5  Stud Goujon Neit Perno Husillo s 15
16 92102599 5 Nut Ecrou Mutter Dado Tuerca aa 18
17 92102518 1 Shoe Sabot Schuh Guarnizione d'attrito Zapato o 17
18 92102524 1 Expander Extensaur Expander Ganascia Expansor e 18
19 92487750 1 Adjuster Régleur Einstetler Regolatore Ajustador S 19
20 921026596 1 Abutment Aboutement Widerlager Appoggio Apoyo Mi 20
21 92414671 1 Spring Ressort Fader Molla Resorte AN 21
22 92101649 1 Spring Ressort Fader Molta Resorte R 22
23 92101617 1 Backplate Plaque arridre Riick platte Piastra di supporto Placa de respaldo * T_‘J 23
24 92098961 1 Boot Gaine Schuh Parapolvere Bota s L_j 24
25 92272343 4 Setscrew Vis Stellschraube Vite di blocco Tornillo de ajuste S 3 25
26 92022540 4 Nut Ecrou Mutter Dado Tuerca ‘:: 26
27 92102672 4  Bush Bague Buchse Boccola Buje i~ 27
28 92102664 2 Spacer Entretoise Distanzstiick Distanziatore Espaciador s :,.. 28
29 92102508 2 Setscrew Vis Stellschraube Vite di blocco Tornillo de ajuste sk wj 29
30 95076790 2 Nut Ecrou Mutter Dado Tuerca L 30

1.8.7

M & E T-BAR)

INGERSOLL-RAND




TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR  EQUIPAGGIAMENTO EQUIPO DE REMOLQUE AR Dl
REMORQUE DI TRAINO

7. 8e8  marteareec INGERSOLLRAND




EQUIPO DE REMOLQUE

Item C.P.N. Qty  TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO .t O s
REMORQUE DI TRAINO
31 92102573 1 Yoke Joug _ Joch Forcella Horqueta L 31
32 92102565 1 Pin Broche Stfit Perno Grapa pres Ui 32
33 92102557 1 Clip Collier Kiemme Fermaglio ‘-1-—‘ 33
34 92104439 1 Turnbuckle Tendeur Spannmutter Tenditore Tensor de tornillo ke Jis 34
35 95252599 1 Bolt Boulon Bolzen Bullona Perno j‘—‘ 35
36 95076774 2 Nut Ecrou Mutter Dado Tuerca - 36
37 92002147 1 Rod Tige Stange Asta Varilla ST a7
38 92102698 1 Rod R.H Tige droite Stange rechts Asta di destra Varilla M. Der. A 38
39 92102730 1 Rod L.H Tige gauche Stange links Asta di sinistra Varilla M. lzq. S 9
40 92101450 3 Yoke Joug Joch Forcetla Horgueta L o 40
41 92102565 3 Pin Broche Stsft Perno Clavija A 41
42 92102557 3 Clip Collier Klemme Fermaglio Grapa e 42
43 95076774 5 Nut Ecrou . Mutter Dado Tuerca Ly 43
44 92102706 1 Compensator Compensateur Kompensator Compensatore Compensador = ':I: 44
45 92102714 2 Bush Bague Buchse Boccota Bije T 45
46 92102722 1 Lever Levier Hebel Levetta Palanca b 46
47 95064697 3 Washer Rondelle Dichtungsring Rondella Arandela ‘ﬂ' 47
48 92102714 1 Bush Bague Buchse Boceola Buje ‘.,1,, 48
49 92022763 2 Nut Ecrou Mutter Dado Tuerca bt 49
50 95252524 4 Bolt Boulon Bolzen Bullone Perno e 50
51 92022763 4 Nut Ecrou Mutter Dado Tuerca ! 51
{52 -58) 92101567 1 Hitch Assy Ensemble accrochage Zughaken Inseime Ganciodi Traine  Montaje enganche . A ot {52-58}
52 92104421 1 Eve / Shaft Osillarbrs Use / Schaft Occhiello/Albero Ojoleje N s fip 2 52
53 92289180 1 Spring Ressart Fader Molla Resorte Ak 53
54 92289164 1 Body Corps Aufbau Corpo Cuerpo ot 54
55 92289271 1 Reverse Catch Accrochage arriére Sperr Riegel Arresto invertito Pestillo de reverso Y 55
56 92325224 1 Shock Absorber Suspansian StoBbarnpfer Amrmorizzatore Amartiguador S "_:;b"_ 56
57 92289214 3 Washer Rondelle Dichtungsring Rondella Arandela " 87
58 92299049 1 Nut Ecrou Mutter Dado Tuerca s 58
59 95466421 4 Boit Boulon Bolzen Bullone Perno o 59
60 92022763 4 Nut Ecrou Mutter Dado Tuerca i 60
61 - 92102821 1 Handbrake Frein & main Handbremse Ferno a Mano Freno de mano e 61
62 92102847 1 Bush Bague Buchse Boccola Buje o 62
63 92102839 2 Spacer Entretoise Distanzsbek Distanziatore Espaciador el 63
64 95466439 1 bolt Boutan Bolzen Bullone Perno et 64
65 _ 92022763 1 Nut Ecrou Mutter Dado Tuerca s ol o 65
(e6-67) 92173525 2 Wheel + Tyre Assy Ens. roue + pneu Raderund Reifenmontage  Complesso Ruota e Rueda + montaje b et (66-671
Pneumatico neumatico
66 92754316 1 Wheel Roue Rad Ruota Rueda s 66
67 92454883 1 Tyre Pneu Riefen Pneumatico Neumatico Ut 67
68 92280940 6 Setscrew Vis Stellschraube Vite di blocco Tornitlo de ajuste N VRO P 68
69 92311695 6 Nut ) Ecrou Mutter Dado Tuerce Bew pad
{70 - 73y 92186030 1 Prop Stand Assy Ensemble béquille Prap. Stand Montage Insieme Gamba di Montaje caballete PESUNPEL Py {70-73)
Sostegno
Rev. 1 5/88

i .8.9 (M & E T-BAR EEC)

INGERSOLLRAND




Item C.P.N, Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaadt L das
REMORQUE D! TRAINO
n 92102573 1 Yoke Joug Joch Forcelia Horueta o 7
a2z 92102565 1 Pin Broche Stfit Perno Grapn cesdl L 17
33 92102557 1 Clip Collier Klemme Fermaglio sl 13
a1 92104439 1 Turnbuckfe Tendeur Spannmutter Tenditare Tensor de tornilln et i 34
35 05252609 1 Boh Boulon Bolzen Buflone Pernn e 26
3G 9507671714 2 Nut Ecrou Mutter Dado Tuerca L 16
a7 92092147 1 Rod Tige Stange Asta Varllta -t a7
38 92102698 1 Rod R.H Tige droite Stange rechts Asta di destra Varilta M. Der. (ot 1
39 92102730 1 Rod L.H Tige gauche Stange links Asta di sinistra Varilla M. i7qg. et a9
410 92101450 3 Y oke Joug Joch Forcella Horqueta B 40
a1 9210256656 3 Pin Broche Sisit Perno Claviia cemit e a4
42 92102557 3 Clip Collier Klemme Fermaglio Grapa S a7
43 95076774 5 Nut Ecrou Mutter Oado Tuerca far a3
a4 92102706 1 Compensator Compensateur Kompensator Compensatore Compensador e a4
a5 92102714 2 Bush Bague Buchse Boceola Bije A a5
16 92102722 1 Lever Levier Hebel tevetta Palanca =it a6
47 95064697 3 Washer Rondelle Dichtungsring Rondella Arandela o a7
43 92102714 1 Bush Bague Buchse Boccola Bufe it AR
49 92022761 2 Nut Ecrou Mutter Dado Tuerca IS 40
50 95252524 4 Bolt Boulon Bolzen Bultone Parng Aaee 50
51 92022763 4 Nut Ecrou Mutter Dado Tuerca ..‘l.-, 51
{52 - 581 92101567 1 Hitch Assy Ensemble accréchage Zughaken fnseime Gancio di Traino Montaje enganche Alienr {67.583
52 92104421 1 EYE f Shah QOeilfathre USB ! Schalt Occhielto/ Albero OiO’L‘ie FEY LY A 57
53 92289180 1 Spring Ressort Feder Molla Resarte Ll 53
54 92289‘ 54 1 B!’)dy COI’DS Aulbau COTDO CUETDO ) Y 54
55 92289271 1 Reverse Catch Accrochage arridre Sperr Riegel Arresto invertito Pestillo de reverso AR 55
56 92325224 1 Shock Absorber Suspension StoRbampfer Ammorlzzatore Amortiguador Aetal Hee 56
57 92289214 3 Washer Rondelle Dichtungsring Rondella Arandela . <h 57
58 92299049 1 Nut Ecrou Mutter Dado Tuerca e 58
59 95466421 4 Bolt Boulon Bolzen Bullope Perno _'k"" 50
60 92022763 4 Nut Ecrou Mutter Dado Tuerca '1_‘"" GO
61 92102821 1 Handbrake Frein & main Handbremsa Ferno a Mano Freno de mano s 6t
62 92102847 1 Bush Bague Buchse Boceola Buie it 67
63 92102839 2 Spacer Entretoise Distanzsock Distanziatore Espaciador Bt 63
64 45466439 1 boft Boulon Bolzen Bullone Porno et 64
65 92022763 1 Nut Ecrou Mutter Dado Tuerca e 65
(66.67) 92173525 2 Wheet + Tyre Assy Ens. roue 4 pnau Riderund Reifenmontage  Complesse Ruota e Rueda + montaje Gl e (GB35 7
Pneumatica neumatico
66 92754316 ' Wheel Roue Rad Ruota Rueda Lot G6
67 92454883 1 Tyre Pneu Riefen Pneumatico Neumatico L pa
€8 92280940 6 Setzcrew Vis Stellschraube Vite dl blocco Tornillo de ajuste e 2t e a8
69 92311695 6 Nut Ecrou Mutter Dado Tuerca M a0
{70. 73) 92186030 1 Prop Stand Assy Ensembie béquille Prop. Stand Montage Insieme Gamba di Montaje caballnte el Lle drale ”0: RY)
Sostegno ' - :
Rev. 1 5/88

f.8.10

INGERSOLL-RAND




tem C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHDR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaddl Sl das
REMORQUE D1 TRAINO

70 92040187 1 Prop Stand Béquille Prop. Stand Gamba di sostegno Caballete PRV RES 70
kA 92186055 1 Bracket Support Triger Staffs Soporte s 71
72 92186063 1 Pad Tampon Block Cuscina Cojin . 72
73 92186071 1 Handle Poignée Griff Maniglia Mango 73
74 80103185 2 Setscraw Vis Stellscraube Vite di blocco Tornille de ajuste NN YO v 74
75 92083658 1 Clamp Plate Plague de bridage Ktemmplatte Piastra di blocco Placa abrasadera HWHIFEaN 75
76 92083641 1 Clamp Bride Klammer Reggetta Abrasadera Lol 76
71 90103185 2 Setscrew Vis Stellschraube Vite di blocco Tornillo de ajuste e i e 77
78 92329341 2 Washer Rondelle Dichtungsring Rondella Arandela 8L 78
79 92304575 2 Nut Ecrou Mutter ADado - Tuerca Ypou 79

INGERSOLLRARND

70 8 .11 {M & E T-BAR EEC}




Item C.P.N.

FASTENERS

FERMOIRS

BEFESTIGUNGEN

DISPOSITIVA

FIJADORES

ot
DI CHIUSURA
A 92280940 Setscrew M16x40 Vis M16 x 40 Gewindestift M16x40 Vite di fermo M16 x 40 Tornillo prisionero M16 x 40 B VMO e e e A
B 92311695 Self Locking Nut Rondelle auto-blocante Mutter, selbstsichernd Dado autobloccante Tuerca autotrabadora aah L1y dyane B
C 90103185 Setscrew M12 x 30 Vis M12 x 30 Gewindestift M12x30 Vite di fermo M12 x 30  Tornillo prisionero M12 x 30 e VT M el s c
D 95081808 Lockwasher 3/4 Rondelle de blocage Sicherungsscheibe 3/4 Rondella bloccante 3/4 Arandela de seguridad 3/4 % i 5l D
E 92271667 Nut 3/4 UNC Ecrou 3/4 UNC Mutter 3/4 UNC Dado 3/4 UNC Tuerca 3/4 Unc UNC 7, & se E
F 92304443 Screw M12 x 40 Vis M12 x 40 Schraube M12x40 Vite M12 x 40 Tornillo M12 x 40 o AT M e F
G 92304682 Lockwasher Rondelle de blocage Sicherungsscheibe Roendella bloccante Arandela de seguridad rpcen G
H 95470993 Shoulder Bolt 3/3 Boulon d’épaulement 38 Rundbolzen 3/8 Bullone a spalla 3/8 Perno de tope 3/8 ThiS g H
I 92304674 Lockwasher Rondelle de blocage Sicherungsscheibe Rondella bloccante Arandeia de seguridad i RS |
J 92273226 Nut 5/16 UNC Ecrou 3/16 UNC Mutter 6/16 UNC Dado 5/16 UNC Tuerca 5/16 Unc UNC % & sas J
K 92178896 Setscrew M6 x 30 Vis MB x 30 Gewindestift MGx 30 Vite di fermo M6 x 30 Ternillo prisionero M6 x 30 oMU et e K
L 95209367 Lockwasher 1/4 UNC Rondelle de blocage Sicherungsscheibe Rondella bloccante Arandela de seguridad UNC % i b L
1/4 UNC 1/4 UNC 1/4 UNC 1/4 Unc
M 92274828 Nut 1/4 UNF Ecrou 1/4 UNF Mutter 1/4 UNF Dado 1/4 UNF Tuerca 1/4 Unf UNF % doae M
N 92418771 Self Tap Screw Vis auto-taraudée Schneidschraube Vite autofilettante Tornillo autorroscante C R ) N
0 92398122 Whizlock Screw M6 x 20 Vis Whizlock M6 x 20 Whizlock-Schraube Vite bloccante ‘whizlock'  Tornillo Whiztock MG x 20 Yoo SMG o e e,
MEBx20 M6 x 20
o 92398106 Whiztite Nut M6 Ecrou Whiztite M6 Whiztite-Mutter M6 Dado ‘Whiztite' M6 Tuerca Whiztite M6 "M, p
Q 92304344 Setscrew M8 x 20 Vis M8 x 20 Gewindestift M8x20 Vite di fermo MB x 20 Tornillo prisionero M8 x 20 Yo r AMhd oo e Q
R 95775037 Shoulder Bolt Boulon d'épaulement Rundbholzen Bullone a spalla Perno de tope i R
S 95064655 Washer 1/4 UNC Rondelle 1/4 UNC Beilegscheibe 1/4 UNC Rondella 1/4 UNC Arandeta 1/4 Unc UNC Y 84 g
T 95076733 Nut 10 UNC Ecrou 10 UNC Mutter 10 UNC Dado 10 UNC Tuerca 10 Unc UNC v+ duws T
\ 92184811 Whizlock Screw M6 x 12 Vis Whizlock M6 x 12 Whizlock-Schraube M6x12  Vite bloccante  whizlock' Tornillo Whizlock M6 x 12 e AM Ity Ll e v
M6 x 12 Arandela 3/8 Unf
w 965069597 Washer 3/8 UNF Rondelle 38 UNF Beilegscheibe 3/8 UNF Rondella 3/8 UNF Tuerca 3/8 Unt UNF 7 50 W
X 92271576 Nut 3/8 UNF Ecrou 38 UNF Mutter 3/8 UNF Dado 3/8 UNF Arandela de resorte 3/8 Ur?lF T e X
Y 95081857 Spring Washer 3/8 Rondelle élastique 3/8 Federscheibe 3/8 Rondella elastica 3/8 Tornille by 55 Y
z 95104683 Screw Vis Schraube Vite Tornillo prisionero LI Vi z
AA 92280981 Setscrew M10 x 30 Vis M10 x 30 Gewindestift M10x30 Vite di fermo M10 x 30 M10 x 30 oM s AA
AB 92304518 Nut M8 Ecrou M8 Mutter M8 Dado M8 Tuerca M8 AMI s AB
AC 92488733 Boit M8 x 70 Boulon MB x 70 Schraube M8x70 Bullone M8 x 70 Perno M8 x 70 Ve AM i AC
AD 92142926 Bolt M8 x 75 Boulon M8 x 75 Schraube MBx75 Bullone M8 x 75 Perno M8 x 75 Vo~ AM ;. AD
AE 92473586 Whizlock Screw M10x25 Vis Whizlock M10 x 25 Whizlock-Schraube Vite bloccante ‘whizlock’ TornilloWhizleck M10x25 Yoo v MUl e AE
M10x25 M10 x 25

AF 92473594 Whiztite Nut M10 Ecrou Whiztite M10 Whiztite-Mutter M10 Dado 'Whiztite’ M10 Tuerca Whiztite M10 Ve Mias AF
AG 92304393 Serscrew M10 x 20 Vis M10 x 20 Gewindestift M10x20 Vite di fermo M10x 20 Tornillo prisionero M10 x 20 T MU e AG
AH 92304526 Nut M10 Ecrou M1Q Mutter M10 Dade M10 Tuerca M10 VoM AH

INGERSOLLRAND
; 9.0




Iltem C.P.N. FASTENERS FERMO!RS BEFESTIGUNGEN DISPOSITIVI FIJADORES LN
DI CHIUSURA
Al 92329283 Washer M1G Rondelle M10 Beilegscheibe M10 Rondella M10 Arandela M10 Ve M Al
Al 92472638 Whizlock Screw M10x20  Vis Whizlock M10 x 20 Whizlock-Schraube Vite vloccante ‘whizlock’ TornilioWhizlock M10x 20 ARIEAICH " I PV TN Vg P AJ
M10x20 M10x 20
AK 92329309 Setscrew M10 x 35 Vis M10 x 35 Gewindestiit M10x35 Vite di fermo M10 x 35 Tornillo prisionieroM10 x 35 Tora M ~—-—~ Lo AK
AL 923045667 Self Locking Nut M10 Rondelle auto-blocante M10 Mutter, selbstsichernd Dado autobloccante M10 Tuerca autotrabadora M10 VoM LN S Y s AL
M10
AM 92329341 Washer Rondelle Beilegscheibe Rondella Arandela B CAM
AN 92087758 Lock nut M12 Ecrou de blocage M12 Gegenmutter M12 Contiodado M12 Tuerca de seguridad M12 AYM G K s AN
AD 92304575 Seff Locking Nut M12 Ecrou d'auto-blocage M12  Mutter, selbstsichernd Dado autobloccante M12 Tuerca autotrabadora M12 M2 1 5 s AQ
M12
AP 35294339 Spring Washer Rondelle élastique Federscheibe Rondella elastica Arandela de resorte ey AR AP
AQ 95325239 Setscrew 3/8 UNC Vis 3/8 UNC Gewindestift 3/8 UNC Vite di fermo 3/8 UNC Tornillo prisionero 3/8 Unc UNG Tia e o e AQ
AR 92271650 Nut 3/8 UNC Ecrou 3/8 UNC Mutter 3/8 UNC Dade 3/8 UNC ““uerca 3/8 Unc UNC " dies AR
AS 35292283 Washer Rondelle Beilegscheibe Rondella Arandela . .8 AS
AT 92308627 Whizlock Screw M12x30  Vis Whizlock M12 x 30 Whizlock-Schraube Vite bloctante ‘whizlock’  Tornillo Whizlock M12x30 T ATMI Lo e s AT
M12x30 M12 x 30
AU 92398643 Whiztite Nut M12 Ecrou Whiztite M12 Whiztite-Mutter M12 Dado bloccante ‘whiztite’  Tuerca Whiztire M12 VMU Js AU
. M2
FAY 92304625 Washer M12 Rondelle M12 Beilegscheibe M12 Rondeta M12 Arandela M12 VY M AV
AW 92304401 Setscrew M10 x 26 Vis M10 x 25 Gewindestift M10x25 Vite di termo M10 x 25 Tornillo prisicneroM10 x 25 Tor Mo AW
AX 92398130 Whizlack Screw M8x20 Vis Whizlock M8 x 20 Whizlock-Schraube Vite bloccante “whizlock'  Tornillo Whizlock M8 x 20 T AM G e AX
MB8x20 M8 x 20
AY 92338114 Nut M8 Ecrou M8 Mutter MB Dado M8 Tuerca M8 AMZiios AY
AZ 92304435 Setscrew M12 x 25 VisM12 x 25 Gewindestift M12x25 Vite di fermo M12 x 25 Tornillo prisionerg M12 x 25 Yo vYM Moo s e AZ
BA 92280973 Setscrew M12 x 35 Vis M12 x 35 Gewindestift M12x35 Vite di fermo M12 x 35 Tornitlo prisionero M12 x 35 o AYML oo e BA
BB 92131135 Rivet 5/32 DIA Rivet 5/32 DIA Niet 5/32 Durchm. Rivetto 5/32 di diametro Remache 5/32 Dia, R TR VO BB
BC 32304658 Lockwasher M6 Rondelle de blocage MG Sicherungsscheibe M6 Rondella bloccante M6 Arvandela de sequridad M6 1Mo BC
BD 92304500 Nut M6 Ecrou M6 Mutter M6 Dado M6 Tuerca MG M BD
BE 92368687 Taptite Screw M6 x 12 Vis Taptite MG x 12 Taptite-Schraube M6x12 Vite di bloceo a colpi Tornillo Taptite M6 x 12 AT Ml e e BE
M6 x 12
BF 92304591 Washer MG Rondelte M6 Beilegscheibe MG Rondella M6 Arandela M6 - M i BF
BG 92328119 Nut Thin Ecrou fin Mutter, diinn Dado sottile Tuerca fina Bk Ly BG
BH 92304666 Lockwasher M8 Rondelle de blocage MB Sicherungsscheibe M8 Rondella bloccante M8 Arandela de seguridad M8 AM il BH
Bl 92304609 Washer M8 Rondelle M8 Beilegscheibe M8 Rondetta M8 Arandela M8 AMSh BI
BJ 90141078 Setscrew MB x 25 Vis M8 x 25 Gewindestift M8x26 Vite di fermo M8 x 25 Tornillo prisianero M8 x 25 Yo rAM s L 8J
BK 92341973 Setscrew MG x 25 Vis M6 x 25 Gewindestift M6x25 Vite di fermo M6 x 25 Tornillo prisicnero MG x 26 Yo M de s s BK
BL 353171114 Washer Rondelle Beilgscheibe Rondella Arandela 1M isL BL
BM 92368075 Rivet 1/8 x 3/8 Rivet 1/8 x 1/8 Niet 1/8 x 3/8 Rivetto 1/8 x 3/8 Remache 1/8 x 3/8 A Al e BM
INGERSOLLRAND

1.9.1




ftem C.P.N.

FASTENERS

FERMOIRS

BEFESTIGUNGEN

DISPOSITIVI

FIJADORES

ot
DI CHIUSURA .
BN 92271915 Rivet 3/16 x 1/2 Rivet 3/16 x 1/2 Niet 3/16 x 1/2. Rivetto 3/16 x 1/2 Remache 3/16 x 1/2 Trs T el s BN
BO 92359751 Setscrew M3 x 12 Vis M8 x 12 Gewindestift M8x12 Vite di fermo M8 x 12 TornilloprisioneroMB x 12 A AM e LoD e BO
BP 95252524 Bolt 1/2 x 1 1/2 UNF Boubon 1/2 x 1-1/2 UNF Schraube $/2 x 1-1/2 UNF  Bullone 1/2 x 1.1/2 UNF  Perno 1/2 x 1-1/2 Unf UNF 'y v« - BP
BQ 92022763 Self Locking Nut Ecrou auto-blocant Mutter, selbstsichernd Drado autobloccante Tuerca autotrabadora UNF Yr Lzt a50 \-M BOQ
1/2 UNF 1/2 UNF 1/2 UNF 1/2 UNF 1/2 Unf
BR 92056383 Bolt 1/2 x 4 3/4 UNF Boulon 1/2 x 4-3/4 UNF Schraube 1/2 x 4-3/4 UNF  Bullone 1/2 x 3/4 UNF Perno 1/2 x 4-3/4 Unf £ Ve il BR
BS 90103839 Nut M16 Ecrou M16 Mutter M16 Dado M16 Tuerca M16 VUM s BS
BT 92304336 Setscrew M8 x 16 Vis M8 x 16 Gewindestift M8x16 Vite Jdi fermo M8 x 16 Tornilioprisionero MB x 16 Vv AM e o e BT
BU 92367663 Setscrew M16 x 36 Vis M16 x 35 Gewindestift M16x35 Vile di fermo M16 x 35 Tornillo prisioneroM16 x 35 MR T S NG DRPCR 5 D By
Bv 92359371 Lockwasher M16 Rondelle de blocage M16  Sicherungsscheibe M17 Rondella bloccante M16  Arandela de sequridad M16 UM LSSl BY
BW 92304351 Setscrew M8 x 30 Vis MB x 30 Gewindestift M8x30 Vite di fermo M8 x 30 Tornillo prisionero M8 x 30 TooAM U de s e BW
BX 95753588 Setscrew No10 Vis de blocage No10 Gewindestift Nr. 10 Vite di fermo No. 10 Tornillo prisionero No. 10 AR TP P A BX
BY 92472679 Setscrew M5 x 12mm Vis Gewindestift Vite Tornilloprisionero Me x 12 N PRIy P BY
BZ 92304492 Nut M5 Ecrou M5 Mutter M5 Dado M5 Tuerca M5 e K BZ
CA 92304641 Lockwasher M5 Rondelle-frein M5 Sicherungsscheibe M5 Rondella bloccant M5 Arandela de seguridad M5 o S e CA
cB 35321595 Capscrew Vis d’assemblage Kopfschraube Tappo a vite Tornillo de cabeza I NV CB
cc 95200267 Setscrew Vis Gewindestuft Vite di fermo Tornille prisionero b et s cc
CE 92368695 Taptite Screw M8 x 12 Vis 'Taptite' M8 x12 Taptite Schraube M8 x 12 Vite mordente M8x12 Tornillo Taptite M8 x 12 VYA aa e g CE
CG 92329223 Washer M10 Rondetle M10 Beilegschraube M10 Rondella M10 Arandela M10 &b CG
CH 35288422 Bolt M8 x BO Bouton M8 x 80 Schraube MB x 80 Bullone M8 x 80 Perno M8 x BO e CH
Cl 92304450 Setscrew M12 x 50 Vis de bincage M12 x 50 Gewindestift M12 x 50 Vite di fermo M12x50 Tornillo prisionero M12 x 50 LANAIAR NS VR (ol
cJ 92075340 Locknut M12 Contre-écrou M12 Gegenmutter M12 Controdado M12 Tuerca de sequridad M12 VT S e cl
CK 92472638 Whizlock Screw Vis ‘Whizlock’ Whizlock Schraube Vite bloccante Tornillo Whizlock M10x 20 LEREI T S CK
M10 x 20 M10 x 20 MI10 x 20 ‘whizlock” M10x20 '
CM 36317148 Socket Head Vis § téte creuse Innensechskant- Vite a esagono Prisionero de cabeza hueca Sen e b Lo s CcM
Screw MG x 60 M6 x 60 schraube M6 x 60 incassato M6xG60 M6 x 60
CN 35317106 Setscrew MB x 12 Vis de blocage Gewindestift M6 x 12 Vite di fermo M6x 12 Tornille prisionero M6 x 12 VT e e L e CN
M6 x 12
co 35285584 Capscrew M12 x 26 Vis d'assembilage Kopfschraube Tappo a vite M12x25 Tarnillo de cabeza L IERRY S " co
M12 x 25 M12x 25 M12 x 25
ce 92329325 L/Washer M12 Rondelle-frein M12 Beilegscheibe M12 Rondella bloccante M12  Arandela de seguridad M12 e R cP
cQ 92081470 Setscrew M16 x 30 Vis M16 x 30 Festellschraube M16 x 30 Vite de fermo M16 x 30 Tornillo ajuste M16 x 30 e .._.'I,L-;._._s_,l.._. Cco
CR 92394733 Nut Grip Ecrou Mutter Qliva Qliva P e s CR
Cs 30346662 Washer Rondelle Dichtungsring Rondelia Arandela N CcS
cu 92040450 Capscrew M12 x 45 Vis M12 x 45 Kopfscraube M12 x 45 Vite mordente M12 x 45  Tornillo cabeza M12 x 45 L CU
cv 92329325 Washer M12 Rondelte M12 Dichtungsring M12 Rondella M12 Arandela M12 & cv
cv 92341981 Washer Rondelle Dichtungsring Rondella Arandela i;,,..- cv
cw 92304542 Nut Ecrou Mutter QOliva Oliva Dy CwW
(09,4 92304450 Setscrew M12X50 Vis M12X50 Gewindestuft M12X50 Vite di fermo M12X50 Tornillo prisionero 12X50 R LN PR CX
CcY 92701622 Bolt MB x 90 Boulon M8 x 90 Schraube M8 x 90 Bultone M8 x 90 Perno M8 x 90 Cy
Rey. 1 5/88
INGERSOLLRAND
; 9.2




Item  C.P.N, Qty FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES
DI CHIUSURA

cz 92304492 M5 Nut Ecrou M5 Mutter M5 Dado M5 Tuerca M5 cz
DA 92061480 MB Washer Rondelle MB Beilegschraube M8 Rondella M8 Arandela M8 DA

7.9 3 INGERSOLL-RAND




HECOMMENDED SPARE RECHANGES RECOM- EMPFOHLENE ERSATZ- RICAMBI, UTENSILIDI SERVICIO DE REPUESTOS/ dadl Llally L0 cl:i

ltem C.P.N. Qty  pARTS MAINTENANCE/ MANDES KITS/ACCES- TEILE AUSSTATTUNG  CORREDO ED JUEGOS PARA EL MANTENI- TR
SERVICE KITS/ SOIRES ENTRETIEN/  FOR SERVICE/ ACCESSOR1 MIENTO/ACCESORIOS I ket
ACCESSORIES REPARATION WARTUNG/ZUBEHOR  RACCOMANDATI RECOMENDADOS Wl
- 92057082 - Filter Service Kit Troussed'entretien du Reparaturpackung, filter Correda di manutenzione  Jueqo de servicio de filtio s -
filtre per filtro
¥ 92117431 2 Element Air Cartouche filtrante d’air Einsatz, Luft Elemento aria compressa Elemento de Hltra del aire G oaas 1
92118678 2 Element Oil Cartouche tiltrante d'huile Einsatz, Ol Siernento olio Elemento Je filtro del scente o 2
35292366 1 Element Fuel Cartouche filtrante de Einsatz, Kraftstoff Elemento, carhurante Elemento de filtea de s s 3
combustible combustible
— 92540947 — Service Kit Kit d’entretien/ Wartungssatz Utensili di corredo Kit de servicio Wl bds —
réparations . e
1 35292366 1 Fuel Filter Element Elément. filtre carburant  Kraftstoffitter-Element Elemento filtro nafta Correa ventilador 2 ot e 1
Indicateur
2 35300615 1 Restriction Indicator d'étranglement Drosselungsanzeiger Indicatore restrizione Elemento filtro VaalVd s 2
Indicateur combustible -
3 35314939 1 Restriction Indicator d“étranglement Drosselungsanzeiger Indicatore restrizione indicador restriccibn /'“L ,:: 3
4 35317197 1 Unloader Diaphragm Diaphragme déchargeur Entlastungsmembran Diaframma valvola Diafragma descargadora & 4
farfalla
5 35318161 1 M.P_V. Spring Ressort M P.V. MP.V. -Feder MollaMP.V. Resorte MP V. M.EV, \,-5‘1‘4: 5
6 35318708 1 Thermostat Thermaostat Thermostat Thermostato Termostato (P B
7 35322379 1 Blowdown Valve Soupape de purge Absperrventil Valvola scarico V Alvula de purga o e 7
8 35326461 1 Blower Belt Courroie ventilateur Gebléseriemen Cinghia compressore Correa soplante ‘CA;L'Jl o 8
9 35355106 1 Pressure Regulator Régulateur de pression Druckregler Regolatare pressione Regulador de presibn | bl ko 9
10 35583210 1 Two-way Valve Soupape & deux voies Durchgangsventit Vaivola a due vie V alvula dos vias RIS rlr_ﬂ 10
11 92549823 1 Gasket Set Jeu de garnitures Dichtungssatz Serie guarnizioni Juego juntas ) PRy
12 92058320 1 Circuit Board Carte c.i. Gedruckte Schaltung Scheda circuiti Tabla circuitos AL S S U-TJ 12
13 92075530 1 Key Clavette Pafdstiick Chiavetta Llave _Ct-u 13
14 92076173 1 Retay Relais Relais Rela Rel& .d’:. 14
15 92077601 1 Separator Element Elément séparateur Abscheider-Etement Elemento filtro separatore  Elemento separador .,"j‘-' raE 15
16 92078054 1 Safety Valve Soupape de sUreté Sicherheitsventil Valvola sicurezza Vlvuta de seguridad e g
17 92086156 1 Temperature Switch Interr. température Temperaturschalter Termointerruttore Interruptor temperatura J'ﬂ.ﬁ-ﬂ‘ 3l e il 17
18 92086719 1 Starter Switch Interr’ démarrage Startschalter Interruttore avviamento Interruptor arranque JL_J.‘SJ': B A ..4,. CL'f“' 18
19 92089556 1 Silencer Regulator Régulateur, silencieux Schalldampfer-Regler Regolatore silenziatore Regulador silenciador “‘"‘,’J' s '..h.. 19
20 92095363 1 Oil Level Gauge Jauge de niveau d’huile Oistandsmesser Indicatore livello olio Indicador nivel aceite oy s e 20
il 92101054 1 Check Valve Clapet de retenue Sicherheitsvantil Valvola di ritegno V alvula de revision N Lad 2
22 92105063 1 Alternator Belt Courroie alternateur Alternatorriemen Cinghia alternatore Correa alternador ,":Jf-"-?* 22
23 92117431 2 Air Fifter Element Elément, filtre d"air Luftfilter-Element Elemento filtro aria Etemnento filtro aire ot bl os o 3
24 92118678 2 Qil Filter Element Elément, filtre d"huile Oifilter-Element Elemento filtro olio Elemnento filtro aceite “'*-:,'J' et 24
25 92120013 1 Filler Cap Bouchon remplissage Fiillverschluf Tappo di riempimento Tapén de relleno anahl it <V -
26 92294461 1 Hand Valve Soupape manuelle Handventit Valvola a mano V slvula de mano S e 26
27 92306901 1 Hourmeter Compteur horaire Stundenmesser Contaare Cuenthoras ;_tl.c-L._Jl 2 27
28 92698364 1 Pressure Gauge Manometre Druckmesser Manometro Man ometro de presibn o J“""‘_‘”_-"L-"_"‘ 25
29 92752161 1 Qil Pressure Switch Interr. pression d’huile Oldruckschalter Pressostato olio Interruptor presion sceite ey 29
30 92549211 1 Silencer Orifice Orifice, sitencieux Schalldémpfermiindung Orifizio silenziatore Orificio silenciador pall p-fls i 30
3 926549377 1 Silencer Orifice Orifice, silencieux Schallddmpfermiindung Orifizio silenziatore Orificio silenciador ‘-'*}-4]! pil A 31
32 92762756 1 Temperature Switch Interr’ température Temperaturschalter Termointerruttore Interruptor temperatura E;L_,;S.” e ER Sl 32
Rev.2 1/89

INGERSOLL-RAND

£ 40.0




RECOMMENDED SPARE RECHANGES RECOM- EMPFOHLENE ERSATZ- RICAMBI, UTENSILIDI SERVICIO DE REPUESTOS/ Lad) Bhnally il clu
Item  C.P.N. Oty  pARTS MAINTENANCE/ MANDES KITS/ACCES. TEILE AUSSTATTUNG  CORREDO ED JUEGOS PARA EL MANTENI- oS e s
SERVICE KITS/ SOIRES ENTRETIEN/ F(R SERVICE/ ACCESSORI MIENTO/ACCESORIOS g L
ACCESSORIES REPARATION WARTUNG/ZUBEHUOR RACCOMANDATI RECOMENDADOS PRI |
— 92542935 — Air £nd Overhaul Kit Kit de révision’ cte Verdichterteil / Utensili revisione lato Kit revisibn compresor Ayl il b e —
compresseur Wartunsausriistung aria compressa .
1 35317395 1 Bearing Routement Lager Cuscinetto Cojinete Jt oS i
2 35313527 1 Bearing Roulement Lager Cuscinetto Cojinate o ¥ s 2
3 39124391 4 Bearing Roulement Lager Cuscinetto Cojinete ‘}*‘ ‘5‘; 3
4 35289180 1 Bearing Roulement Lager Cuscinetto Cojinete Tk “-9‘; 4
5 35286004 1 Bearing Roulement Lager Cuscinetto Cojinete }“ ¥ ¢ 5
6 35849058 1 Gasket Garniture Dichtung Guarnizione Junta i 6
7 35849066 1 Gasket Garniture Dichtung Guarnizione Junta - 7
8 95358032 2 O-Ring Jaint torique Dichtungsring Guarnizione circolare Junta térica s L 8
9 95358024 1 O-Ring- Jaint torique Dichtungsring Guarnizione circolare Junta torica i) ke il g
10 35593482 1 Seal Etanchéité Abdichtung Tenuta Sello :s;,u.,
1 35593490 1 Seal Etanchéité Abdichtung Tenuta Sello oS s 10
12 35317643 3 Shim Cale d’épaisseur Beitegscheibe Spessore Plancha de rellenc il 1"
13 35317635 6 Shim Cale d'épaisseur Beitegscheibe Spessore Plancha de relleno 0, 1%
14 356317353 1 Shim Cale d'épaisseur Beilegscheibe Spessore Ptancha de relleno iab, !
15 92068196 1 Shim Cale d'épatsseur Beilegscheibe Spessore Plancha de retleno b, 14
16 92068212 1 Shim Cale d'épaisseur Beilegschaibe Spessore Ptancha de relleno - 15
17 35323708 3 Shim Cale d"épaisseur Beilegscheibe Spessore Plancha de relleno s 16
18 92068204 1 Shim Cale d'épaisseur Beilegscheibe Spessore Plancha de relleno ;;U; 17
19 35323112 2 Locknut Cantre-fcrou Sperrmutier Controdado Contratuerca 35 Upan 18
v 19
Rev.2 1/89
; «10.1

- INGERSOLL-RAND




RECOMMENDED SPARE

RECHANGES RECOM-

EMPFOHLENE ERSATZ.

RICAMBI, UTENSILI DI

SERVICIO DE REPUESTOS/

Waall Gtally il pbad

ftem  C.P.N. QY pARTS MAINTENANCE/ MANDES KITS/ACCES. TEILE AUSSTATTUNG  CORREDO ED JUEGOS PARA EL MANTEN|- oV et e
SERVICE KITS/ SOIRES ENTRETIEN/ FUR SERVICE/ ACCESSORI MIENTO/ACCESORIOS g o
ACCESSORIES REPARATION WARTUNG/ZUBEHOR RACCOMANDATI RECOMENDADOS LSLaYI
926549823 1 Gasket Set Jeu de joints Flachdichtungssatz Insieme di guarnizioni Juego de juntas T -
1 35293760 1 Gasket Exhaust Joint d’echappement Flachdichtung, Auspuff Guarnizione, scarico Junta del escape sl L 1
2 35579598 1 Gasket Joint Flachdichtung Guarnizione Junta FLE 2
3 35279942 1 ‘0'—Ring Joint torique O--Ring Anello di tenuta ad "0’ Junta torica "0 o s 3
4 35294628 1 Gasket Min Pressure Joint de soupape de Flachdichtung, Guarnizione, valvola di Junta de vilvula de e it 4
Valve pression minimum Minderdruckventil pressione minima minima presion i
5 35278589 q ‘0’ ~Ring Joint torigue 0O-—Ring Anello Ji tenuta ad ‘0" Junta 16rica CO o ks &
4] 35580589 1 Gasket—Unloader Valve Joint-Soupape de Flachdichtung Guarnizione — Valvola di  Junta—Valvulade descarga Pl aas i 6
déchargement Entlastungsventil scarico
7 35588318 1 Gasket—Unloader Valve Joint-Soupape de Flachdichtung, Guarnizione — Valvola di  Junta— Vablvila de descarga PAl e s ts 7
déchargement Entlastungsventil scarico . -
8 35584242 1 CGasket—Bypass Valve Joint-Soupape de Flachdichtung, Guarnizione -~ Valvola di Junta — Valvula de e s L it 8
dégagement Bypass-Ventil by-pass derivacion
9 35288414 1 Gasket—Valve Cover Joint-Chapeau de soupape  Flachdichtung Guarnizione — Copertura  Junta — Cubiertade valvula Sana’l Lk S
Ventildeckel vatvola
10 95086559 2 ‘0'—Ring Joint torigue 0—Ring Anello di tenuta ad 'O’ Junta tarica 0T i 10
11 35279959 3 ‘0'—Ring Joint torique OJ—Ring Anelto di tenuta ad 'O’ Junta torica 07O dd 11
12 35840058 1 Gasket=Bearing Housing  Joint-Boitier de roulement  Flachdichtung Guarnizione — alloggio Junta — Envoltura de il e s 12
Lagergehause cuscinetto cojinete
13 95358032 2 ‘0O'—Ring . Joinl torigue O-Ring Anello di tenuta ad ‘0’ Junta tdrica LN IS 13
14 35849066 1 Gasket—Gear Case Joint-Carter, des Flachdichtung Guarnizione — scatola Junta — Caja de cambios T SV L 14
engrenages Getriebegehduse ingranaggi Sello
15 95358024 1 ‘0'—Ring Joint torique 0—Ring Anelto di tenuta ad ‘O Junta — Envoltura de O > dias 16
16 35588300 1 Gasket—Piston Housing Joint-Boitier des pistons Flachdichtung Guarnizione — alloggio piston S s 16
17 92293661 1 Seal Joint Dishaenachause Teaota Junta torica o 17
18 92290162 1 Seal Joint Dichtu ng Tenuta Junta rorica ____-‘I 'w 18
19 92095413 2 Seat Joint Dichtung Tenuta Junta torica ot e il 19
20 92095421 2 Seal Joint Dichtung Tenuta Junta torica etV e ik 20
21 92293661 4 Seal Joint Dichtung Tenuta Junta torica e e e 21
22 92338946 1 Seal Joint Dichtung Tenuta Junta torica - i 22
23 92114537 1 Gasket Joint Dichtung Guarnizione Juntas M sal. 23
24 92078088 1 Gasket Joint Dichtung Guarnizione Juntas e e Gl 24
25 92083427 2 Seat Joint Dichtung Tenuta Junta torica el e S 25
26 92651157 2 Gasket Joint Dichtung Guarnizione Juntas N T 26
Rev.2 1/89

INGERSOLLRAND

7.10.2




CPN INDEX INDEX DES Nos AUFLISTUNG INDICE NR. PARTI INDICE No. REPUESTOS oy et
DE PIECES DER TEILE

- . [ et - - - . —— = . . - — - — . - e —a - =
LE7reR3 7 01 i 9073626 7 2 1 35588485 7 ¢ 5 V3R0S6063T T & 1 F20713tz 7 4 3 FRI23Esl 7 405
35273937 7 11 90763, 7T 0z 1 3558867 7 T 0§ . i35I78REE 7 4 1 L 92076207 7 4 3 QII9Le461 T 4 5
TEEra4el 7 1 1 GIORITEIG 7 T 4 30392740 7 20§ ILZTRREY 7 4 1 QEOTRLELT T 4 & FR084%59 T 4k
35708048 7 11 920EFIRZ 7 2 1 35593482 7 2 5 CER2BIIGE T 4 1 "QIO9BIEE 7 4 3 9I034537 7 & 7
Q05063 7 01 1 92085741 7 ¢ 1 35849058 7 0¥ 5 3B316R87 7 4 1 92098220 7 4 3 92472 7 4§
211258586 7 1 1 2069358 7 2 4 I67LTBI0 7 Iz 0§ S5IL7L9Y 7 4 F209B268 7 & 3 T
GI4F5T4 7 1 4 yo089507 7 2 1 IGL24EFL 7 2 8 '33LTEOS 7T 4 i 92098276 7 4 3 92071299 7 4 7
97324702 7 1 1 217480 7 » 1 9068196 T T & AaFiTME 7 401 Qz098284 T 4 2 SRI0TIE6A T 4 T
ImEFETLN 7 4 R, 952R3TTE 7T oz 1 9rO&E2G4 7 25 E531708 7 4 1 209829z 7 4 3 DIOTE04E T 4 7
QZOSR06T 7 1 3 PEILEOZE 7T O 1 QRlLAI2 7 & 0§ 3E3i806: 7 4 1 20IZE T 4 3 QTR T 4 T
9064120 7 1 3 35068154 7 2 03 901786 7 3 5 . 35318013 7 4 L 92109875 7 4 3 93165630 7 & 7
927R7178 7 4 3 L 35I27R483 7 2 3 906267 7 2 & 35318914 7 4 1 9I7EERTY T 4 3 QRELHETA T 4 T
93353079 7 1 ¥ .35273937 7 F 3 9rIEZ6F 7 25 Sn30ields 74 1 CFE713361 7 4 3 ?”éz*ﬁ'f 7 o4 7
ALz8rEgr 701 &5, Bh2ETAL4 7T 203 9SELE0E2 7 28 IDILLTRT T A1 QE3IFLZE5 7 4 3 a 3y 7T 05 4
I5ZEA08Z 7 1 0B 35289180 7 2 3 FGIHETHT 7 O3 1 + 35325542 7 4 1 FRIFLISE T 4 3 7eEST 7 05 i
92065358 7 1 5 3831IZ27T 7 2 3 35300615 7 3 1 L D9ZEI5433 7 4 3 ﬁhu 5838 7 5 i
P 9IOF0einD 7 1 5 38316801 7 2 3 I5I14939 7 T 4 135588300 7 4 1 9L4TEIET T 4. 3 90798870 7 S 1
FrO98680 7 1 5 ISITLLBIG 7 3 izgoasses 7 3 4 L ah5883t8 ¥ 4 1 IIRAFEIL 7 4 3 97098888 7 5 1
2120013 7 1 & 35317155 7 2 3 Pri7z600 7 3 4 35588532 7 4 1 Wzié?E?T 7 4 3 orgaass 7 S5 1
9rIe320r 7 4 5, 38317379 7 = 3 2058007 7 3 1 S 35589589 7 4 1 “'”90’ 7 4 3 GEn9R920 7 05 1
PrIeTA0L T 10§ 35317387 7 2 3 9061803 T 3 1 3591122 7 4 1 I79TRE 7 4§ V97114941 7 5 1
9x492800 7 1 5 I5I1TIF8 T 2 3 92098334 7 3 1 0 SRB3EZZZT 7 4 1. 3J_aﬁ?L 7 4 5 97497700 7 05 i
30346662 7 2 % 353254679 7 T 3 Q:098k98 7 3 1 . ' 3hBB3ET4T T 4 1 3529406Z8 7 4 5 30334862 7 5 3
35286004 7 2 1. Z&TIVEBET 7 2 3 92098706 7 3 1 36TIBLET T & i CERIRRISS 7 4§ L FERTA 6307 53
ILZETEIE 72 1 36719268 7 T 3 RIORaTIE 7 3 1 92040294 7 4 1 I5318141 7 4 S FIO3LEGE T OG5 OF
IRFLTIEY 7 2 1 yOETRIN8T T Tl 2ol 7 34 A i A 1 S ERETIT6E 7 40 & ?ED!@SB'E? T 3 3
TeEHLTe 7 T 4 tegnIITIo 7o o3 9niaTLEE 7% 4 S QBIE06YE 7 4 1 ILEEBRLT 7 4 5 Q77401 7 S 3
ICITRLTE T % 4 ILI1TIET T T G 97117431 7 3 4 ILETUESD 7 4 3 35811843 7 4 § 92078054 7 5 F
TELGTTES 7 P 4 T53176T5 7 2 G RI117449 7 03 1 35283472 7 4 3 35710036 7 4 B Fa081&4s 7 0B 3
EEIEG0 7 2 1 i E537e4T 7 o T 97417456 7 3 1 - ISEOER1LE T 4 3 PIOTL4ET T 4§ FrOR1L5E 7 O3
5843275 7 2 4V 353234z 07T 2 5 RITIND 7 3 1 353046075 7 4 3 ?“ﬂ*ééﬁ' 7 o405 GIO9EENE 7 05 3
58+?D&6 7oz ot 5 35323417 7 2 5 252006 7 03 1 IGIZEIT? T 4 3 Gr76RE72 7 4 5 CIOR4994 7 5 E
ZETReGAE T2 A4 35323708 7 2 0§ 92EE160 7 OB i 35355106 7 4 3 92111228 T 4 5 PZOF5565 7 05 3

f11.0

INGERSOLLRAND




ANVH-TIOSHIODNI

PP

9/ RRITousy yo9 L \wshum_m_w& T 8 24 80870176 £ 9 L ATHIREESL L L HIRBOLRE 5 9 /4 SIIES1E4
£ o8 L gummuuo v R 4L 95R050TA T8 L £9510176& £ 9 £ mmﬂnmomo € L L BLLP0L9E § 5§ L BLFRITTS
€ 8§ L EITEGA0TA R ) »:@mm@;@ T8 2 I4%55076 g 9 L 4TL98074 T 4L 4 EIEBADTS S § 4 [ESITZA
£ g 7 {raquaqh Boog 4 1EFSE07¢ PR L EERGELTA £ 9 4 951990 ToL L SDBD60T & § f EEIHDIT

&9 L grRInirs Y g L FI9590%A 1§ / £QESS0Te £ 6§ L [IYER0ZA T L L GiEBADTS 5 § L wE0LOTES
® @ 2 OIRTs0T v L RESSS0TA T8 L 97549074 & 9 L ELI0T6 LT 2 4 11.580T6 § & L DBSYEDTE
g8 £ mmmmﬂmu. v g L G8TE0TD6 L9 4 LLESS0TS F ¢ ! DIERSOTA 1 L L GIL1S.076 5 & 2 9Ly%ADTA
© 8 L waLTE0TH v B L DLSREOTE TR L LE9TSON g 9 2 I9ITSLTE T 4 /. 0O0TS/0Z& & 0§ L OYBLEDT8

T8 4 qunuuuu& Y g L DRETEORS I 8 L &LITS0TE € 9 L. AQERLISE T L /2 BOGRATERE § 5§ L TEBLROTS
E§ 4 QLLTEOTS 7 9 4 SUIEDLDG T 0§ L E9LITOTL T 9 4 &92GEET4 B4 L TEY95ISE § 5 L DTL080I4
£ o8 L O9LTsDIS ¢ g L 9yELLHESS T 8 L E9LI20%6, T 9 /4 IDLEAZTG 1 4L 4 G¥49525T § 8 L 9546076

£ 8§ L TOLTE0TH £ g 2 ID60TTAA & L L THLLISTA T 9 2 EELTLITE T 4L 4L &THY9SIGE § § L 9IT6LDTL
£ OB 4 GOTHRDTL © g 4 YIEHEDSH g L 4 DORTSeTs T 9 L LI9980C L 9 L ITHEIISS § % L ZIG98440%¢6
€ ¢ L EHLTIOCE £ g L ISE1H0%96 8 /. L TOEQESTE 19 L TI4i90%6 L % L TS95E5Zé § § L LLGLL0DE6
T8 L ¥IGISESe ¢ § L THwLl0%6 L4 L TERIZLT 7 2 uﬂhmﬁwmn L9 L BLENIITA § 4§ L CTTIAEOES
P9 L DAHLTLDSE £ g 1 BEYiE9I4 L L L &L0LSLTA T 9 [ IG45IG5 L7 L ALL9EDTA *5  §5 L 49ETILIL
T2 2 Hii%i054 £ 8 L 19hiRGTE FAV ) @@mgmwwm T 9 L omﬁaﬁmmm_ L% L BL19.076 5 58 L EO0RERGEE
T8 L TRYIENTE TR L S7.99974 Lo L 4 (8810176 9 L ATY90SSE L9 L DESSL0TY § 8 L S6L48952
T8 4 EERLRYTG € § . 1DL089TH L L L GEER40TS L8 L DOLLEHTL L 9 L QITeEgsse S 9 L Z.991ESR
T8 L S519999T4 £ 8 /L LATHECEL 44 L Bi0LOL9E L8 L HER9IEEE L 9 L DO7TZIRSSE S 9 L 09i%6I5E
T8 L ALLTEITS € g . 95070ET6 7 L L L EDLYGSSE L8 L 97@9lgse § 9 1 TIT86%T § & L 9L8&LI5T
T8 L 19.59914 T 3 L EYEI/TI4 L2 L GAT5LTE L 5 . OZETLIYGE S 9 L H9TRLYIL B9 L L51T9976
TR 4 SLIFEYES £ 8 4 LEPIDLIS g L L GY9RIITE . L 8 L FHIHYGSEE g 9 1 TO8TI9RS £ 5 L I99R&TT

TR L RAS089I4 £ 9 L EITI0IES 9 L i LEER&DI4 L5 L ERYERSER § 9 L 45T £ 85 L IHIOLIT

T8 4 RLCHDETA © @ L l09I01E4 8 L L DEITTLYE L8 L BAS&ELSSE 5 9 L T0&690ET6 & L TYaeslISE
T8 4 0ewInnie g 9 L LASTOLT G L L IEITILOE L 9 1 8O0/BIESE 8§ 9 (L Q808.07& £ 9 L L4vSh0Th
O£ L TAYTDILA ¢ 8 4 IBSI0ITA S L L BLEROLGE L 8 L [Y06875F S 9 4 OTEes0Ty £ 0§ L &EYSL0Z6
T 8 L 9970106 e 3 L 0995807 8 L 4 gmﬁ¢awﬂ L S L BYHERTSE S 9 L AREETLVE € 5 2 ITHSs074
T8 4 GIgE0TTL ¢ 8 i DAYESDIE § 2 L 9TRLEgeT L8 L #1988ZSE 5§ L 4&ITYRGET £ 5 L El%%slia
TR L ELETDITA T8 L EWEFEDT6 5 L L mﬁwﬁmmmm S 8 L w&0G5TES4 € 9 4 L06LTESE £ 85 [/ G0Y56CTA
T8 4 S9ST0TZO © B L A9BESOT £ L L £5/9C1%4 § & L THEEDESE T £ 9 L 9G.T9/ThH € & L L6ESEQTG
T8 L LESTI0IES € g L BrgrsiTfe € L 2 146486074 E 5 1 PhARIETA £ 9 1 Q0SEESETA £ 9 L &8E560T4
TR L DYEI0LTA € g [ B|IELsiie £ 4 4 QIERLNTS ! 5 9 /2 I9%CATTS £ 9 L 10&70ET& = ¥ e A
...\ . . m_.:m._. H3a $3031d 3a

Sietlloald SOL1S3Nd3AH "ON 3D1ANI 1LYV "UN 3D1aNI ONNLSININY soN $3Q X3aN!I X3IANI NdD




ANVH-T1I0SH3IDNI

c* l-l-'L

1 @ ! T4FLTET & 8 4L TZRINLC OF @ L T2L20134 L " L HTRIDIEG
L8 2 GABROETS 6 8 L DELIOLES O @ 4 %»ILZQiZe . 4008 L 9182014
1T 8 4 1.093176 L B A A Y A ot 8 L %0.Z0T56 LB L QOSI0%s
1T 8 4 EENYRITS & 8 4 HuEOIs 0T 8L UARTOIEG A - B o T-C Tty Rt
118 L SSn9Rlnd & 8 L 90.701Z6 01 9@ 2L £L5I01T6 L 8§ L s%9101T6
TT § /4 99958074 £ B L BLRIOTIIE 0F 2 £ 59520126 L9 L Li91DNEL
11 8 L 19998074 6 8 L EISEDDS 0y 9 £ 15520786 LB L 4091014
1T 8 1 19I0%05d h B L B95I01TS CL & 4 L7510154 L8 L THERICLZE
T8 /L SRLE0IO4 A ¥ L LE5I0TT4 ot 5 L GSYi0I1Zé L08 L ZELLNWEA
a1 5 4L LEETDYSS | a U L L9RT0LIA Or & 4 Li%104078 L 8 £ I94860Z4
T 9 . ITHOTLG4 & 9 L O%S%10ITH 0y 8 L ETLZZIDZS L8 L DLIILLIS
OL @ [ AASTSTSE 4 8 L LHTI&0ZE & B L &EVIGYSH L8 L T9LIA0EL
0T 8 / H“TSTS754 & @ 2 ERLITONL & 9 L TITHIYEGS L 8 L YulIslié
OF & £ 92091004 L8 £ 8#:1&:%& A8 L b4LEGTES L8 L OH&5I7076
01 8 2 26999056 L 8 L DeiS0Se & T 4 HISTEISAE ¥ 8 L L6EF9YES
0L @ 7 395476 L8 L ORLLevss 6B L wliRiDG4 g L OEEFUYGS
DI © /4 7Z90L4%td L8 L Ti9YIYTA b9 L LETFY9ER4 o8 L wLniBRI4
01 8§ . HTIGIETE LR 1 TATHTSTH & B L 2ee¥eYIée B L RIVLRRIA
BT @ 4 G&YIIETA L B L EYETLITA & 8 4 I90TYvih 8 L E&F089T4
01§ 2 &50K4TTL L] 2 DHIHOITA 4 9 L YITSIEEG 7§ L 9Z9089%6
0T @ 4 T.TLRITS LR L BNMLITDITL H 8 L Ra91IELS o7 L ZEERYYTE
TR 4 wLIARITS L8 L DE9InLIE 6 B L OYDAELTEL o8 L Z0TVHTA
O 8 L DRLeEIZE Low L ZI9I0LIL & 8 L TLIAPITA 708 L LyERIEZR
T8 i YOTAGETTA L8 L ﬁ?qzazzg 8 L b. THTEG @ L GA9TIETA
0T @ & O%a08TT L8 L BEIIOQLE b v L YT&EIZA o8 L GLSF0OEZS
OF 8 /4 0OF099L04 L8 4 E:?ﬁ 174 £ 2 £ ﬁ??&ﬂ:ié w8 L QYalBETA
0T & [ GFESE/I7& L ¥ L EI9I01Z4 a6 8 L 0%e0eZZe 'y 8 L RLEESFLSS
018 L ATHEYDITA L8 4 SISI0TTH & 8 L DERFRIZS 78 L Z00E9LIS
OL 8 £ 17940106 Lo L LORI0LES & 8 L SIGELIZS ¥ 8 L I9&ERILE
OT 8 4L AyarDITs L8 L GL65I01T6 b @ L SEHHOLIS 78 L QIEYGLES
01 8 4 LEBIDIZAE L% L 19RI0ITE & 9 L IIHWORIs o8 L SIRRLTES
01 9 /L ITRE0ITA L0008 4 DHSI0LRS & 8 L f#Q*DI & 8 L QY9EYbIs
01 @ 4 Q701754 L8 L TESI0TZS &9 L LERIOIZA o8 L THPERACA
. ) 37134 H3a $30231d 34
el aald $0153Nd34 "ON 3DIANI 1L¥Vd 4N 3DIANI ONNLSINANY sON $30 XIANI X3aNI NdD




Pages amended in this Des modifications ont &té In Diessem Handbuch Pagine modificate in questo Las Paginas anmandadas en este S i § Ll o & il
Manual apportéas sux pages suivantes Abgednderte Saiten manuale manuale son ) B
Front Cover Couverture Intérieur Vardere Umschiagseite Prima pagina di copertina Tapa dalantera a3 opb G S
Inside Cover de la couverture tnnere Urnschlagseite Seconda pagina Tapa interior . ) S5t

., di copertina . s J.'u\'.-. Sl

-2 0. 2. 0. 2. 0, 2, .2, B Ly

3. 0. 3. 0. 3. 0. 3. o. 3. 0. N

3. 1. 3.1, 3. 1. 3. 1 3. 1.

3. 2. 3, 2. 3. 2. 3. 2. 3. 2.

3. 3. 3. 3. 3. 3. 3. 3. 3. 3.

6. 6. 6. B, 6. B, 6. 6. 6. 6.

6 7. 6. 7. 6. 7. 6. 7. 6. 7.

7. 4. 4. 7. 4. 4, 7. 4. 4. 7. 4. 4. 7. 4. 4.

7. 4. 5. 7. 4. 5, 7. 4. 5. 7. 4. 5. 7. 4. 5,

7. 4, 7. 7. 4. 7. 7. 4. 7. 7. 4. 7. 7. 4. 7.

7. 5. 5. 7. 5. 6. 7. 5 b. 7. 5 B, 7. 5. 6.

7. 6. 2 7. 6. 2. 7. 6. 2. 7. 6. 2. 7. 6. 2.

7. 6, 3, 7. 6. 3. 7. 6. 3. 7. 6. 3. 7. 6. 3.

7. 1. & 7. 7. B. 7. 7. 5. 7. 7. 5. 7. 7. S

7. 7. 6. 7. 7. 6. 7. 7. 6. 7. 7. 6. 7. 7. 6.

7. 7. 7. 7. 1. 7. 7. 7. 1. 7. 1. 1. 7. 7. 7.

7. 8 0. 7. 8. 0 7. 8 0. 7. 8. 0. 7. 8 0.

7. 8. 4. 7. 8. 4, 7. 8 4. 7. B. 4. 7. 8. 4,

7.10. 1. 7.10. 1. 7.10. 1. 7100 1. 7.10. 1.

7.10. 2. 7.10. 2 7.10, 2. 7. 10, 2. 7. 10, 2.

All new components introduced
from the SNR. range on
the front of this manual are
highlighted with a star in the
C.P.N, Index.

Tous les nouveaux compo-
sants provenant du S.N.R.
au d'but de ce manue! sont
signalés par une étoile dans
1 Index du CP.N.

Alle neuan Teile, die vom
S.N.R. vorne "auf diesem
Handbuch hinzugefiigt,
Werden, sind durch ein
Sternchen Im CP.N.
Verzgichnis hervorgehoben

Todas los components

Tutti componenti nuevos introducidos del
introdotti dalla S.N.R. 5.M.R. la primera parte
sulla copertina di questo de este manual estan
manuzle 50Nn0 messi. marcadas con una est-
" rellaen el indice det
CP.N.

o B Bl e
SNR. JI . fdydo L5l
P PN Y R W A KV

CPN.Jt s b deat

[11.3

INGERSOLL-RAND




	



